
' (
,,, 

( 

( 

( 

( 

( 

( 

See individual sections for copyright notices. 

BULLETIN 11878 

35 AUTOMATIC SEND-RECEIVE SET 
(ASR) 

PARTS 

TELETYPE® 
CORPORATION 
5555 TOUHV AVENUE, SKOKIE, ILLINOIS 

Printed in U.S.A. 



(' 

(' 

SECTION 

574-220-800TC 

( 574-222-SOOTC 

574-223-800TC 

574-224-SOOTC 

57 4-226-801 TC 

574-227-800TC 

574-228-800TC 

57 4-236-800T C 

( 

( 

( 

( 

TABLE OF CONTENTS 

TITLE 

35 Typing Unit (LP) 

35 Automatic Send-Receive Keyboard (LAK) 

35 Transmitter Distributor Base {LCXB) 

35 Nontyping Reperforator (LRPE) 

35 Electrical Service Unit (LESU) for ASR 

35 Ca II Control Unit (LCCU) 

35 Automatic Send-Receive Cabinet (LAAC) 

35 Transmitter (LX) 

NOTE: 

ISSUE 

*4 

*3 

2 

*3 

3 

2 

4 

I 

DATE 

August 1971 

August 1971 

August 1968 

August 1971 

Bulletin 1187B 
August 1971 

Change 10 

December 1969 

August 1968 

April 1971 

February 1969 

For Motors refer to Bulletin 295B 

* Indicates revised sections 

A 



( 
>, 

( 

( 

( 
t 

( 

( 

{ 

TELETYPE CORPORATION 
Skokie, lllinois,U.S.A. 

35 TYPING UNIT (LP) 

PARTS 

© 1968 and 1971 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. 

SECTION 574-220-SOOTC 
Issue 4, August 1971 

Page 1 



SECTION 574-220-BOOTC 

FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE fo~ 

1 Right and Left Side Frames (Wall Mounted) 3 46 Left Side-Ribbon Feed Mechanism 
2 Right Side Frame 4 For Two Color Ribbon Printing 48 
3 Left Side Frame 5 47 152340 Modification Kit to Provide 
4 Pressure Roller Mechanism 6 Multi-Copy Paper Handling 49 $~ 
5 Paper Spindle and Reset Bail Mechanism 7 48 154771 Modification Kit to Provide p 

6 Sprocket Feed Platen Meehan ism 8 Vertical Tabulation 50 
7 Friction Feed Platen anq Line Feed 49 154798 Modification Kit to Provide 

Mechanisms 9 Superfold Friction Feed Paper 
8 Trip Shaft Mechanism 10 Handling 51 
9 Space Suppression Mechanism 11 50 157511 Modification Kit to Provide 

10 Vertical Tabulating Mechanism 12 Local Reverse Line Feed 52 

11 330682 Vertical Tabulation Assembly 13 51 194324 & 305733 Modification Kits 
12 Contact Assemblies for Vertical to Provide Paper-out Alarm Switch 53 ') 

Tabulating Mechanism 14 52 329013 Handwheel Assembly 54 

13 Main Shaft Mechanism 15 53 305035, 305036 & 307065 Modification 

- 14 Main Shaft Mechanism (Continued) 16 Kits to Provide Manual Platen Line 

15 Right Side Linkage and Type Box Feed 54 

Carriage Mechanism 17 54 163146 Modification Kit to Provide 

16 Left Side Linkage and Rocker Shaft Universal Contact 55 

Mechanism 18 55 324490 Modification Kit to Provide 

17 Front Plate Mechanism 19 Paper Jam Alarm 56 

18 Front Plate Mechanism (Continued) 20 56 305037 Modification Kit to Adapt Sprocket 

19 Front Plate Mechanism (Continued) 21 Feed Printers to 9-1/2 Inch Form 

20 Front Plate Mechanism (Continued) 22 Widths 57 

21 Front Plate Mechanism (Continued) 23 57 311456, 324095 & 333520 Modi fie at ion 

22 Carriage Return and Spacing Drum Kits'to Provide Paper Jam Alarms 58 
~) Mechanism 24 58 312711 Modification Kit to Adapt Units 

23 Selector Mechanism 25 with a Vertical Tabulating Mechanism 

24 Selector Magnet Timing Contact to use the 179724 Modification Kit 59 

Mechanism 26 59 311458,311459,311460 & 311461 

25 Selector Magnet Mechanism 27 Modification Kits to Add Adjustable 

26 192495 Form-Out Solenoid Assembly 28 Last Form Alarm 60 
27 Codebar Positioning Mechanism 29 60 321099 Modification Kit to Provide 

28 Intermediate Storage Feature for Automatic Carriage Return and Line 
Codebar Positioning Mechanism 30 Feed 61 

29 Paper Alarms and Form-Qut XD Control 61 152350 Modification Kit to Provide 

Mechanism 31 Keyboard Lock 62 

30 Paper Alarms and Form-Out Mechanisms 32 62 157510 Modification Kit to Provide 

31 Left Ribbon Feed Mechanism 33 Local Bockspace 62 

32 Right Ribbon Feed Mechanism 34 63 305540 Modification Kit to Provide a ) 33 173260 Printing Carriage Mechanism 35 Yield Mechanism for the Line Feed ':. 

34 Horizontal Tabulating Mechanism 36 Stripper Slide (Function Box Slots 
35 Codebar Mechanism 37 39, 40 & 41) 63 
36 Basic Stunt Box Components 38 64 305539 Modification Kit to Provide a 

37 Switch Assemblies and Components 39 Yield Mechanism for· the Line Feed 

38 Function Levers and Pawls 40 Stripper Slide (Function Box 

39 Suppression Solenoid Mechanism 41 Slots 39 & 40) 63 
40 Function Bars 42 65 174439 Modification Kit to Add Timing 

41 Typepallet Box and Typepallet Chart 43 Contacts for Selector (Less Cam) 64 ,;) 42 Type Pallet Chart 44 66 163183 Modification Kit to Provide D. C. 

43 Sprocket Feed Paper Hand I ing Magnet Operated Pr.int Suppression 65 

Modification Kits 45 67 325967 Modification Kit to Convert 

44 Vertical Tabulation Modification Kits 46 Sprocket Feed Printer Line Feed from 

45 Right Side-Ribbon Feed Mechanism 6. 1 to 3. 1 Ratio ( 6 Stop to 3 Stop ~l 
For Two Color Ribbon Printing 47 Clutch) 66 

Numerical Index 67 

Page 2 



f 

( 

(" 

( 

( 

( 

~' 

' 

152463 

151722 

I .- _,_-
~I 

2191 

152464 

86835 

tr 
152462 

/176910 

.~~ ~~ I 

:~ ·~: ~~ \ 
3 
~(\ 

, 
, 

'l 

~'' ~ 'l 
' 

ISS 4, SECTION 574-220-800TC 

176909 

~ 
, .'1\~ ,~1 

' IY I ll 

' ~ ' '\'./ ~ ~ 
ll:a , ~ ,__ 

·:()l~ .. \ 
. ~~. ··o ' 

(0" 3 ll iD 'l~ ll 

' 0 ,'b '"'f\ ~{) 
, , ·~ 3 ~ 

f't.t f$} 'l 

\);' . (\ ~~· 
••. ,} ) rt( 

',~ 

FIGURE I. RIGHT AND LEFT SIDE FRAMES {WALL MOUNTED) 

Page 3 



SECTION 574-220-800TC 

Page 4 

2191 
I 

~@)--

\ 
151657 

2191 

, , \ 

FIGURE 2. RIGHT SIDE FRAME 

11o743 110434 I 154872 .............. a 
\ d 107116 ........_) --~ 

--~ I .J) I -- I 
---·----- 151637 

--1 
I 
I 
I 
I 
I 
I 
I 
I 
I 

··---

~:I'm" ,, 
:t\ ,, 

~ S~M ...... ' ....... ' 
.:::·· I 2191 

--~!.·~(· / I \f:!J,, 
~~~5 ~~ 

151692 

~, 

.. ~'') ... 

) 

) 

.,) 

.J 



( 

( 

( 

( 

( 

( 

(,, 

ISS 4, SECTION 574-220-SOOTC 

~163959 

2191 --{151631 (F) 
l ~ 153538 (5} 151073 
~ 110743/ 

... ~___ /152831 1 
',, ~ 

1~ ,______ ~~-' e~ I~ ..;. -- -
~ ---- -

.1'1~ '}'(-=------~- ---~'151637 
I.Y , l -- ~ 110743 

~ ---- "150719 125011 , -
~ , 
~ 

'.e~ , 33 \ --&_ -{151657 (F) 
3 , ---~ 156501 (S) 

I _, __ ~...Qff'l 151659 

309690 309692 'I ---: --:::.:~-- llJ 
150654 3 0'} rtJ , 3 ~ -- \ f 

7002 4-~~-- _\D:~ ' 2191 11399086746 

3598 (F~ ~ ~:~ -- ---- (l\ ~ , ft\ 3~ ~() ~ ~ 1 ~ 
3606 <su---.@)!'-' '-" ---- ~ lbJ -- --~ 

I --- o 3\\tf\ ~--
219~---- 3 3~ ·-v '} --- 0156740 

~~-
110434 110743 

Ref~192610 

\ ... ,,,.:·~\ 
I•~ ·~·'•-;.·--\ 

... , .. "'d~ "" 
"\\\-;.-;.._ •• , .. ;_ ... ~1 

,, I 

'~~\\t 

~----
1 
I 
I 

~ 
___ J 

-:;-, 
'\l \ ~" :~.) I ,,. ... 

150546- : {~~---Ref • 153298 
....... ,~· •.. • 
"~s::~ .: 

':..:.~: 
21;;~-151692 

'l , ~-~ ',, @7oo2 I 
~--3-- 11\3 <.:::_ ',, ~ ~ 

fJ, -~ ', '~ --'l(l _ _, ',, 02191 
--- I '......_ 

'l"' -- I ', ~ -1 " , - - I I 0197752 , 
- - I ' r--; r'l ~ : l ~ ___ > 

I 1 3 II~ 
I I I I 2699 
I I I I~ 
I I I I l'iili\-j--'Q:;;;f\ 
I 1 I 1 -~~ 1 
I I I I ~~~~ I ®®160939 
I I I ~-- I 

I I I L.--I 1 I 1 ~ 
1 I I 

• Q) 1 19650 j I l 
1 1 2626 

<D 1 l 2626 

I ~~- I I I I t ---- I I I 
~I I I~ -~~ I I : \ '"f I I I 

I 0160940 : I ~-~~-- I 150351 

I I : 150353 
I --~ I 
I~-- I I I I 
I -- I ~- I 

150341 I 

2669 
I 
I 

I _J 
~--

/ 112626 

(F) Friction Feed Units 
(S) Sprocket Feed Units 
(j)Used with 150341 
®Used with 160940 
® 194093 Modification Kit 

To add local form feed-out. 
Specification 58905 

®197751 Modification Kit 
150351 To add paper support used with paper 

out alarm. Specification 502115 

FIGURE 3. LEFT SIDE FRAME 

PageS 



SECTION 574-220-800TC 

150815 
124681.......__0 .Jr----...., 

153634

"\>D ~-150816 --------,, ~-~---,,_ 
~ '( ~- p 151686-1):?;'/\ \ \-74701 1 ·•'ff~ :: 

125011 " __. )., 

Ref. 193858 

\ 
124681 

150816 \ 153634 43 ~.-t __, .. _., 1107 110743 1 \-.. r·! \:: .. 
\ I__.,··. ·:.I ~~· ·~- --. ---1 ·----l.:r,· ·-·~:!.;. ~ : : ---. _____ _ 

\ ! 
150992 l 

~ ci~ <-----~-~~-151686 119651 

............. 150815 ~ I 11o74
3 

\ 
'-...., 74701 125011 ' -" ' ~~ r -

'- \::y I I 

'-.... -----~-.... I I 
'...._------- f*·r--.--' I I 150276 Ref 17000 1-! ---<:·-.... ~--~------: • 0 I ~", .. ' --- I 

I 
- -.-. ' ... ::,. ----

/ ,r<;;·!_.• :r==--;...c 
2191 jl- __ r;::.. ,..--~-r-~ ~· .. ·~,-- I ......__ ~ 

' - """ _,e-J-"cr<'• '. ' \ "' ~ liT----- I ' •,) '7 ''• \ 110743 150992 1_.......150270 I ~~~ \ I !'~ , , -~, ·\ I 

I \ 

I ' ' '"'' • '• I 

1 0

, ;ro '.:, 1 1 

151657 150436 
1250 

15 I :, . , " .-· _ . '•:._ '8'-- <, i ------------- ------1 \V \ 

~72468 

L----------- l 119651 
~-J 

3598 
I 
~ 

I --..... 
2191 

~ 

152539 

<D150271 
:::::::=:::::::,-= 
~ _..----} ~~150266 l --:;:; 150269-~ ~ 

fr\--¥ <D151689 <D151689-<~:::~.>' 
v:::.; -....~ I <D150267 

<D152ns---...... 1 , ___ ........... ,1'4 
/ ,.;'" .... ::~, '-...... .l!J ,., ,,., _; ·--... ~ --..... 

; '·.\ \ o/ \:.\ " c 
:·\) :: ~ 

2191 :•l ' ~ 

\ ' ,, ------
IJ ·--:!:ir-8 ~ ,. 

-.a---.. :• • I ., ...., ..... ~ . , /1 \ ·:~ ___ / 

\ 151657 

.............. 
--..... 
--.....~ 

Ref. 170000 

FIGURE 4. PRESSURE ROLLER MECHANISM 

Page 6 

I 
I 

150826 : 

I : 
150803 ;}).· : b - _J 

• ---
I 
I 
I 
I 
I 
I 
I 
I 

__ _J 

I 
I 

~j 
I \ 

~51692 2191 

ID150265 

% 
<D150265 

<D152723 

"'---~ <D150266 ....... -~ / ....... , --..... ~ 
......... "u-' ......... , 

~ ~ <D3599 ~ ~':v/ 150269 <D150274 (i)II0743_.. 

(i)l50096 Pressure Roller Assembly 

'q) 

') 

) 

') 

,) 

) 

;,_) •. ·. 
'' 



( 

( 

( 

( 

( 

( 

(~ 

ISS 4, SECTION 574-220-BOOTC 

153839 2191-- _J;:, •... :-..... 
~ri-- I ~.. 't \ 

I _, .... : .. ~ ~ : 

/-, ~~,. .. ) ~ \ 
,, J ~ ' ... 

(\ \ -::;,- '! : \) 
,;"":,~ 

'J 

00_..............:,>. 
Ref. 1700 h 

t.,, ~J .... -, 

) ~ -:.' , :·· .... : ,: .... ~ .. : --, i ; ..... . \./, 
.r-. .. ; -, "'~:; 

150414 ~;~~t~' . .: ) . . 
~ ..!'-7 : • : ': 1j -1 :;---..: tJ 

-- ' -: . . ·-~--r 1' '··--!:> r! v: l .• ,- ,., . ' ~ ,- : --~ ~ I '.) I ·· ... ---f"; .. \ .J rt...l·· ~ / © - .. , .. ' - ~.~ . -~ '~J ,, \ I I. I I 

•, ~ ....... :;. ,'.1)~: ~: 
: .:··. '!1: :: 
: ;·._; {\ .::\.I:: r 
"•-.. ./: \J ~/1 ', '~ I 

•.. I ' ~ ' I 
··---- I \ ·. \ I 

I '. '. I 
I-"··. ' ' I 
: ' .... <~: ~- ;)- L--

2669~ 34f32 ___ J 
153442 ~ 

~ 121243 
121244 

----

150907 

3598 

154645 ----1 I ---

---

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

..J 

-- 15090 3 219 3598 

. 7~~1 
----

~ ~'~ CD85407~5981 
1
25015 

CD 150935~ . I 
~%-___ J 

CD95r 

Ref. 193858 

151658 

~'~157241 r·L... , 
_, I ·~. •0 ~• 1 150414 
I I ~ .Ji ~ .. ; •, ~: I ~ 
I I ,. ~'.1 'I I 

,i .. , ~·.OJ • , /1, I ~ 

97481~154688r·-- II "'-J~£·7 · ~~l· _I I ______ :1:\ -.-•• , ... ot I __ _ 

~ 
• :::.-= '-" ';;;JI 93356 ' I '• ' " :P· \ \ ' 

. ~ I 3598 150419 !.], •.1 ~-· '•,._:; I i 
151685 ~. 1 i ~. > ~-\ I I 

I 110743 I :1 1-. \ 
1 

I 

~ / 150419 I I ~1·. 0 • -..... v , ; \ I I 
933~ '..J' ., ;·.. \ 1 I 

_._ • ':: '•.J 

~ 
~ 'I-.•• '' l"" :1~ ~.-··1 :• .. .: ~·-~~- 151721 

J 'J .. )~ ~ '\ 
.r-··, I ·' 1~ ~ :'*.;~1' ' ·r., ,':;,; ' I ·::,r\~ 

- \1 51657 r..,. '" ' · •, ,.. L--t ·' 
150423 : I .• .... ; .•'• I \ ',; I • I • .• ,. .., -.,~ •' 2191 

2191 161347 ~ I :-, ,'~ ''\\:f. . :: 150990 I • I> •.) ~--~ ·' 
Ref 157991 t ------~ 153558 1 i ., I ,r, , ,...->- ;(71"-""'::::::·-.?) • --- I ' _,.,~ J .r, • / I ----... •, 

\ 

.-- IO.'Y'119652 1 ' ( io,'- 1"1'·, •.: /I • 

~
'(!:5_ : \ :; ·I I \ • ,, I 

. ~ ... , -~119652 I : '..J/ ,\I \ ~:II I 153442 
-·~s-- _, ~,.. : :,.·~·. "t:)i1) :i/ :34432 

~:-:.~=:~.::. ....... ~~,. I 73175 I •.... ' . I\ J: : 
C·c.···:: \ I \ (:'\~ 153577 . 2539 ~ I ) '- j/ 1 '. ~~ \ \ ~~~b» /--:-~:;~ ·~ I 15355~ 90~19 ...J • •• __ / : \ \ \ ~ 2669 

/ ~ '$ I 153553 - 1 't :, \, ! 

Ref. 170004 \~ \ ~ i \ \.\ ~ 
.._, 12191-.......~, 3598 ! 1

-•• _tf;:; 
I ·-~~ _. ·-1 ,...- -

90819 I ~ 121243 

~ 
121245 

731 
~ CD 151799 Modification Kit 

@-- ~ 151627 to add latches for paper spindle 
®- Specification 57675 

®Defaced to show assembly procedure 

FIGURE 5. PAPER S PI N D l E AND RESET B A I L ME CHAN I 5 .v\ 

Page 7 



SECTION 574-220-BOOTC 

a-153695 

,-153696 

~'r·· 
I ~ ~ 
I -' -' tl II,,~,.../ 

. .\-·· ".,) I II ,Jj~ 

\~·:::!/ . ~ ,... 
EARLY DESIGN 

110434-~.-110743 
125011_@, C\i)-' <D A\ ..... __ 154320 w 152893- '-

~-155897 ~ <!J___---..:---

02

"" 

llJtl--,, - 153839 "'f '-'<:: ©,_ <!J 32895<1 ~~ ',, ,.f, 2191 <!)328943 --~-----> " "" L---~' 
............... _ @'IQI--8330 -- \ --~-'--'--=~--- ------------ < ____ , ~®328960 

128357 ', \V------ !1 ' .......... / ..... - a - - © 
\ --~---- - • ---- 151629 \ r---<:;;,;~~,;1'1 J \ \ li5s566 ---- / <ll !76238 ~~ ,.,, 

45 

i ~· 3:"~ __ -----J 153685 <D 328942 ~321 935 l't Pi.:.":.i'/ 
~----- ~4358 154290 ~3699 \~3Q5oo6 1 = ---153799125011 150040 ~\\ ~289~~&~ c ~-Q_--~\ 

®93969 \ I ~ · -9 · -
·-55063 153678 __ <>"-i-"::~-~ < '-- .. : ---------153799 ~ 110743 I I ~ --------- 110743/ Ell 

I ~
' ------ 12501 \ u-151346 

153686 157286 >( 153689 ~ ~-2191 
®305023 ®3050,/ : ll'~ 151346 \ .--•·""· J 154290 :----2191 :~· i' ~ 

---------- 1 v ~-----+-., ~ -9 ----- ----- 0 •' l ---. "' \ ---\~" .~/ .. : _ _..,J"\ C) '- ··.:J/ \ I ~ • ~53698 1 I 153692 ~ ® 53687 I 

-..... I \ 2 
328955 I ..... -~ 

--- ----

~ 
-("'~~~._ _';.'!'3---------

15

\

90 

150342 

\

_......... 768oo r·.r-·. c:=? I ~A:·-·.. 7 4722 0 \ 
r' ·· •. ~ •r-_ I -' ,,._ • ,., / I '. 'i1 r·. -.-~· r.:-. -8 -~ • r.'~ •"' I ' • •' ~ • .. , ---~-

® 

•• ,,.., ,, -•'' ' ,, ------
154519 8-f"·~· ... ,,, •' ,--

_,,~. , , ~ · , · , • r • 151658 

\ 

< _ _- 1 ''· 1 '' ' \ 0 305022 1 I 

1 

' :. ·.;'\ I 21 \ '- '· •; "• \ 2 ' '·• ._/ ,/.. •'.•\ I 91 
' ,., . .-<> •\ 3598 

1
9· ,.. "' \C.' \ 

150436 ~~· •:.:---. • ~. ..,, \ I , ... , ... c-~ --~.. _.-<1"" ®151631 

\ 
l 

' ... .• • \ - ------; 7. .-- \ 2191 ' ".. • \ ~. - ·-.; • -('" ,. • ·, <!)328983 ® 90790 
\ • ___ >- ·. • ·. ----- < .. .1' ' . ·. __......... •••• 193858 " \ 

,---
1 
I 
I 
I 
L.--

,.,®·0--- : -- '
0
>-' - \ <- --- ®328987 - ... , .... •.i"l \ '~~_. a.dll 1 '< ·r ., • ·... •, 153794 ·· ... "-: \ ~----~Y~- -151657~ ____ --.'f, \ --,~. f'j;;l ....._ \ ·-._;' ·-··. ...~- l(t) \1 \ 

---- "'· I -' '~---'CJ ....._ ~-- -4 --- I ~~ <::- /\Y~\;t""'___ ::... ....._, n-------- ~-"-:?_--- ..... ~, 1 
• ®2191 ..... I .... . , , ·.. .. , . --1 

I 

::> 15163o 

1
-.... •l ', · :,.. 'I ··... ! 

--- 2191 ' ,, ' ' - • -' ·, : ~ I : . ·: 153697 ' - ·, ·: 

\ 

"-. Rof, 17~"-.. '< / ', \ •<oo,N ~ ®328940 .. ___ > 153683 ®32;;;; / -----"' - c-~~nl--- cY --- ®328 

®32 ~-~-- ®329012 (S -------- ~~990 
8939 , oo ,.,. " r ~ or other Form I / ' Guides) I ,®@328988/ : ®158317 I : : ~®71073 I 

- __________ ;:.....::-- .. ! /'1 Ff11 \ ..o-~---W-1 ®~· _____ .f\1, ~~-- ~ L-~---tJJ.. I ,----J ~153794 o ---.::: \ I - -~ '1- :>- ~ __...-::::.......-:: ®158 ®328951 ~7',..-j 'I 
153682 ~ ~ 317 

®71073 ®1178 >--..:::::----- ®93117 
<D Used with p ®Used with 9~~/er .~P ~~ 4-1/4" wide 
Q) Used w· h 2 lnd1vidual F It 329017 Cable orm Insertion 

FIGURE 6. SPROCKeT FEED PLATEN MECHANISM 

Page 8 

·~ 

•. ·'') 

'} 

··). 
.;,~ 

')' 
.,. ~ 

J 

'¥.J 



( 

( 

( 

( 

( 

( 

( 

<DI50714 

~\j 
I -
I --\ <-

1 '-, 
\ ,~ .. r ......... ~.. ' '· ......._ 

---

------
<D151346 

ISS 4, SECTION 574-220-800TC 

----- .... 
' ' ' ..... 

------
. , 
_"':::> 

---- <D151346 / ___ I t (j)2191 

~-----
1 ~ ~ QD150656 

\ !J ;·-, ', 
~ .. ~ , 'i 'I ', 

I I ,--:;J • ". ..... , --1 • ...,.,, , '-\ ....._ 
r•,·~\ ~· 1(.~, ' ' ., , \ 

i ·\:) "" ::~ '\., 

<D2191~~ (j)l50715 

0 ~ 
\ QD15091i 

CD150714 \ 
I .. , ,, I·J \ 
I '~il i';J ", · \ 

p ' ' •, \, 
···;,;~.·· -, ;!·,. t·· .. , .. \.,,, ____ _ 

Ref. 1700
00

'-....._ ' l~t' "! ·, 'r '1 'I '\ 
'-I I . ~ 'I '.\ 

1 • '\ I ,, 
,', "'' ll 4r'·,~ J ,';! I. .. :: d.'~<- i.;·, , 1, '' 

cf.t')' I,. 
1 

,1) I 

~. I > '•(', ~ '•' ,f !~ .I' 'U 'I ,,JP····-. ... ~ .... ~ , (!, -" 
t". •· •. r. ·r· ., (' '{ h r• 'I ') ··, •J / 

·-. ' ·, 1 ·. " I ', I '1'.\..J,.,, \ ·~ I 
~· 'C~:-·;. l'' ,• ., 'I 
,• ;j : ', ~ ~ I 
I ' ' 7~\ ' I \ J - I 1;'../• i I i, 1 "J I I 

'· '· ... ',, ';I \ \ \ 
'-.. 1 t 1 

' . ' I I I 
I I I 

' . ' 
(:~:~,~·~::TJ 

<D 150998 
I 

(j)l50809 ---------<-
', GDJ50658 150666(F) 

....................... I 
'-.. ..... , @74722 ~' 

..... ,, ~ ~ 
80581 .............. <-- I 

I ' ' I ................. ........ ......... 

I ®150586 ..... , ',..._GD150342 

' / 
___ .-..,_ ~'\'-....... ............... ..... ..... 

---- ....................... ,J ~ '~ _> '> -- ' ' ' -~ -
(\/ ---- 108191-' ..... , !:...;;:~ ,· :: -----'rt\' 2191 "-~. ),; ' ~ 

152871 (F~ I f~f~ ' • . <~~ 
80848(5) ~-: \: \.' ~~ \:'-, \'!}I"CC I '\- ~'lo 

I :~~ '\ ~ '"'" 
h!< '~"\ '\ 

~
3598 : ',\' ' '"' <1:...·-~~ '\ '"'- ,...,. "' ' 

-• I "-~·~ ~ :"'- \\ 

~· ' ._.,: ' 
-150642 : '·~ :· : " 

--- / --.. : ~ ~t\'t\ ~ ~ --- -- ............. -~~ '"' . ~ ·~ ~ 
-------- 150646-- ::.~--~ :--. .. ~-~ , \ 

- - 156093 ' ~ -: \ - ,, ....... ~ 11 

----- p51685(S)\2191(2_..._~l5 l6SS(F)!, 0 "·~;;7'\ .~'Q lr 
110743 j1~50652(F) t-~-__ffo. 0)-~("'"-r_.,,~; ~l ": ;.,:.,::--- ·l ;! 

150648 

119653(F) \ I 15i0(F) __ L 

~
-:::.,~ 

" ' " I 12501~(5) .............. __ 

150651(F) '\, > 
/~ 

ll9649(S) \ 
194870(5) 

\ 

\ L~ ' A ' • ·r- • ' -~::··· --... ... ~- .. '1"' ~ ' .._ \ ' ,....... . ·'' ' -:·.- _,_. -- ............ I :; ;," .t."" ~· /'/ 
\ 

..... , : ~:: ., \ '-ll// 
.................. I'\,,._, ,\ : ::,' 

~ 150318(F) > I 3606,(5) : ~ ·~ ~ / ::: 
-- I :0 ;. 1 "! 1 

-~ '·~ ~ ,/' \ ~ ~:: 

219l(S) \ '~·' 
150585 

\ tl' 

150647 ~I / ~.... ___ .... \, :\ \ 
Ref. 193858 \ \\ ~ 

192312(5) 
''tJ.~) 

(F) Friction Feed Units 
(S) Sprocket Feed Units 
<D 150833 Platen Assembly 
GD For late design. See Fig. 53 

305036 Modification Kit 

FIGURE 7, FRICTION FEED PLATEN AND LINE FEED MECHAI'.ISMS 

Page 9 



SECTION 574-220-SOOTC 

/• 
,;-.. ;" t~N " 

'\ 
:~ .'•' ,,. ' : ·}·:' ·~· ., ;;.., ' .--::··-:-

- ~1 - -:."- ., .. ,// 
® -\· ! '""';··~ •' \ ·~ '/ 

:: !)~ ....... , t, h :': ,•.-.-,.; -:, .· '•: /Ref. 17000 ~ ~)\ :~' ,• ' : ' 0 
- "' \) ' '•:\ \ '~ : : 

....... ~ .. ~·\ ~' ----· \ \ \ 150040 \ ,, 2191 - ~ ~ ' ,. 8 .-93356 ~--
.--, 1 \ Ol81 

3
" '-._ I 119652 

2191"" 150444 \ 
73175

""" "' ' -;E-~~ 35\\" 1 
0
o@-• - I I 150348 

@~E)".(t)~ I . 150:156~ I ~74701 
93758 \ 1f 5 

/
8354 

151629 I I ' ~' ®' _,, ~ 150355 

') 

) 

'')·. 
,,~ 

158352 

151722 219/m002 () 1 ~ ( /153367 

\.\ ~· -' -- . ,. 93356 
'"'· 1

70004 

®'il .,. : , 1 ~ ~ /151.,

2 

1763 150040 93356 ' • ~ " I 50923 I 55 \ 2191 -.....II} I I • 0 I 50355' - ' J i • ~_/' 7 .... 7 

,aoo / 3/" .<>'··· 8330 ~II ~ : 7603 • \ I - --~~ ~ __. / 

U
llil),.. ~ .. @(''-'c'"~ '\'li' I~"· -- . • "'--~4)' 
"""<l!J () ·<.;: I - ~ -~ !; ""' I I • ' . " ' - I I 151722' -~-t1>~; ;· !.-\--- ,!, 15336~-7~~---:.J ®-•®-II },;,.,;,;;• I I 150361 \ ~--- -3598/ I I -- __ ,--- 74701 110437 

2191 7002 153583/, L-- • • -- •.. · 160843 
/ "'-'-- ., ...__ 158353 .... 

1 08199 - - -\- - - - - - --/-..,. 153584 74701 - -- -- - - 1 
•••• --·· I 151629 ------ I j . 53806 

2191 

I 5I 722 I ' 7002 I I I 
: 192547~\ __ J 

~- -------- "'-- 151629---~-~· ~- -~~~-------
150350 ----' 93:156 --------- • 8330 ~93356 

~
~-4------- - " 3569

_...- ' .../' /2191 ®) ®11%52 

-------- .- I 2539 ; Iii /!50040 I I :-· '"" ; 151692 ,,,. 73175 I , "" __ ., 
, 1soa95- "'~-" 1 I 1\~ ---- --
j 151692-e ; ,1,(~~®~·-!l· --- 150355~ 1 
' 745<7 ' ' ---- - -UJ "WJ'"i!))" 2S ~--- -~ - Sj-150355 ~ 150358_...- , ..... 74701 74701 .... 

I 
3356 • ,..., ••• 

~ -- - - : ' ·;..: ,, ~·~' 
'® , 74701 ' ' • ' .,, , .. , 

I • .-....• '\ \ •t' '~ 

/ .. . . ... 
3599/ - ' • • ' ' , 

- ·""' . -· 
151685---' 135716 •·' ,, '\ _.,' .. ::;.;···· 

I~ I·- -;'1 ~ /.'/ ........ ® - - <"'. •• • .• 

....... ,50.. 8 - '-~ ·' ' ·•1'1 -1 • • •' ' ... 
1 '\ :\ I r; r 
'-... .. •l !• / ·:·: 

/
~ • / ~ ·iil 
'---~·· \ ·l ~~ \ 

R 

' '·' 
ef. 193858 \ '\: \ ' ,., 

\ ,. ' 
,::~...., 

"~-~ 

,) 

)
' 

. 

,,) 

FIGURE 8. TRIP SHAFT MECHANISM ,~J 

Page 10 



(' 

( 

( 

( 

( 

( 

{ 

ISS 4, SECTION 574-220-800TC 

: ~~: 
"l ~ ~ : ~~-· \. 
l' ..... > \ "V .. "· .: _..,. ,\ /Ref. 170000 

,>!_, ,/ 
: . . ~ 
l 'I .-,)\:t\' {' > ~ . . ... "·~ .. ' ........ ' •' \ ~ ® 

.·s······; .• ~~· • ~.I '\ ,--'Ji.('' ' '\ .• , ' ,,... ·' -~! • ·~· ..,~ ... \ 
1, l , , ~ 'I 

1

l 

/· 1®. '- - !At·r 'f ',• .;~· ,., A .- ., ' ·~ •' • ,. .... > ., • ,. ) ·l 

'\ 

:.· ,., -· l ·.::~~ . :• ' . ~ .. " .... .~"· ~, ·~ ·' 
, ·t'\'' • '-''' ..-.·· ~ v' 

' l~~ • .: ;('\. • :'! ~~" 
~ .,,_.,l ·' , ·1 ; I 

® 
1. !'-~3 ~ " • • © 

- "!; . .:--! ' );• / • .... : :- - - - @ ''t?!~· -:''\ .. ·l \ ": l------ 9067 
' ,. ~·--- •' 9 

...... "' .......... -11-•••• ,' ,. 1507 \ 
"··· \ .. • , __ •• \ \ \ 2191 --....... ~I ~ \ \\ 3598, , @.4)-w 

.-···· .•, ®-.. . " . -...·- ·•••• l•...-::" 
.... 15009 -~-"""-" 84575-t """ 151658-'1 

j 
.. _. 

-®--I __ 1 3598 

2191 

"'-153311 

l-151692 179194 

+-2191 I 

{2191-· 

151657 I I":\ ~~;;: ~~;--;;:: 
""' ----... --~- ~ ' ~. 153382 /""" : --:~~ : ~ I • '""' 2669 ' I : "" 

~0~-i1 
~~~~r~~657 

:r \.' 160503 

15~9 162728"' 192610 

119652----o;r-~~--: '8~~~-i-- ~~~ 
--tjlJ_ ~~~ : 150214 . 7002 176356 

I 
I 
I ~-----· 

~
I _....-153314 

< 
' 

119649 ' ', 
125015\. ',,104 

3598 i [152516 \' 119651 J'•, 
2191 

151658\ ·< , : ~®---74536: 

153383~ 7\36 119652:JI 
, \ 

: -152518 

33038/ ____ --; 

·-- • I 

~--~ ®-- ----

93879-

153255 ' (i!} : ! --n \ : : 
101796 : .. -

I 
L---

-150392 

119653-~. ~--LI ~
2545 

r@~~~355 
<:~, ~~--~x~r ..... '-_ I ,.., --, ____..- 125o11 

"':~&~®· J ---~~r ~~ 1 ~ \ 153305 

',, 101796.' 119652\
50930 

\ 192305 (S) 

', 152514 ~ _.4 ',, ~ 153310 (F) 

I 
\ ', . 

151657 '~- ~ 
2191 1&\. 

... •- ~ -152515 

119649' '·-82442 -1 8 I 93758 0581 

;,!i: 
~ , 

- '' I 51"" 2191 "" ® __..---3640 ' ' ,_ ' 90361-~ .. ' - ~"' 
--- -------- ', "&---152893 ....: . ., ----- '""" -- ,.,;>' • 

170076-t' - :~ ' •• • -- -- -~ ·-119652 '' tp-1- .- -; -~ ~-" ' ', w '. ._...A,< • .., 

--- I 11""' 17007' ', <1Y - V ~ \J ~ , 
90490 ~-· 1 ,.,~_:-, :n.·~ · "• 4""' 2191 ' • ~---~ ~~ :. :f"\ ~·,::·;·· 

151657 \ 

111355

-...... '® • ---- - .... 19385...-------!~ :; \ ·!'! 

\ 

«·- - __ 
1 

I :\ :\ t •'' 

""'--<!)-Gil - ,Q· •. ---- ~ , \ 51630 : · , ·~I .: 1!! 
... - 903 /W -• ,~~ • ) ' / I <' 

170075, " ~~ ~~ ~ ~ _. ~> ,_ .. .___ -.J \ > ~- \ 178607-~- ' ll 3598 \ ·'' 
I '1509

26 
74707-11 

91 
' " 

159334 §----153575 

FIGURE 9. .SPACE SUPPRESS I ON MECHANISM 

(F) Friction Feed Units 
(S) Sprocket Feed Units 

Page 11 



SECTION 574-220-BOOTC 

125011 
153191 --~- __ dl"151637 

f~ ~"' 154051 

"'" I 151737 ""'7 ~-.a ""7" 1 ~-%- I ) 153192 I50S?4 !04807\_le 125015~ ~JT' 1531S5 (Ny ~ ~ ' :;._ ~'. A 

- '"'"'"~ ,. rq ll-'-@ 
160486 - I 04807 

'~ 

') 

119648 192614 

160490 ___ _/;, --r ----
1604~91 -9~~~ ------=~~' ~,~\--·~737 

----- ----- 104807 ~ 
------- " ' 110743 /-, 

41382 
: 160493 

~) 

,

158341 115529 
-- 153196 2191 ~ 
~ 

153203 ('- - "' _;194052 - -----•-
160578 0 ,, l'tJ --- --- - -~~ 

I) -:- ~ -, '~ , 1 152927 153189 112626 

\'.,) ' ~510 
~' 160532/ 

,-)',. 

,, 

3598 

7002 R•l. \309692R /ef. 150654 

2191 ,, 3598~ ~~~ \. l'!''>. ' -"' ' fit""-., r;;'\B 
\. ·:' '\"-"'--~~~--~ ~ r~~-. ~- < -t:ti'ofrr·'~\'. ----- ,1: 
\!lJ \!!) v::J --~;,.~· ......... 

192619 2191 _/ 

~-- • -~-® 
®--- --,-•' '~ 110743 151880 

192617 

160500 ~~ ' i92616 '"'t 'i> -~ ' ~ ---~----%~· ..... "' 104807 

' ' ---- ~ l '\ 
L ---- --- ----- ' --- • 7002 ""'' 2191 

.) 

192618 

,) 

FIGURE 10. VERTICAL TABULATING MECHANISM 

*•) 
Page 12 



( 

( 

( 
.. 

., 

( 

( 

( 

(" 

ISS 4, SECTION 574-220-800TC 

(i)71047 €!:~. Atlf(i)-<D74011 ® 328991 "i?--<D328993 
: ~ - ----------- G? (i)328992 r-®- ·> ' <D153185 (Nylon) ®328971 ®328969 j[?~ 151638 

<D 328982 I r& \ ~ - 68135 I 
~~-~.::'>--g_(, 328970 -'/~~ ~ ,--~, - _(~1 _. - \~ 1 ''' 8-"--.~ \ -Q-G I 

""---' ~ '-'\' 1 -~ • --q I -- - ! '" , ----ll -e~ ~- ~ I I 
I 328967 I \ ' El ' I 
: <!> 152257-~ 1(!)119652 \ \r .. )-~---ll ~ , ~ 71440 , 
I (i),328984 I __ ()' \\ ' ill I J 
I

I %-~ , '\ j' ®160513 -------
- \ I' ' --1 I ' I '', -----

1 \ '__} ~~------~® 2191 
I - -- I 
I ---- ~ 1 71047 ---- -~ ~~ . 
I -- 1 ', r ~r" -~® 151631 

I f® ® 160535___-f(, ~~ 1 "® 7002 
I I I '\\\. I I 
I I ~ \\:,~ 1@328973 ®®158341 
I I I ~ _/ I I ~I __ .<) --\V l!f /®328986 

I 328996 I .... - -~0 
.5"1 

I
I I ~ \ () ~ Jill "1J t....--- ,,, I <!>328,. \ <!>151~.. .!J V 110435 

J l -__ .... ..J __ ,.:::::-..:.%-....,.,. \ I 125802 I 
-- --~ -..:--- I \ ®328989®328972 I 

- ~ 328994 J -~ -1.------ o 328980 <D 7oo2 2669 I --~~'\-
..._\~I _\..~-- I 

""' '~ 108103-~ ~ 
-~ (i)76461 ~ ~---- \ \ 3640 ~ \ 1 .... ,_ \!!.,/ 74807 21397 

t '., I i'Ji 329023 119648 

\ -Ref. 193858 ! / \ 1 328995 

I 119649 I 160491 --r-
__ __, I I ~ 

--- I ---- I I I • ~4 151737 
Ref. 150654i i I I _, 110743 

1 I I ----
1 

104807 

Ref. 3598 

; /".1 
e-..e-J . I 

I 

Ref. 309692 "':.~\ : 1 t....-- 1 328997 \ tl 119649 

\~:'-'>.~\I I ~ \ 
Ref. 2191 l~' --~-'~--' 1 I 328985 __ -~45466 

\ .J:f-"~"----- ,.• I 1 \ fA:Y I ~-f, __ ;.JU--<.~f'~.~ I I \CI ~ ~-~ 
~"", I I --~ I 

\ \ 1 I ~ --- 80424 328975 

Ref~3598 Ref.7002 I L---- -1 ' I I , 
I , I ~.....S 

153192. I • I ---~ -, 

I \ 
41382 

104807 

119648, -~ __ -® I ~ 11o743 

o---., I ~ ~-~ 
160486 • I 160500 _.e, / \ 

L-~0--- \ ,,..,. 11 .... 

NOTE: All pam shown are used on 
Sprocket Feed Units with 9-1/2" 
individual Form insertion 

\ 119649 
119451 

'FIGURE 11. 330682 VERTICAL TABULATION ASSEMBLY. 

<D Not Part of 330682 
® 329015 Disc Assembly 
® 329016 Disc Assembly 

Page 13 



SECTION 574-220-800TC 

®80 --------l ~ 334~ r--- 1 -"'""2 

(<'!:..'-·-·-·-· . /Ref. 193858 ~ : ' .....-(!)110743 ( '" •·,, @107207 ..,... I <h, 
;r,: _:o'<; ,'f~:·: @82547 -----~ : I w -@41732 

;--.(' .·:. I ~ 
':. ' ' ,. ......... @ •.; ·" '· '0 (j) 84892 ~ I I ~ -... ,.... I 0~ ~ ·;· ''-') ~ - I - "'195057 

\i . ~\\ ®8033""' ~ : ' .____., 162882 I I I~ "I I' •~ 

.-. . ._ 7002 ®825 ""-~ 11\ I ,..__ ·.l'; \ '- 2191 <8 ""'-~"' 154362 I -,..o --0 825 

l..j \,. '- I ~..,... 45815 I ~ _ 

48 

, • ~\ <--~/ ~ ~I I ~ 080334 

" • ' ' "1'® I •• ~··; • ... > 151631 I -- I I . }.:(\ ~.\ ~~ -----~T- I I I ~:"'-2-0154362 
· ·. r ·• .,_____ 1• 1 ~ \:. ~~ ~-''" . i! '\ S 1 

34432 

15

3442 I .,j,___ ---- ·084892 

·' . . £ -.. --. ~· ,o I _, I ~ "'d -<j ------·~ l l I --082547 •< 
1 

160523 : c-·-- .J 

; '" ®1605 : : ' ' 69 12191 151722 , , ; 1 rr--®74717 : 1 1 ® /1305473 
\ ·\\ _.--~110743 L~ 6

3

05474 /11964

9 

: \• \ Ia ~ 41732 .,....... ..... _...e, ~ '·,(}) J __ ., 7 4716 6~,..~\"':'t ~"'· 0. --.::-.:-..:.~--- '-.......__"' ~. ~,-., 8 ' "'-. .......__ 151631 ~--®195057 Rof. t, -J!S -~-·· .. ~•f/1 : /170199 - ·"-- 2191 
\.) 617 I 7002 

: I ' 

t
' --~®82547 Rof. 192616 o ~®·~ 
_-"' 154362 ,---------: -~0>325936~S:153442 I I ~---=::::::: "'. 45815 

, I I ~ ® 325966 3«32 
~ ' ' .... ---®160631 

1,5 _-®
8

4892 ~ : :I --® 325966 

' ..,jl.--.::::®17 ' -r/"' 160626 

~--"""'34 ""'--:::o'"'160~ L~ 
~---®82547 ~/"' 
~---®80334 ~ 

~
--® 107207 ~ --=:<» 160630 

.... _-®160626 ~ 152893 _,.. w 192620 I 
~---®82547 c$»! ---<»138034 \ 110743 ~ --®93118 ' 'fa--"' 84892 -"' 1156 -- -- :;::.::~ 

Re/f. 192618 ®80334 ~----®154362 ------------- w--- /f I "'-. ' ------ @825<7 / 10<B07 ,.;" ------ ' (J 152893 

--_..,.---- (i)80334 !"( ' 
(;" --------- 110743 (i)82547 ' 1YI 110743 t.~- ® 82548 _..,¢~ A""" <D 8033

4 'l'lif)'l: .. --........_CD 80833 

,~s--· . _..JiiA / \ ()tV f~' ------ -~,.... ' ' "' \ ·, ___ J \""- <D 80755 A~ <D 102672 

\4 :s-- \ 110743 (i)110743 \ ()'611' "\. \- .... if" 0 "\.r,-, 

Page 14 

,. ' 104807 1..!170529 

,,.,~ 

" 1»192621 \_/.' \ ""'102 .r -.... <D 82548 
67

3 
\ (i)41732 CD 192487 Contact Assembly 

® 192488 Contact Assembly 
®305465 Contact Assembly 
0330684 Contact Assembly 

CD 151733 

FIGURE 12. CONTACT ASSEMBLIES FOR VERTICAL TABULATING MECHANISM 

'~ 

~) 

~) 

r) 

,,) 

;,1) 

,j 



( 

( 

( 

( 

( 

( 

( 

ISS 4, SECTION 574-220-SOOTC 

151642 I <1>®150013 ~307078 
fi <1>®170125 / \~ 19264<1 t__--219•/'""~ //~~Vt:S ~------"'1 

0
, K -{f~ft&-- : Q -::-;-- ~~ <1>®1107<3 : 

," • , \'5 I 

1 

I 1 '•' I I ~ ·~ · i :;;;,<~> \ ~------~-I \ i 
--® 

/

I \ ~ ·""'- ®150029\ ®@4 1 :-2191 '._ @ @15469, 

2823 

@@151737 I 

._____ <~>® ,,.,., <~> ® 151728 I 

3598 

<!>®150043 ---~ --. ____ •• --- Rof. ---· --------- t - .--- ®195836 170111 --- -~ 
,------- /151689 159341 

_ __, 

I 
I 
I 
I 
I 
I 
I 
I 

I 
I 

----_j 
I w /110743 I 
I .. 153823 

~ 120824 ~~v I I I . - \) - ---------
--------I .coa ~~\- , . L-~--~~;c ~ ;) ~/151630 ~ -~ \ lA\ --~-., ~- -~ \153824 0;- I \ -----------------------------

------ <!>® r"" ------ ®®151737 ' 170067 ®® 1107<3 

I ®®42823 I I 1 , .. "" , <~><!>•5oos 1 ®<~>m23 <~><~>
152

., 
1 

\ r'~<!J<l)l50050 \ "- \ / 

7 

: ' I I ~-®- "-' ~ ----1 
I \'[ ®®150043®®150013 <p<ll110743 ~ ~ ~ - ~ --- --- I 

: 219h~ ®@150044 I I -n""' I -®- ~ ' ' :\) () 11\f$ I I I I ~ V';' I - - •"' : 

1 ~90~51 2191 
0174450 ~ 172632 152573 

'~K . ~\-=j ~ ~ I 
I ' - • - .~. ® 192580 I 
I , ---'{f:i-J.I- ~ 'eu \ 1 

2 

150050 ® 332721 1 ~---- . rr ... . 332997 I 

/

.,. " \ :;;\ 1 <~>®150047 ® ®150056 _____ J 

I 

' \l) ®®1550<7 ------
®® '5"" ®® 1500

26 

1 ® 
15

00" ____ .. ---- - <!> 1528S7 

®®150000 ®®151728 ____ .. -------- ® 153293 ~ 
-------- <!> 151737 ~ <!> 11074J 

----- "'1532 ______ .. --- """" 1 ®153296 /

92 

\ ~42823\ ,-- \ I 153323\ \'\ 

1 /

1

99440 r-~~\ <D 
155044 

<D 155044 \ ~ 
I @150013 I @ I ®150044 I @110743 I "' I ~ - - --~ ~ 
: 219'-~ /(!)150043 ~\ v~ I _r&f&J~-0--&" . t • ~-®15J63o I I I [f- lR'J' :oJ. WJW ~/~ ·'· . \ @219! 

: ' -1:' . •• v 
1 

of. 153291 / 

I ~-\ !? --~~-I ~'.u.~ \ I I R (i)153300_a> .7002 119652 

1- ----- ~ I I •··' \ ~ @153293 ~-~ • .. - . -~ ' ' '.0>1 \ <!> "'153576 '.lf.~- - ... 
I I . <!> 155047 

150047 <!> I "" 'R <D 150000 <D 150241 (i)150026 / ®150029 ®lio3o815 Function Clef. 151222 

71 Codeba utch Assembl 

<D 151728 \l) 192639 Sol 'Clo1oh A•-bl y ®307077 ector Clutch A y 
"'332 Selector Cl ssembly 
liY 722 Cod utch Assembl 
@Pecul" ebar Clutch A Y ~';\ •ar to Wall ssembl 
wUsed with r . Mounted p . y •mmg Contacts rmter 

FIGURE 13 MAIN SHAFT MECHANISM 

Page 15 



SECTION 574-220-800TC 

Ref. 170111 --
--------"' • -·--· I 

\ 

.------·.!' __ ..._ ... -,-': :--1 

................... ------ -,- -_ _...-- rom I ·----- - I J.\)_ __ )(G' - I · ~tmm, 1 q 

I ~ I"J -{IJQDJJJI,..., • ~ ~ .. L .. -®.,j~50441 L- . <.:\;' . \ : .... <l>Cl>\ ~-®,,,. '.07076 g:·~ "'" Codo) 

'-. ' ~®150045~®;-,.. 
150

"" ' u,;, C"""l 

(DQ) \ ®@ I 27 
COO> I 150241 1500431 --- ~ 151693 150000 : ---®199439 ~, ---.::--.._ ---fit 2191 ' ,.. "'51642- .. ---- u ~ 

®110743 ®151737 ~ ® 2\91--" • - \ '- I ~ ®36<0 - • ' 1 • ' _. @19943S-::~437__-,~i\~ /@
153799 

<!) 151794 ~~~.';';'-! /::Z\ \( ~'~! -w-(~o 1 (-~ ' ' ..,. ,~. '\ 150549 ' \ o ~ _--, :J \ o , I I 

~----- I '-' ~ '"*"-- -\)' 1i \ 'J ,_.; I 
------ II '.. \:- •. £-w .:\. I ' 1\ \ ·~-151690 : : -.;;~!-®:--%~ -(~ ,,- \ ')?.J 0'\ '_./ . ®l""'<l J 

1 

__ ,_. ,

1 

~, ®1 9 .63590 ---

--------- ,_-" ~ "'152887 li) 2191 5996 ---------®-~ \ \- "' 150091 • 151693 - - ------ <il ® 1107 43 ~154614 ---- ®®428 
\ ®150831 ------------

23 

\®®151737 

<!>®16257

3 

--------- ~\ \ -------- ®150035 ® 194871 - ®•& ,----~.;~ ®®150029 1 I ~ -~- ~~' -_: ------~ 
I W/ 21 I ~ t3 - -- ""' I I u _,., 91/ ~- ' G --- ~ " II I 1 • ..- ""' r-,; · · - · • 1 1 ' \) • \ 1 

1 ~ • ~ ~ \ \ • ®150033 : 
i ~: f?- - ~~-~-4- ~ \ \ \ \ ®194872 i ~ - ~ ~ ~150' I®® 150830-\ ""'''3' 1 ®® 150841 ®150014 ® 194873 - ---" -- ~ \ <J 045 ®15 q 94956 ---- - -- --

\ 
\ 

"" 

® ® 150027 l736 - - - - - -· . 152537 .,, ---- . ·' 
®®150000 ®150241 ®®150043 ------- • :: ---------~-----151688 ' • ' ' '[Ql ------®®151610 _..--110743 ::":-,~' :. ;',, ,.-;:::='->' ~-: _- ~ R ' , , ' --.' : •• ---- ~.! 

__ ---- '-. """2191 1 of. 193858 : , :: : / . .:.--1 '--.:-- • ~---- ,-- '-, I ()) -: ~·· -;.. __ , l:: I ' '' - -- ... - ' ' " 
I -~ I ' "·-~\ ' - - - - - ' - : ~ ~· / : : II 

I 

, "' , T--> ..,..,-- ' .. . . . -

i
~_.-,,-- ~ '8.--_:;. -- 'I ' • ~· ' l l -1----

I It· -i~\:::~ ') ~\' ®®151632\ ~->£--1:' \\-- : 
I ---- ') If '-, II \ \\ \.\\ I ,_ -~ -"' 15097<) ' • ' ' 

\ 
\ 

\ 

\ 

\ ®®15 2191 ' : ,, . 
'<!>®110743 I7J2 151630 ,~,_~· 

,lll®150831 ®153236 ®194868 ---------

®®162573 -----<ilfl)l53235 -------- Rof. 150366 
------ /<D151737 ___ ,/ 150 9 -----~----- <D4""-:-c"•""' 

219f5~"""" 364; 3356 1

50244 

r---;..::---
199

..., <D150013 : \ <D42823 3598.::--- \i-~-fl~/ 
l u ~2191 (i)150044 I : <D 110743 I ;<D 110743 ®~- -· 
I ,. <D/1~;<D150026 £l\ v~ I -~-®lt&)-<D151685 --------

: 1 JI .... ~ ""' . s .. ~·""- ' . ----~ I . 
0 

, , , 

0 

• ' ' 
0 ' ~9 ' ~ 110434 L---~- . ~ ~- -ll- :;-. ~ " .<D"' 

1

50010 110743 .., <J "W:;; " ' 150046 I \ "- <D 154694 

(i;150241 ~ ~""- "{i)J50029 (i)150043~151728 

FIGURE 14. MAIN SHAFT MECHANISM (Continued) 

Page 16 

<D 150025 Type Box Clutch Assembly 
® 157505 Spacing Clutch Assembly 
® 194144 Spacing Clutch Assembly 
@157506 (3Stop) line Feed Clutch 
@192301 (6Stop) Line Feed Clutch 
@Peculiar to Wall Mounted Printers 

') 

') 

') 

) 

,,) 

") 

,,) 



( 

( 

( 

( 

( 

( 

( 

ISS 4, SECTION 574-220-800TC 

153531 151880 

/ I 11o743 -tit~ ~ 152147 151880 ,_,c:_>,, ', I l51734 

p "',, ,d! '""® I --~-'>y;:,t \ ....._"' / '·~:~=~> '~,, ,, ''-- 90791 
.£.';,!•·. 154356 1196,48 153532' r. ....._ ~~ 153810 

I .j .{J I ',, ~ I 
................... ~ ....... 

: ' ' '- --.. 27425 "'"-...."-.... I 153530 ,- I '-...~ ..... ,"' ~---
'•'· 1543

54 

',-J 74882- I I . ----'®-..,_151734 

ft i 119652 152147 74553-'1-f I 
I 
I 
I 
I 

151880-~-J 

110743 

''•r-·,. /Ref. 170000 

J -·,, .. r ,... ~··.·, 3598 

I ,..~·J ·· ;' 2191 I . --~,·:.~ ~\ \ 
,~, t'' } ,I I • ' -~, ".,..-'!\ 
, '-\ \ ft..-.~ •. , \ -~ 
' .... ' ·~ ••• ·\----- 3598 
I '!!/'' ~•j \' 

151657-~"'->.._ . 

(•;' ,I /:J. '\ 2191 I 
90361 I. r,J '• '\ '-~ 12'1 

I - --r • . ' --I!T"" 

Ref. 152828 150384\ ---- '"\¥,·•• ., . •. \, r--

/ 
1T---- J•} •• • • '\ 

~~-3598 
I 

~-\«< : • ;; •. ~·/'- :r-·-., • .. •• , Jl 2191 
fl ------ f ., ., ',t, I 'J '~y----~ --~ ···J ·~· •. I I • •- __ r:-.. ~! , · ..... ,.,/ ,, 

:r· ......... -.:-•• 90361 -:r.~~·-··, ,. ~· 2 ·• ·', 1 ~ f'"' _ _ -- J. ~'"• ' I .. ' 1 t 1 

;:f.. ,;----·----"1::! t~l.') I '• f. • •\"""1 L- \ 
- :::r-.ce\-~-119652 151603 I ~·. L. -· · .. , .. ,IJ 'I 

I 
I 

'.·:~ r\ \ • --a· r '• ', ~ '• 1 I 151630 
. 151602-..._tJ ~~-C'1,,1;, -'•1 I ,:/fo""··:·:, __ ).j L-@ 

~,,. .. !.. I ., • ·r· l ... , 
---- I "•.,,. -, t\,.. (: .... , 'J J / ---l 
-~ l ., ~~·~·~ I \:-4 .. -, I ,.lOR\ 

-- A ' ;. ~:~:II ... -~;::-1. (I I L--~--112626 
-~ --t-;:-n,. f :l '• : i : I I 150397-~ 125015 ' • ---

~)--er i~>,;it-.1-':- ~ 1sci420 

1 I ---- .· ~--

I I 119651 ~ \ 101796 

153839 151604 /~ 119652 
1831041'\ 
91198/\f 

..., 
~ ••. 11; I· .. I 'I/ ', . I I ' 2669 
~ ...... '•''·I" •' ~· I 

\ ·} •.• ..V ', • \ I _ ..-€\ 

150380 I 1 .., \ ~ L---r\ 
115122 ' I I .. ... \ 2191 I I ...... ~ • ' 

33828- 1 1 (._._._:_:1r' 151657 
I 1 

I --- \ I I 125011 
1 

_ _... I j I 

151685 \ '~ ..-0--"--- ------- , ~ I 
150425- 150411 ~150811 II i 

\ iT , ·~ I _...---- · [ I 
Ref. 170118 f": ~ ' • --~ I l 

"'~ / \ 110743 _..._...--- ~ 150413 I 
:·~\ / f ---- 90361 l 
: ... --f' . •' 17 -Ref. 2191 ·\.t-''<?r--~ · :t'-.... 0001 ___ _ 
:~\ ,.../ \ (it J 

I .... -·).,..---- •... . ' ·.: --....... \a) 
_.0~' ... \ :(""'Ref. 152400 , -SI - l 

?.;~ ~ 1 \.: ~ -~~ ----, tr-®- 150370 
'7. • • -- I _., . . - I 

\ 

Ref. 152456 ··.:\. 150367 1 119651 

tc~) 93356 ~ ----t, Ref. 151658 ···! f ______ 1 __ __ 

151657 --~• 2191 J----~ I 
\ __ ..(!) ~ \ --- I 150429 

119652 

~ 1 ~ l-7oo2 

2191 150891 -2191 
3598 ,..._ 151632 

.FIGURE 15. RIGHT SIDE LINKAGE AND TYPE BOX CARRIAGE MECHANISM' 

Page 17 



SECTION 574-220-800TC 

150425 

\ 125011 110743 

33828-i ~ \ l /151637 

' 1\ r-I?J~& --- ·~--I 

-------4'\ , _J ~----eo 
<D 197924 (Late Design)~\- ------ \----- __ ~~ \ --- I --- I I 

• ------ -- 1 90361 119652 
~ 

-------- -150412 (Early Design) 

Ref. 193858 151657 3598 

\ 

~/ r- / 

Ref, 150824 '"-'>,, I '@. 
I \ ' I ,.::-l ______ ':.-----------j : 150395 

'-· ••• ------- _j \ ,, II' I I 

( ------ ,--;1-. -. ::,P· ' -/- ' I 
,' ·, 7; •:.) • .-~ •\ ',J__J, ~::~--:~-_:-.:";f---· ~ I f?>-- - -~ 
',. 'J : 'c:"lf------ .,., :.---~ 

;-., \', > • ;.. -- t:')..--~- \ 

3 

1...\j \: ~~: ··<-..-;----------~~ I 150382 

598 --- .[:- ' -. ' -- '--... ' - 15()396 151442 \~---- <.:::o "··· '·J \ 150383 90361 b1604 ~ / 
"Jf • ·~ ., -, .. \ I -""' \ ; -~ . ;-- ·, \ -- . ' -~ 

2191 : ·. ·: : ... \ ----~ J • c·'" ·· .. : ...... --®: c --1 w l, 
2191 ~::-: •.• -" ;-;. • -. -"'---€J - , I ,,, . 152827 

35 98 I : ·.; ·!: I :. ~ ~ • .. ' I 151602 I 
1 '~ 1., , r, .. ' 1 

'\ : ;,'rSfP/ ;'.'._\ ' \ 183104_-~--- -t... ... I '... ,'( ., : ' I 159341 ® : .• -, ·~-/ ·.) ··. ~ : ~ 91198-J\t: ,-------· 
" : :--. ,, - " ' / ---"•>--' _:-- .. " ' '-'<---:~, 

~ ~ 
' • '·. ,.. '.' • I - --~-.. ,., I I ,1/-- I ! ' ' ' " ' : / ,-_:-. -- --'~ J I 
1 

--> ;·,>-'• :' 1 150401 
1 119651 

•---"' 

2191 --"~ • ,, ' ; ; ' ' ' \ ~ ~ ---- : , -, ~ ·' II" ' : I I I 
\ - -- ··., ' / 1'., i: I I ,._. • / I • • " I " ~ I I -----· ''. '' ' - I ,--to: I \ • : \ I ---- -- I I I 119652 

15 I 1525 152589 2669 ' \ \ ·, : ------- I I . I I 
1658 50 I ---~ \ ,,_ "--- I I I .._~--- "-.' ;;-- I I I ,.li, ~ .V W -~/ I I I I --~ 

\ I : ~~ I ----~-- \ 

112626 ~--
9

- -

Page 18 

Ref. 150365 @-----

/ 

.-----·-..--~~~:; I ,.-,-119652 

____ .,, ::::.:. --· -:·.·;--:-· : ~ . ----· 
---------.------- -------- I I ~-\flr~-- 1 

. -- ::':-···---- -· --------- ' '-- ___ ...,. -, \. 
.-.,-,c>· -- -· ----· ... ' 2191 I ' ,:<''. ..-· _..-··: I I 150410 115122 150428 

.,._,,,".,_-- I @') 
: : ,--~ I 
I 1 I 3598 
I 150366 I I 

~ 150369"] __ --@ '\,_~: ~ Ref.J.93~6 
I • • tr ·~~ •• •• 

150363-~ ~- - _.,!.C,<1> --.., '-, 

125011-~l - _£?---?002::® ~- --- ;· ."(},=:]; 

110743-t .t,',-- I 2191_-'t I I 
152893-J! ~-

150429 
151632--J.1 : Ref. 150364 Ref. 

150244 

119652 Ref. 3598 : 
\ _J 
~~.----

\ 
Ref. 2191 

(i)Used on Units having Rapid Form 
Feed-Out (Six Stop Line Feed 
Clutch) 

FIGURE 16. LEFT SIDE LINKAGE AND ROCKER SHAFT MECHANISM 

, 
c, 

,0) 

) 

) 
';J;;; 

,,;) 



f 

. (
,. 

( 

( 

( 

( 

{ 

ISS 4, SECTION 574-220-800TC 

-1 ~ 'I 150733- '.:=s" ..-' 1 

", ( 
,/' 151637 

'If ---!---- 110743 45027-, ', ~ 
150731-~ .. _:: =~ • --- ::---- 1250 11 

+ '*'__.-; ~ _,/ \ 
// 150738 

I I ) 

I I --

lr • 
I : --~--- 3598 

--~ ....... 192563 - 1§i: , , , 
- , , '--193356 

• 
1 ~v ..- 2191 
I , 'I' 

"~ ,, 
I 

,. , ,. : ..-' ~01796(F) / ..-, 
, -

... 
" - ""' I - ;::.. , ··-3598 

, -2191 

~,. •• • • • 2669 
I, , ~ '-' ~ ~ e • \ • ©~ v ·, / - ~ • • :.,e. 

2191 --- • • - ® C) • / \ 151692 \ ____ -). ----(:'\. _______ ru_;Q
0 

$\J o. t;;:J -~ 112626 \ .. \,_) -- - \J~ -~ 
<¥ , • • ·~· I _.A 

• -~ •• -· • - 170060 .,. -~ - ~ - --... - '7002 - ~ • -
192561 ~-- '\. "--21,_.- -- "Cl, • c--:::3i~ "" l 

' - \51657 - - / • • ~ 151 170054 '"" - - - - - • " - - - -7002 ......... ~ - - - - / 1214 -

/ - - - / ,.., --1516571 219Z \ -;-: • _- • _- • _.- n /1~08,_. 
17006

, 151630~11'-.. •"!- ~--11 ,., • - - \50537 e / . · 5

6 <¥ - - - - ' i· -
I 

933 '- -- - ,. - ,, / -..... ·'\ -- --au 119652 ------- • .Ill) ;""~"' -- : - • 
- ' ... ·.)ix , __ .... ·T"" - "' - ' - ' I ..-~~ ,. ..- Ref. 170039, ..- ( 

1 

--150538 l:i ' -- ' -
/ -- : <- _____ _ 

- - 153256 ------119652- ~ - - \ -) - -- - - - -
, 191 ~ -3598 ---:;::. -- \51692 2 - -- .. 150536 -~ , .®, I • ~- - -· " .• 

94248 

• • 

1

58335 15043\6 e · 152634 \,~1501 96 ~ <-'_ _ _ _ \ --1._ ~-
-- ,150184 ...... • -- ~, ,p~ ~50233 

'

' ' - ' "' a;,--

® -. / """ 3599 15022
9 

150975 \1'~\ · -

81

731 f.\ .Ill'- ' •.. .,.•\ 119653 ~ · - .-- I 150987/ 150228 

\

2191 tJ::® 150193 I ~~-. , 2191 ~· ·-l -cv I 1

1

1538

17 

- ll " 125238 151346 ~ '. -~(f)(;! 151657 , ';v '-
15019

, 
7
3520 ~- I • , • - • --.., 2191 , , \ '. (F) f."'-'\ • ;.®.,_ ' \ (S) 158337 \ 150234 

"\. '-71>02 119652 119653 151692 

.@ 
192321----..,-· .® 

192322---- ~- , 

152890--~(" Ji/7 --192321 
192560---f.. 192560 ,. __ 192322 

152890---®- ' • .© \ -®-----152890 

110743fo.. ' _$:_150336152890-:e~l - ,® 
151880 110743-- - ~ • 

125802--- ®' 151880--~~ -- ---15033 <:--

~- ,®::___125802 . 

---170062 
~ \ 

\ 110743~ \-151685 

FIGURE 17. FRONT PLATE MECHANISM 

(F) Friction Feed Units 
(S) Sprocket Feed Units 

Page 19 



SECTION 574-220-SOOTC 

119651 

170059 ~~, --- , .(0 ... ) ---90752 90752 

------ ____ , ~ ~~"'-17 I p..-~- ] . ~.:~- 0058 ,-:., ,'\IJ. 
-- ' ~ ... 150990 )(!J 

170057 ~- --- - - 3438 - / - ·, --170059 

79449--- "-:®' -( 1i?" - -- l 
...'~ I 

_.";;"\ I < - ' ~----~) ""'7 - -.._ __ ..:----~·-----!-· / 151658 - ------ ----, Ref. 170064 / ® 10(1771 '-

Ref. 170056 ----- ---- .,:,.,/ 1 ""---~ 

""' 

-- .. -- z' ~/ 150770 50202.... ~-
·- -- - ' -·"" __ ,__ - - ' '" 

,..,, f O '~<:>,, ' , < < 45027 ~ ""'~~' .<Q) , I -~ ---.,; >·•':.>>• - - - - / "' ' /. • - _l,' 
""- \ -.-.;-,. - - .. "1686 

"" ' ' ---.o:~ - ~ 1 .~-- ' • --~- -- -- ~...._150673 
I ·I •-. ,;::-, _,,.,_ •, '- ~· 

I ' ' -- ' ' .,)h~->< - • / ' ~ .• ,,.,.. -·->- - - . .._ / .-- , ,• ' ' .... , ~ ----- - - -- ~· -150672 119653 

/ .( " k ,... i ,. ' --::., -.- ,v 1 
•• •• ', ' ·--- 1 •' ' ' < • -"'~- - - -- - • ---- """' , .v .-. ' • ' -· ·' .. • - "' L ' I :; "· ' l ' ·· . • """ ·• "'o. • , ' ' , ' : • "" r.;---...--150669 

--- ~ ,, --, r· :11 r ' r--~ -( --- . . . "-AJ 0'" ..----·<' ' ~-- •\' ,, ' _, . . -- ~ 101796 
G>1S8348 ...... / .;:-·•·.,.__i _:! ; H~-:.. u;-<:-<;;1 ~ ,' 170060~ ' ~It 

7002

/2191 

_ •• --. -. .• ·'' ,_.-;· ··- tJ I 
- ' --· ~ •,' : ... ,,-~'CI ' - , ~-u- f'::\>t!l -...... • • -. ·'' " -" < ,A ' • ~ - - • ' . v 'I .c- ,.s rAo I , - - '' ~ Jd"~ 

--- ,, - - y G .,__,_ - ~ - . ' ---- . -~ - -. . "' -- ' - ' -- - .. 2191~ _.- --- ,<,- ' '\ ' ,- .• -- --- .<>' ,. """ - .. ~- ~ - ' •' -..: -- -1513<6-~ - -- ••• ~-- ---- • '• ! k' --- __ ..,.. ____ -..... - - - / - ~9-' ---- -~· .c ~----- - - ,.,., 170063 

~
- - '~ ---- ---- •• 'l -<~ --• , , R '~r.< ,,_. , ' -

,, -- ef. 1711080 ,.• ob'• ---.J ' - -<- - - -......::: ""--' • - --- - - ....... ..._____ ._,_ b --~· -152586 - - - """ 2191 -· - -

<r.: ---- --..... 2191 --

1513.46 

------150668 --\ ,,----
15438:l ('f:Y --2191 

®15432~~ -~--\::1..)7 -·~ ~-151686 

---G)~-
150203 /, \ 150677 

110743 ""' / -~ ----80581 

150089 ""' --® ~ ~,-' \ ----150678 

----80581 

--? 

--

80581 Jt , , 
"--...~~~-- ®"-152634 

, '0-"' -157972 

~ ---95827 
@)'-~ 

~"" ~ "-...®157973 

"" ® 110743 
®110434 

,@ 
/ 

/ 

t;?P..Jf)-2669 

.......__151723 

@Used with horizontal Tabulating 
Feature 

®Part of 154792 Modification Kit 
to Provide 12 spaces per inch (See 
Fig. 22 Specification 5872S 

® 157514 Modification Kit, Carriage 
Return and line Feed. 

Spec:i fi cation 5783S 

FIGURE 18. FRONT PLATE MECHANISM (Continued) 

Page 20 

/) 

~') 

') 

')' 
, .. 

·)··,, 

\;;' 

·~) 

\~ 



( 

f 

( 

( 

( 

( 

( 

ISS 4, SECTION 574-220-800TC 

~-151630 

,!';-':-':-':-':~-':-':-':-':{-':-':_.;::-_~~:: Ref

1
. 170056 

,---~-:.:>::·./' '\ '-"b.,...,.. ~ .......... ~ .... 
\~ / - ... ;S.:,.,.~~~-;-.-':.-:,:_~----
/\/ ,.,..___ ~ .~- ,,_, .. ,_..: -;--- .... :.~ ... --.... , 

@ l \ '"i ' ~(-\' . "" . '.;:;-:··'\, 151630 / "' _..:; ,, .~ ... · \• • ' " r:.--, "\,. \ // / ....... :: f .. :). J ,, .• -\ r,;::.. • ~ = 
,v .•~ · ~- .... 1 •;-........ ~,••' :1! ~. 'P~ ... ._ l --;:, ""VI 

/,' A/ \ __ ..,_, :o .... ...,""\ ~ ~ '\ •'t ,• ~---,_..,.. ..~ /"'-' / ",/ ©- / \ l :: : :~......... ·~ •1'--•'l ·~: ' ".·~ / \ 
/ ,/ ~--1 

----- :\.._ : :l : " :: : • ~ :: 2191 
/ ( ... •• ' ..... - .. -.,_...,_...,_...,__: '" ·: : ~· : :•"""' ?' :l .... ,, .::. .. • " .. •.:-....,, ~' ~.·. . ,, x_; , . 

........ " .. ""' -- '-' , I \ . •' ........ ____ ••• ""' ' ' ~ •\. .... - ' \• / •,l 
< ..... .-, " ' ~ \ ,. IDII0434--.__w ------ ~, :\ ;v - \' 1 ·~" 

ID36Ml--• ----- '- -- • ,' • \.,_, ;C<~~~ ~~~~~ ...................... ..:: ·~ '\ :: 
I / ........................ " <:!> .... ...._...,_...,_...,__. :! 

I <.... -.. ........ , . :> ,,...,, 

0150224 <D 

\ 

I 164316 I 

(j)150926 0154354 -~ / 85816 

®150926 \ """ 1\9 : .... - ~ ~-- - -'"::~, .... _.:-_J.:;;-• I 
I 

\ 

.~~-----~ @150722---. 

~ 
/:> // 

~ .: --. // / <~- ---- 1))150705'-- ,--" 

I 
I 
I 

-~~~ 

.... / 61 
.... < --.... / "' -:::.:::.-_-___ ~/ J53173 

/ 

0119651-~/ ~--/-

) 

jj)-.....<D89096 
'~ 

®153173 
Q)150728 I 
/~ 

/ 

<D150705 \ / / // 

.6)/ 

/ ---

j 

/// ~ ~ ..-"' -- ..-"' 

. //w----../~-.._, ~ ~ /:> / "''~-

/ 
..----: ~ . 6'\x:s ........._ 

<: • ,,.,. )@ ""' '- ID 89096 

®119651--- .._) ' '\. ' """1 <D 150721 "= '\. 50255 

153172-::!/ // /~/~-®119651 ~ /""/ 
Q)2191 ~~ / // ~ ~/ 

22 \ / -0153174 ~/ /// (j)1517\ / // ~ / \ 
/ / / I!;) 

!;J>~ // .-,.-~--/ / ' 153172 
/ / .. ,::1,:.. / ' 75 

// ,,,) :: \?P.®-cD2191 <D 1531 "" "" <D 150926 
0150926®150224 ""/ ~;) ...._0151722 

f(f .. , f 192576 ~- Ref. 152511 
j ~) ~ --Re • ,--.,_.,_.,-Ref. 152592 / 

(!> / •••• 192575 "·,., 50 - ®1508110 t:, 

·• 0709 -0 :- n., Y 1
"

7 -\<1 /') ~(~-- ®'~19652 
15 ~- / ' ~: G"':> ' ' ~' ' >\_'::'.) 

fir"' ~ / t..-- 0 : \ •_:.,y "'= ' 
- ~~-::..~ -~~®150751--' <tf \f;j ®150224 150710 < - --- ~~ • --;~ / v-- / '--®90504 I ..--------- -- --"' ~,__ , • ~ ~ _/ ,® ~, ---- ~ ®110743---_ / -· ~ 

'1Y " ""' _ .. / : ~ ' 150237 <;P_ '----® 
2191 

"' "'" / - ' / \ 
<D \ _a ----1))151630 ®153817 <P ' /. ~' v 150709 

®76'46ff!JI . '-®150909 \ ®2191 /"•"--------2191 '-ID152579 

"' • l © ®151630'~150710 . = ,• ®71102 •• _...--®150806 
®2191 , .fi.)"' '2'2191 "" .· il:;;! [j ~--151657 I __.. · . ..~.t.• "-J "-. "-. -· a .fo""' 

' : . ~ "---•··· 150197 ®151632 ..... ".,€> 0 . ' 
.. - •• ' <P / • ' ®150554 

\ ~~~150807 ~ ~ 
®J598 \""''·'· 2669 ~-~ :.<. , ,:;)1 \ ~:.J'-1osm ., 

--=/'~;;;;;;;;~~~~s~ •j <Y:: ""
152

606 Rail Assem Y 
®2191 l!} / ~ 112627 ......_ ~152614 Track Assembly " / . 125005 '61 

Ref. 112626 <D 3598, " / • -.......® 150805 

"~~ 

FIGURE 19. FRONT PLATE MECHANISM (Continued) 

Page 21 



G'> 
c 
"' '" 
N 
0 

-n 

"' 0 
z 
-I ., 
.... 
> ..... 
'" 
~ 

'" () 
:I: 

> 
z 

--() 
0 
::l 

::l 
c: 

" Q. 

' \ 
\ 

\ 
\ 

\ 

\ 
\ 

\ 
\ 

\ 

01 

/~ 
t:.~il 7 

EJ;J 

\ 

\ 
\ 

\ 
\ 

' \ 

' \ 

Vl 
m 
() 
-I 

0 z 
01 

t 
N 

t:l 
I 

00 

§ 
() 



( 

( 

( 

( 

( 

( 

( 

150755 

\ / 

.P 

Early Design 

~~ 
~3606 

2191 

-170079 

150754 

119648 '- \ // ,/ 

"'e.~ 

ISS 4, SECTION 574-220-SOOTC 

?~·':C:-':.=:.::.::.::.::.,..,..,.,,, 
! ' ' -~----%-.,,.,____ ' 

.• -_...._"'-"'-.../ ''-,.:~).1""'"'•'' ... - .... ::. .... ---..... / 

., . -- ~ ----~--, ' - ' . _, ' '------, I ·l'',,,,,...._' ' •.• , ·~ "' -- ~ .. ' ' ., .. , ' -- ' 

1 . ..,. : .: , • • _ • r--, " 

• ./11 -151606 
~ 

2669 

' ' ... , .- ' ' .~: ' " : " 
/ -- ' : - ' -~· ' \' ~· ,, ~~---· ' / / ' ·,~-"' 1 -----, ., •• • ., :., - '' ' ' ' ,. ' ·:-, ----~ ~ ' ' ' ' : ' ., .. . ' : . :: 

/ ' ' ' ' k ' ., ' ~· • ,, 

1~/199410 

151700 

' ., __ . --- .. ____ ._. ' ' "' ' , ~- ·: / ' -- ,/ '<- --..,. ''--~ ';\, ., ; ~ ., '-·--., ' / "' , . ' ..... . '· . ·' 
--• ._, ' '-, ''\.•' 'o I ~-/ 

/ '.... ' . ' \ . " --"'-....,_,_, ' •-..,:-.., ' '-' r----,<,, '•'· 170056 , ' --c____ , ., ··,_ __ ) :; 
/ ------------ '-- h 

/ --"---·-"· 
150758 I 

; I 
1 I ~../"!\ / I ,..-.) ~ /i/IJU / 
,r ' ' / 
II ...-""@) /// 

/ 
/ 

,~.......... // 

3598 2191 (...-:1 ~/ \ I ~/ "150175 

~®'~ ........... ~r // 
1 

152536 

~,r8' \ -36463 

' 15~215 150232 s-131316 

119648 

@'..­

(If'~"--..........36273 

\ 2191 

151630 

/ 
/ 

/ 
,..-/ 

150598 

Ref. 192566 

I 
~·~ 
·~..:.~ -..:, l_,..• 

/ 
/ 

/ 

119653 

,--
I 

1/ 
/I' 

/_.. I 
/ 

" , /~ 

-~-

/ 
/ 

l,)O\ 

iV~~ .1 -··~-::o ' ..., .r / ~n::-\..~ / ,.q 

I 
.... 

"~ '··~ -- / - \"1."1 \~ / ~; .. , '·") 'f - ·:Sl 
:: .... ~~Q... 

I 

I 
,I ::: / 1~~.){ 

: ., , . ; - 2 

- t;;i) i ,; . · ' 11965 9652 I , .. ,- , .. - I " 
:.i;!ll-_161347 ~ : 150245 I I 

.,. !1U 7 :J-!Jl- ' I I • ~2-~ "'-I!J-~::-_ :J-m~l50247 
/I -/: __ ,. ______ _..-150748 150748 .. ' -

150247 - ,/~@\--~' 
--@qg : 

/ {2191 ; Ref. 150365 
2191 3598 __ : I 

[~~:::~~~~~~~~~z~~~~~ 
~ ----,--------,~"'; 

2191 .::a 
153841 

Ref. 192567 

FIGURE 21. FRONT PLATE MECHANISM (Continued) 

Page 23 



SECTION 574-220-800TC 

'~-- ,:=:::::::::>- J2l. ~-- ---. ., ;·<>- 8 .. -112626 
\ ,. .• --~~::::::~~-~,-. --2669 

: : ------ .;.'"'"'< -,,, 
(!) ' > '· __...,, .• • ~--
! / --~ y ·: • t; -- ~--,.,.,; ---::::----

1508<3--<':>, f-151685 __ -f'~~.. (. /" ( '\. • ;--.:::::-•.. ~ / ' ' ··.-. ...; . . ' \ ,,, ' ._, __ 
"-"""' ( __-· ' ' :--:. ' ' • • • ... -~ 112626 

©

/1 ~/ ~~ ••. _ ··..• i . ...., ·~·· ,, ;•. ,-....:_ ' • I '· . ' /·-· ' ' h " ' , ' ~ ' . .. ·- -·· .. - "''' 151618 I ---~ "\..: ~ ______ ,// •• •• --.... : : : "'-, ..... ,I 1':'• .••• ! \)·-
' • N"l..'rii'l'\ 7<755 ·-. """'' i ') .. ,,., , .. _ . \ II I ··. ... , ·!·. : •• ' 

150197 '· • - t) .,, : ..... ; , .. , 

'''· 170056 ..... ·-- • ,, L __ ... ' . I •·••• \ \ r:. ~':--; -~ ··-... ;: 
•• ••. •,,./ ---· '.\ • :1 - .,.. ., ' . 

150827 ~ -~ •••• • '\ \ ·' 170080 ~ '••... •' '•. I 1.,._ 

154624 (F) 

Page 24 

Ref. 150554 

# 
- ·-..... .,/ ;!_- -·-··-·-·· 

80310 •••• •• ·I •••• --·-·-·':\ 
/ ·····•··· ~ ~-...•. _.:·--;~ ·:, 

< --.......... ~---·.·.1 :! ............. ~ .... 9 

------

// 

@ 

154310 

(F) Friction Feed Units 
(S) SFrocket Feed Units 
(DPart of 154792 Modification Kit to provide 

12 spaces per inch. (See Fig. 18) 
Specification 5872S 

® 12 Spaces per Inch 

.FIGURE 22. CARRIAGE RETURN AND SPACING DRUM MECHANISM 

., 
") 

) 

') 

) 
<0:1 

.. ) 

~ 



ISS 4, SECTION 574-220-800TC 

•i~---~;--\,-- -® 
t· ·~ ( 4 
:: :t: :.0( : Ref. 17000 /: ~· r~ I 

//~ .. :.a,~; 
::•' '-·< '..;: -Ref. 170000 

..:::::~1 _, l/ (~~: " { r: ~ : :~ ~) .: 
!t ~) -'.' •. ~ ~ : ........ ·:\.~- ... ~~~ '"' .· ® :• ,• •' .. .,. ... __ E 

!~ ~ :':' : 

©- J'] \c,-····' "'"79 
152400 170231 151701 17023a ~!_ I I 219

1
151658 ® I I I 

i I ®-~. I ;;,,1, ~--If:~ 
3598 2191 I • --~~~ 96717 7002 ~- -lA' ~·---- 2191 ., '0 

3599/ \ ---- / ~~ 151630 ~~92493 (Copper Plated) 
151657 110743 ,._ ---~~ I I / 152406 rg \\

1 

Usoo48 
2191 --@.~ 110743 

150479 \ / -- ~ "ff// 110434 152411 155096 152445 170230 \ ~.,__ , _/ ,, -----~---, / I / 153489 ®-~---~!" .. 0_:·· -:=::151~-----~- .. 170233 # -~({j / /2~~~626 ~€J-_f· --g;_-J-------- ------~1 ~ --$-- / I 
·•-- I --- @& 

-- -· 191 ---w. ---- .... \W 

/,191; • -::_-,-.{!) ~ / "' :-"l 152429 119652 
1516307002 ' I 110743/ • l- ------ ----.. / 152441 I 

, I m234 lA' • 2191 ------ /\ 
' ' 156536 """ - - \ 151657 ----~ ~©-~ \ I ~ ----g;_~ ~r-@@@ fl-

.,....," ' l o I ' 

I ' - --- c I ' ' I 170198 
(

2191 

I , ~ 1 '"1"1" , ~-- _ ___ "" , , 74283 I 
150479 I ~/ I / I I ------ ·~ 152427 

I I I ---- ~ 1 / 

' ' l ' ---- ' ' ;} 
151630 ' ~ --- l - --J 

170235 I c:;;;J <D159184 1 --@g;_C@j -- ~. -, 
I - I I \ \ -- - I 

I 336:J: 151657 ----,._ : 
1 I ~151 I 8330 2191 ~41382 I I : , ' 
' ' - -@159181 ' ' 
' L 0' ' ' 
' --.

1 

' 125011 
: --- _,.~ : : / 110743 

: 1 1 , : : --,.~~>151152 
I 152893 .._ ·~ I 7261 
I 
I 
I 

I 

( 

( 

( 

( 

' 110743 2034 - ---.:::::,~ 5 

1 152409 170236 

I I I 152407170237 I 

( ! t n· I / 

l lJ', '! ~ ~ I. 

: I ~\ I \ L__ 154349 182909 I I 
----~-- 151714 152891 

( 170232 \ ------------- <D170124 011~ ..... mbly 

~ 

''· 'FIGURE 23. SELECTOR MECHANISM 

Page 25 



SECTION 574-220-800TC 

-~ 

Ref. 164386 

I 

151722 
2191 

·/::::::® '•'· 2191 <?f.;. J7:0oo 174448~2~> -~~- 150563 I ~ .·~ _···· -tlflt::~ I (!)174445 ~..@) . / ._, - I ~ . ... ' CT&& 

I 

--- -• : · r --. 1 174449 -. - ~ 

~
- ::~ --- \ --- :Q " .. ,___ - .. 

156574 .. • ..... ,. • • . 
3640 I \ -- - -io?--.;~'l .--~~:f~'\"~ .... -~~-1 ~-- --~ 'L I . I ~,·..!>· > .• • I - • '"""---'-' 

"'" I ..... •<~,.,_;..'- ._,,.. .. ' -. 
I .. • .d\ • 

311420 31141 2 e • 151658 (!)82548 ~- /ffi~ """~ \ ~ • ~ ""' 825<8 I I ' 
CD80334 ~~~~ \ "'-. CD80334 /-@ -U- /1

1

51630 /151442 \~/m/ ;!) \ , <D 17444 """ 2191 
(!) 6 17445 <::::(i 

(!) 7002 /'Y~ :';) ~ \ , <D82547S4S92 

2 

700// \ 
'-. ~......- ~ <Doo334 2191 ~®~tW) \ \ \ \ <DI7- 153538 

\Y (!)84892 

\ 
\ 

\ (!) (!)82548 CD174446 

0 1030!~2292 
(!)151721 (!)2191 I 

') 

') 

Ref. 155096 

I 
0 f 170233 ,{;{::\.' -•• ,, 

,e. ~ s~···\- 152441 

. "- < Rof. 283 @-.... ,.,,., __ 0 
, ,· ... •• ";;;:;4740 Ref. 74 

441 

·--... ;} .. ____ ••• ' . ,./" // •••• 152 

l· ,,( / / ~ f 119652 :: ~~~---- --/i:.·· ... / / e. 
'•: : .... _, '-!'- \.•'!- .~~ ... \., ' . 

'\:. ·~. '· : 1'2427 "' -· .'· • Ref. :J 

1'•:> .'I -- Rf 170198 . _, '"/; :o •. • 
1 --· ·" ., • ~ 3267 • 

. h '1'1:. ~ "\,. ' • • "-:.< ./' ..... """ . .•' .. , .. , -
// .. • - ... ·:-~ ! .... · 6 . 7655 

3598 / /~ ,~- • ""(c.''----- _ '>' =,.... 2191 
2191 \. :..( '-~--f 41382 ----~"'-._ ~. / 

• . •·. ~--- 'c~.,.® 
:'~~ I Ref. 125011 174447 700.{ / 

---::·: ~ f 110743 3598 
,,,,'\ e . Ref. 152438 ~:..:-, • ~ 

.. ,\! l->,& ~ -.:...~ 
.:·::·.; • "'l>.....__ 2 ,:--{;,..~·,.,-· '--Ref 15115 . . • • ----c:::z:::, • 119648 ':.) .• •· \ 

Ref. 

Ref. 2191 _ I Ref. 151657 

-- ., I 
-\~~~· 

) 

) 

164743 

~) 
(i) 17 4442 Contact Assembly 

Fl GURE 24. SELECTOR MAGNET TIMING CONTACT MECHANISM ~~l 
Page 26 



(' 

( 

(' 

( 

( 

( 

( 

Ref. 170000 

42827 

~153819 
L..-192318 ......- 98~ 

1~15'"? ~-"·7 

ISS 4, SECTION 574-220-SOOTC 

EARLY DESIGN 

152420 

153184 v ~-I920I3 151631 

~194~2~2 ~2191 I 

--@._ \ 160187 151073 

---.~~ \110z43 1 
160185 ~----.. 

-192484 073715 

\\ 
155751~ \ 

(2\ 164386 

I 
I 

.,: ..;.. 
Ref. 3\11423/' J ------------- 125~015 

/ ~. 151631 
,._t rt1 

/ / 2191 / , r------ : 
•• ._ \ I --" :;- ~ .. 

/ !,.. .. - '-'71--- I 
lt'. ·./ j· ;,: ------ _J 
~.:.~: / / 

' \ ...... /' ........ 
\ '/ <(_ IJIUV 

!: ... ···· 125015~ I 

2191 : 
(For use with two ft 1 

Magnet coil Assemblies)V' 1048241 1 4-----152426 
• ~- 152425 

EARLY DESIGN t Q'A:' 1 ~ 
iEfr-151603 

. <D195251 J;J-
125241'-..i!l 

~ • 152423 r 8 ~ 

~ I 
~ ~---160184 

160180 • 110743 

1---151686 {Used with one 
Magnet Coil Assembly) 

152420 

156880----{320408 

157194 Q/: m-_ 
. ~ ~ '81778 

JJ::a~ if~2438 
/ -., -o·:,·_ 

320408_; ;_~;: 
~ :::;':~~ 271M (500 MA) 

~254M {60 MA) 

~160186 
I 79012 

----~~~-@-£~150978 ~ 76081 \ 
160182 76099 ' 

<Dt95634 Modification Kit to provide 
Quick Release Armature {Specification 50165S) 

FIGURE 25. SELECTOR MAGNET MECHANISM 

Page 27 



SECTION 574-220-SOOTC 

144871 

156521 

""' 
I 1r648 
- ~ ~ 

~ -I I 

192648 : 
I ~~_,------

3650......_ ~:r 

--~~ --- ~~- --
~-~ i __ .,..--~~~ 

2191 

151630 \ .. ·····''\'\,, 

\ ,. ~ ·~·),)--

.-,.:--· 'T : "J 192641 ---,- @-. 2191 
-- ' ~"73598 

~--- .,~·~·· 
'(Y"' w ,~, ... , •. ~ 

{·.~ .: .. 

I 
Ref. 192635 

I 
I I 
I I 
I I 

I efl~ 
I I \ 
I 129505 3646 

-144932 

I 
I 
i 
! 
I 
I 
I 

~-0155750 

CD 153631 

192647~/"98142 I 

1 

-~~ I 
114-liF . ', I ,,,--~ ',, 150432 ' • I ', "'- 11~743 _; ! f I 

~- - ~ \151880 , ! f I < ' \ , ,. , , I 

2191 '' ' \ • : : 
151632 \ ',' _,)€) \, j j I 

119650 192643. ~ ,., ___ ).~ \ ..... \ :--J ~ . .., ' _.,,' 

7002 ~ '- """ eP • ~= .,;:;i) -@ \ 1 I 
2191 ""-- ' ~ "~ - - - - - . .. \ : : : 15674<>:---..._ '-... '> -1 - ~ ---- r- • -- 1,_ ! \-·.. __-'•'· 193858 ~®- -- ' -..}50432 ·· .. j [' ··-.. / 

"' ' ' .... '·J • I @)I ' 192635 ·--/ 

I I o,J I 
(1)3606 I I 

~ 
' ~-~ I \.!.) 112935 
~< 

192496 '-
GO}/ 
~ 

I 151686 ) 

\ ~-®---

1107":/ 
192646 

@Not used with 192495 

FIGURE 26. 192495 FORM-OUT SOLENOID ASSEMBLY 

Page 28 

··~ 

1 

.,, .. . 
. 

) 

,) 

J 

,%j 



( 

(' 

( 

( 

( 

( 

(, 

ISS 4, SECTION 574-220-800TC 

192584 (#4) 

EARLY DESIGN 

152637 (#3) 192585 (#5) 

192582 (#2) 192583 (C/192586 (#6) 

\ ~ ~~ 
Ref. 152400 ·~ 

-151152 . . )~ ~-~~.0743 150507 _ .::=-]lrr.--:. ::= .::..:: _, .............._/ \\ 
>-. "-.,_ "- -- :::: .:::1• 1;,r,... ,./ ,1 

151668-~'ff£1 '~ - -- ;~~,,;:; " - ---;f~. :f :' !!: 11111111 ' ' :} • f 
---- eJ 111111;1 I •. •. :. 

------ ~ ~ -155587 -------151630 ':I ;1 ": "' 150563 I \ ;-• .;; 
. ~ _...----2191 :1:;:::: J' \ :f 

@ :It,: ,t, I : ~: 
" I: i 11::: I ~ ~ ... Yii\ I H :' ' ,, 1701 I 8 • ..... 

I 92682 ~ ' .:..:- 1 I 07 43 \.:::.( : I ' ' ' I 
1

o I I : --~~ 
, , ; '@~·,_ 110112~', ~::::::: 1J-.@).-11o4351 152456 t:~l :·~~·. zy •• 3598 ',:1:·"~-- ~- I ·.1! : r;!il: G> \ ', -- ~ - ~-- -150482 _j ----~, 
' ' 1509901 151152 ', ';'::.-~ '·-----:------t:s--"" 
" ' ' !,;:) I K ~ <" ---' 0 -- ~ [Jo1.j, ', ~ I I , , ~--- •• ~~~,-. ~~ 

155589-~- ---------<~1} ' ~ j : ~- 1 :~:~<;'-~\. "'-"2191 
---- ---- '150481- ~ J ~ II '•;,:)o-v 151658 ---~5-1668 .. --- "() ~-92682', ~- =--!---~ ~:'t1 \~ "152457 

r 
I 

-~-151668 

1 150978-~-_/ .;:- 2191 ' 151657 
l ',, 21+1 (iJ - ',,2191---

'l ~ --155589 ''~- ------· 170117 170113, ~--l'', ' ~ _.--. __ ... 
', 170120- ~ " 151657"'@:>~ --- • '·,,~ -

' 36 f::\ aP~'V ~ ' 49-\!11@ " 7002 / , I r;:::~. 
'' "i: ---:::.-• 151668 170123~ ' 170121 • :., \\-. 

' 98 151657"' 2191 : ~ \\ ' ---.,\ 
'. I 150450 \ \ 151222 __ '.,:-..Jf }:>. 

'. I .;;·" - -"'ll 

'•'/50056 

'- I 170122 324081 ---.. J~t\--
'. I ~~ - I 0 

'. I 1/0024 
' __ J 1 7002 \ 3598 

',, 1 i------170023 ~~~® 
151629-~ _> ________ : : I ______ CC\ ~ ............... 

119652-~J~ _....8330 : ~~--~~ ---- "'-• .--(!)~, '151632 

155796 

~ :'-'\00.,@ . .~ ---e-- ..... \ 2191 I ~ : _ e· , -- 7002 

150447 I \ '- --- -di; I 121244 
2191 I --rl19649 ~ 

151721 124244-~ : . 170027-~ i e? -170028 

• 
- _IJJfl)> ' 

I I __ .... I ' 
"" .. ~~--~~~t~' 

~~~, r~· 
11 'fi\ 'jlt--<. I 3 ,_.:---: -... : 114107 9 729 

.. l' ,•';-,V ~ 
"\":t 

~: 
170026- I ~93758 

~~I ' J 

151442_, ------!-- ::-170025 

Ref. 
·~-~:" \..'· ~ ., 'i\ .. 

170000_..-'\ ·~ '-' 'I '1 \ > . 
~ :r' ' ... -, ~· .· ,· 
~l~ }, ;: \ ·~ : ,' 

~ •·:-....~) \\ -.· •I 
t;!p ®-2034 

•-3640 
Jl-151152 

FIGURE 27. CODEBAR POSITIONING MECHANISM 

'• lili'-' ,') ~:.. ,., :. 1. l ..._._ ~ ,
1 

1 ~ ~ I 

~·,~-~ 'i ·} r'\ ' \ ~ : 
~l. :. ' .,,~ \ f) '~ ' ).·~ .. ·· \ ~ ' _--..... .... ___ .. \ ,, 

lA\-- \ \\ 
'C./ \ '• 

\ ' . .......... , ~' 

~'~---~,_ .. 

Page 29 



SECTION 574-220-800TC 

Ref. 170023 

\ 
Ref. 152456 

I 

...;;""~:·~- --~~ ,.k:\ ~~~ ::.:~.. ~ 
Ref. 2191 I 

--- t•..' • .. .,...,-,J '-:,-..· •• .#',./ fA\--- •• , ~ '.-
\:::!1 : :·;: ..,-;'<-~..bl 

\~;/""';: 

Ref. 152457 \ .. -----· \ ;.. -,_.--, 

:.•.: -·-· '\ f:;<~~~t ·.j.,..,.;.r/) : 
·-~ . ' \ 

Rof. 170117 • ··c.\•< f 

\ 

e • 151658 

••• .....--------Ref. 151630 

fi!;P·- ~~ ___....--Ref. 2191 

Ref. 150481 .q-;/¢'~1 Ref. 170112 ~'-o;\$ ~ -~--- -"""-- -

: Ref. 150482 
I 

I Ref. 110435 

..• / 
I t,;·',·'<!r. 

.,._-"'Fij 

I ' ' r-~J 

\ 

II:'•' .........___ ' -. -~~ -------- "-"'~'"'-- . ;!•(--'~.r..r- ____ ---i'l;·.\~~j:,P ........ ' .-?~" r·• __ .... - "~ £--;;.-- . o' 'L

1

i'> ,_..--- ~'> ··"!UJI ---31142' ~- "''-'!,_..,.I I' I R /'' 0 ~~;::;(;7"'·"'-e' .) of. 3598"" .,___ 

Ref. 150978/ \V!';.;..-7."' r=· I ..... ' '~-! l Rof. 219 (!) • 

0 1 

"'· 2191 1'{ I 311 ' :; 7002 
Ref. 15~~7~~}~ ~--~f<::--'-,, \425 150~07 i: 311,422 I /151631 

>f'J:p- • •#.' ....._ ' ~ '' /;t?i'/i~-I- \ l. ;;, "~ ..... ......__ .-i:»fJr- \ :: tO'@~ ~·---~ I -/ ,c-· o ~, 
Rof. 2191 11415 / r : / <lj .-e. ·, l... • ..,..o---156740 

I '''· 219r 1 '''· 170121 ••••• . .... · ·•• \ 

'''· 

7002 

'''· 151657 I '19"'..::.. -• •·••• "'' 
I ~--· ·"1 3ll416 

l'', : 31141< / so·· : \ 119654 

I ..... I I\ ' I 
I ',, I : 150507n I , I 3598 2191 ' \ A 

I ', I 311418 : "' I ....._ I h I I I 

: ',, : -~~ : ~:~--~) 
I ', I 

1 1

"' I ' I ,_. 

IRef. 170119 ~;\ ', I --311424 I 
I \~" ' I 
I \''' R ' I 
l. )\ f\ef. 170120'-.. I r 311413 

....._ ,ri• ~·I --.J 
........ ~~-~- \ ; \ 

'- ,,J o I o 311417 

Page 30 

...._ ....... ., \ I\ 
"-yo!..,. )• , .. ::::. I \ i "'\" 

/

"' .. >"'~·~'- \ ~ \ .. ,\ 
lgl \/ 

Ref. 1504
71 

"(~. \ \ Ref. 219! 

1
--. . I -· . 'r.' \.~:r-·· 

-'!•~j• 

Ref. 152583/ t'~i 
Rof. 3649 \ 

Ref. 359S 

fiGURE 28. INTERMEDIATE STORAGE FEATURE 
MECHANISM 

FOR CODEBAR POSITIONING. 

A) 

') 

.. ··)· . 

~) 

) 

,,) 

,,) 



('' 

(' 

( 

( 

( 

(,; 

(v 

ISS 4, SECTION 574-220-SOOTC 

'[f-93191(5) 

151676 (5) 
3624(5)""-l~ "' ''\ ., 

1
' 

93117(5) ""-~ 
192345 (S) 156450(5) ~ r:< f:>.o' ~ ~Q"-'-._ (!J(.O)~~lY:"'" 
~ ~ \ --

103966(5)~ ~~------r· : 
~ ~- - 124999(5) : 
~ ~-(!)- -, .. __ ' 

~~IC!J,.J I ~- ____ :-,~ /Ref. 323052 
'!'} \ •• ,. 

I \/ . 151610 (S) ·---:~· •. ~ ••.• ;-.~~:-::-... 0151631 
192 .•.. - .·. \ 119649(5) 337~l ·/ •. ,, " ·· .. :,.. CD219! 

192343 {S) Low-Paper ~\.__ . ···.::; CD 7002 ""-."" 
150411(5)-e ---·--.-. ___ • ~~ 

®323078 ®192345 ... ~:~~~- <:~ 

I 
3640(5) ..------- e ·. 

~~/ 110435(5)/ --- ~ --'~'--- ·--
"" ____ ..., /A\ - --
w323077---- ' 1 © ~-@- ·-
~ I I 

11160568 

-825471 ~ 
- 70529 - (0)" \ 

- \\0153442 
045815 

034432 
- '80334 

,--.......82548 I &l 
__ ,., \. 

~:::.::_~ ~0569 \ CD151722 
"' I 02191 

..-..--r I .--4 / - I L--- _ I "-J @ 323051 

L------ I ~ I ~ ~1 
I I 125011........._ ~I 0 • 

® 93117 .......... ~ 'i' __-70071 - • 1 ~ ;; ® 3624 ° _. 
® 321574 1

1 .... ---....110435 • -

® 155954/ ~®125181 ® 156450-......_ ~....@ -v .,. ®158317...----)ll~-..?~ -......_~-\:1 
® 93117/ Ref. 192341 _... __ ~ \ ® \ ®323078 

124999 119467 304769 I -------~~------~-----:.;.: \: .. ®93117 151676®119467 I ®192345 

~
I 1 r.:~~-~.-{·-~ .. ---- ~;;,., ~ ~~ :1 ·: \::. ® 323077~~\ 

119 
.. ' •• '•,/ ,, • •• @ 

467-- ~... •\ 1"• . • ~. • ·!· !i\ D - •·•.. \ ·,~ ': ~ ••• _.) \:, ·_j-
-:-:. ', ' _...... ~ .. , ~ '# #~ ~ 

__ .. ~~--· ~ ~ ~ ~~.. C'~ ~ 

93117"''\, <' ~- •• ••• :: /!'• ... ~) ;~. • \~. ------....®151610 
83 960 , _. <' - - •••• :: • ~ '•!•, "'v::J ........ 

156450 . '\, ' ' •,J' •,\ ~ ., ·~ -~·. ® 119649 

\ 

'•\1 '1. \\ ""'r;-. - ' -~. .,. ,,.. ... •• 0 ~ '>:!~ ~ - o ' ~·· •, 't ,, •, • ',\ A ~ "- ' "~ r"'.. '#,1 ·~ • '\ - - a\ ' ', \1 \ ,!1 \:-.) \r- _ - -'\.!; 
103966 '..._ ~ ~~-' Ref. 150546 ·!-..J ·!~ ~ -

192337 \~ 1 /j I r~ ~ .f! :S 151

1

610 ~ ~~- _ _,. 158186 _..,-.~. :·~-{'·;- //., <::,;j:Z~~':':'·-·.-. ;~ ~~-Ref. 193858 
~ 110743 { ,__.,:;- \ -.~.) ~~ :r-. • ........ ::;-..,.._._ 11 

t:\... - ~ 12 0 I ,._~- ~ " f ', "·-.-.-:-'-..-- If ~~ - 5 11 \ ·\. I '-~' 'I 1 .> ··--~:~ ~ )Jf-i , 'Jf!-f" -- \#. 

\ 

192345 - lf'-- I _)..--I I 
~~ ~ -~ -- r ~ 

..------- ~ ·---:::--- . 
119649 304771 Paper-Out --

(S) Sprocket Feed Units 
<D 163535 Modification Kit to Add Trans­

mitter Control to Vertical Tabulator. 
Specification 50004S 

-(f;;;-;;;;;;;?--
Ref. 151627 

FIGURE 29. 

®323053 Paper Out Alarm Assembly 
®Used for Sensing Paper Out Condition 3 

inches from Typed line 
®323040 Cable w/Terminal 

PAPER ALARMS AND FORM OUT XD CONTROL MECHANISM 

Page 31 



SECTION 574-220-800TC 

~ 
- ~-1557511.- \ ~\ 145321 
•• J :-....[' \ 155753 
--~ 192346(5) I 192483(F) 

173715y 

fl56450 (F) Used w 'one 124999 
'f--l156971 (F) Used w ltwo 124999 

l-93117 (F) 
.... -~-3624 (F) 

~ 

(j)l73i40 

..-:s 13681 (F) 

I 
I I r -\ 
I \':! 
I \~ 
I • -· ----::::::?~--

---~ --------197085 
700:.! (5)1 : \1 

I V"\ 2191 (F) 

2191 I \ 
'W' . 151658 (S) (S\) \ ~-~--~ \ . . j/3598 (F) 

u-93191( '"''- ---- \ /,J 

I 

S) -,.., J!) \!) '~' > 1'- \;--~~-

<2~:.::~:>~~~ 
I 150411(5)-® .. ·.·.\--:.:.J . ~ ........ 

3640(5) ___... e 
110435(5)/ 

ur \(Ei".Jo ...-· • 
' A •' ' \ ... .. ' . 

.,. _......--:J<W69~) \] \ 
- ___ ~ .,... .,,

1 

I 53304 (S) " 

--- _.., ' I '\ 
\ 

---- ,. ' r -- ·' ·. \ 
\.j ~ l 

~ . 
/~\-. ~ :j ,(/ ..... ~. :! 

~I / ·~ ••• ·- . ~J 
<#'<~'.r/ 

Ref. 193858 

"' @)--. ~ ·--
192345 (S) 

I· 
I 
I 

2191 (5) 192339(5z _ -~:r 
151658 (S) \ ~·( Cl.a 

1 ~@>/ ' .~,:--
' ' I 7002 

(S) ', 192341 (S) 
' ', 

151610 (S) ~~-""'-L ~--" 
"' I €)~- . 

""" ~--- -... 

Page 32 

~337~5) 

"-...192343 (S) Low-Paper 

~ 304771 (S) Paper-Out 

I ' 
i 158186 (S)...__p~~..::._125011 (S) 
I ---110743 (S) 

Early Design-Paper Alarm Mounting Parts 

(F) Friction Feed Units 
(S) Sprocket Feed Units 

<D 312552 Cable w/Terminal 
® 197085 Cable w/Terminal 

'FIGURE 30. PAPER ALARMS AND FORM-OUT MECHANISMS 

.. , 
i') 

) 

) 

} 

) 
,. 

.) 



(" 

( 

(" 

( 

( 

(& 

(, 

ISS 4, SECTION 574-220-800TC 

7835 
I _-I 

I 
I 

~-179999h 
~154332J : Rof. 193858 

'151637 ~152525 \ (:>, ) ~ j ... ' 
110743 • i <' ' • ··>.,. . ' /-----""" . . " """ 
150336v<,ll2634: t -. 1 

152644 •. ,-.. ' t-. 1) ' 

.....- I : ; ' ' ' . ., \\ ."' 
:_.: I :;;,•'·' 

~150300 ! ' \ !,: ,--~ '! ~\ 
15257l···.. ! ) . .} 

I ~ 15264 ~'·, • I ! f"\ ~ : IV ' 151659 '- __ <,.,),··"·' 1 
: 82463 .. -"<--- • • ' jj/ .. -· . . • • ' . '') --® 
' ~ .---- . " ' ~· . 
: 161346 /90360 __ ..... ---· 150932 ' •• -· • i .. :0.·'-~--· 0 • " 119~652 : I ~------- 151657 r\..-~~~-; . .-· ••• ~-~--~-- \ ~~ •,?-;. ~ •• ~ · 

., ~. W119649

119651 

.!.....%"~ \,;;~' c·" •" \ ~ ' ~ • I -· • 7 h/ ""' , ' • 11om ' , • " " """ Xi> Jl154333 219

1 

: : ~~ : 15257
1 

\ r-.,r··~ •,;r .• · 
... 150343 I I~ I l < \_, }•,'--~ ~ ~ l ,_ . ,, ' . ,, .... 152834~' / "35 150335 I i !._ •• l . 

I I 99 I : ~~ v ' 

• ~-J ' ' _..., I • ' ."vr , 152827 • • r,:. : .,.- , 2 1 ~ d,':A-. 1 .... _ 
"'\ 152826 ' ·."J' ' . \ 191 ' ("·.::,~.) _1').;1' 

I I 151 I ~ \ (;------·· 

119649 152818 ' ' 659 ! i i '~ •' 
' ' . ' . . . 

I 1196~1 152820 ' ' ! ' ) I ' l I / • .-•1 152823 : : J . l :1 \/ -,\ Q'! 
I ~- "· I ~ I I { I \ _,,: ' ' ' rh· • ,, . 1 
I c •• " < ~, ·~ j' \ •f ;: 

: . 2\91 _.J ' ....__p· ' \ i 
I 151657~-~ ,, ••• J \: j. j ~152629 __ .,.~---· Rof. \170000 ...... t~ ~ ~ ~I 2191 7 ~ 
~

, 151
693 

oo2 I~ : ..... 

152528 ......... -·· ' " ' i r:--·: · . . ; .. ~;\ 
152523-~ i _, . • " \ ' ' '· ' ' <' ,, " . '' ' r' ,, 'v' 

42661·""' 'I:;!;S ~ \ \ • \) '! : • 1525

27 

..-........ • \. I • . t ·~50335 119653-~ ~--.1 • { !'\ ~99 ' 1293 • " ' "' 

15252

,.-...q:? " .. 119651 
157909~~~ _: .. ~~~ ~ ~ \-- -1 . '1 .- ,_ ... - ·' .• \ 110743 

119651~ I ~-:) ' -- ~ ':\ < 
: '-150937 ....:: i 

' 2191 b J ®-'~ ~% ~ i ~22015 
152582 ,.- \ ~-® 151658 150436 ~ 8449 

FIGURE31. LEFT RIBBON FEED MECHANISM 

Page 33 



SECTION 574-220-800TC 

Ref. 170000 

I 
r::·--:--:·:-J~ 1 • ~ _.i":-~ , ·, •. ::··.. \ ,90361 i --~ ' 'lj \ ~152648 ~152647 _......~--------------'1 

->' ' ' ~ ,1 -- 2191 I 
<· , i ' 0 ,, 'I J Ji> I 
, .. • . ' .. ., ~ ·-"'""··· . ..--..__.._ >-·.,_ } 

1
--___., -...; -~--- ? ~ ---~, ~ 1513

46 

I • Yl' {f' ~ ,150932 I ~ . . "y-' ' I r-z• • ' fll 150821 150344 I 
I 't, ') ~ \ I I I 
~~··\II QG-~---__.J ':. i I I I .,.. "\ • " I I 

II I 

I 
2191 J: I I 

II I 

151630 11 L.-
11 -----
11 r 119649 , 

11 ,t~J 
I I 82463 l ' 

I 

I 'II 152826 .. 1,...,. 

! l ~152824 l:~t~\ 15283~V1' 
1528

28 

-··-i 
119649 

Page 34 

I' -~ ~9651 ~,.::-_.:-...=-...:c.:::-.:::-;:-::=-.:::- ' 1~151657 ~152629 I 7002 152819 ~ 
I ~ L-r"" ./ 152529 

2191 151692 I 

FIGURE 32. RIGHT RIBBON FEED MECHANISM 

~152523 

42661~ 
' I 
- ~152526 *·- 119653 

~152524 
). ...----119651 

''1 

~'' .. · ·., 

) 

J) 

·~> 

) 

) 



( 

( 

( 

( 

( 

( 

(, 

94674-

156572~;re 
u ~ 
J~ 

151695 

151152 

I(:_ ---

W--151692 

®-2191 

B;)-7002 
-~ 

I 

I 
I 

--150065 

I JJ965J ~ I 1 ---~~ .............. 49420 

: 150038 ~·-~ I ~ I I 

I I I 
I I 
• I 

153820 

I 
I 
I 
I 

ISS 4, SECTION 574-220-SOOTC 

15006
1 9372~ 

1 :~_~ll26iJJ 
c:::nA ·---ilr~ 
~~~f(rtP 

Ref. 150059-...._~~ 

EARLy DESIGN I ) 
ble as group on y (interchongea 

2191 

-E6299 (Old Style) 
r:615 (New Style) 

150053 

150039-~----

FIGURE 33. 173260 PRINTING CARRIAGE MECHANISM 

Page 35 



SECTION 574-220-800TC 

,-·~ '·~.. f 151630 119653 : \j ·~ i \ ! i ( \{'-; ·--.-.,.,. \ \ ": R

1
e. 

I < , \ - i i .. \"" f 

158335 ~ "-,>.;_, \__/ .. :·"-.. , \ ~ .. . . . - -. "· .. 1

~8346..___ ~ ~ ''::..)\.--..· ...... _~ . :--······ ... ~~-: r.··-4'·~ - ..... - . ' . - . ., ~-1_11.. ..... ·~-=' 158344 >.:..: .. ~'i ········· .... i ~-, '-"1..---- . "'........- '<0 - •••••• ..f·""·-.' : 
.0 .,., - -,.. 0..< ..&' ~ ····:.:.--=:. :····· .•.• 

1

58339 - • • -- -- •••. , • ..• - . . . - . - - -- - . ' 

151722 

2

?;;_
1

-
5

--.--~~~~~~\~1',-~\:y-~\ 1 ~"'. ~ ••• ~. ---'~:::~--1:;:;\.,: 
I ~-v ---.-\~ 11"" ,.,_ 2669 \_ ~ • _,5 9'-' .;o-8\ ~-~ 119651 Rol, 151723 192331\ ' cy 

,/51346 

~__.-3191 

~/ 
I tE-- 1 """ .,OJ r;--..::::_ " 91125015 I II 0879 ""'" . -------- \ - -

15163 - \ -r.:-. 151 

0
1 

158351 11/ u· 151722 ,~ __ :.:.--3606 658 ~ - • ' _, 192319 11\91 . ~~ 197008 ~ ___..., . -- : I 71102 ~ I .d} ~~ _' ----- : . ;(0) .. ---- • -.X\\V'\ ')51632 ...---c--..-= 119651 I . ~ "- ;_---~- 2191 ~ ~ \,--®- -- ~'-.1113<2 ~ -- ~'\ '"" ~ 92<92 153365'--.. ----- 0 --- ®· ~ 153361 _, 

I -~- -...._ 15<698_-- ~if \ <'> .. ...._ ···<., '-. 11 96<9 .__,.,.. \ -~ _-- 87 <01 _ (i) \ 155715 ./ ,. '~ •. {'""'-;1) 41675--:-.:-~- -- / -- " \2191 ~··- --1 , __ ,. ;•:·-··········.. " \ l ~1 ~-- 7002 152563 "'-.-:-..:.: .• : '······... '--v-. ~- " , .-.., Rol. "< . ~I >······· .. )_: ·r I - -- --tl:.._ ' \ ® 
7-' ' ,, --- • - ----- 9 \. ~ -Rol. 15336 ,,; • - - - '---. 110;1< 2191 '-~ 

173715 
11

9652 ~ 1583« 1 , •• 
/197008 • --...... ~ ~ 

(Undsod

1 

-;-,..92) ~ <;'- 153360 
7

" liJI!l ..___ I5I630 

o @w"' I "" -- - '7002 

306646 

31141~ 
r, 
I' 

41732 I I 

I ,I 

~ 
1: 

I~ II I ..._ I 

' ' I I ............................ I 
--~ 

Early Design 

Page 36 

~ h 
I 192333 • \ _ - -"'" , "'"' 7002 ~ • ~ _ - I 1 07207 ......__ 

2191 • • " 0 825<7 fl' -- 80334 
3598 \ , __ • " 1 15<362 

--- "--.. 7002 825~~334 / cr o ~ " ~, I 41/732 

/ 0 1]. 
154362 0 ~ 

;) cr~ -~-
8<892 ' Q ~ ?~<'~' 

I'@, ..._II 07 43" 

I~ 
l..@l 144540 

110/43 ~ 
124276 

328110 

I ' lq) ./'' I 07236 98832 84892 

311419 
110743 

~t I 124276 
(]) ..... '@ I 
~ ...... ~ 

't!il 
1 "'-125112 

93118 

FIGURE 34. HORIZONTAL TABULATING MECH·ANISM 

) 

') 

) 

') 

c) 

~,~) 

"-!) 



( 

( 

( 

( 

( 

( 

( 

154380-.r; 

151630-'tf 
2191 -+ 

I 
I 
I 

1522~~:-~ 

~ :152257 
I 

110434 1 I _ --1 

/ 43 
I ..J - I 1107 I ----- I / )5()301 I -_::.::--~@ \ ,...-c-153819 

, I _.f-1 1~52548'',,, {J f--~-~~~ 
\ ·~~-·~~-• I I .. 152576- .... j ~ 

- -· I I 

-- ~ 42827 I 

·-- I ~ \ 150289 ~ 
1 2191 

151657 

®
130696 

@119651 \e'(07 5 
192515-

151152 - 'll' 
110743 ----r 

I 

844" Long) 
31636 (. 2 l8" Long) 

ISS 4, SECTION 574-220-800TC 

<D 198506 (1. 151630 ---'If ----2191 154650 

'lii-'B--110434 

·-~ IJ0743/ l 1 

t 153600 150293 02 151618 r • · I ,...-/' ® 1739 

: ~ ".§> 150537 _ ...... 

I I ~ / 192622 - -I J10434-~@ '~ /{J;y-
1 ~ -0.1 

: 1107~_:::-ra-~"",1 ~~~~ ---- 1~5053~173902 
I -- :8. I ~~ .. , 150535 
L---~~:0---l. • • c , 'D 
-~ 152575::- ·, \ --. 

~-- I "'<,I 150302 _..-/ 1 / ~ 
<..' 150293 // 
I ', • 110743 
I ', 151152 I '-

'-
I ' 
I 
I , 

A '@ 

I L-• "" I"' 
: \151657153819/ 

~ 
2191 

--150289 42827 

~--119651 
®-130696 
~-119651 

I 
~__.r:: 1 92540 
~ - @198497 t~ ®125790 

----- 192514-- - Q 
~--1 ®323593 -312571 ~/ 192515--- !'~~~ @8330 1192541 

~- ~ r--2191 ~~20443 
I 1

92513- I I r-151659 ~-
1 '~ ~ I I 192546-
~ @ 323594 ~- I 92544 & 

'- r-192541 

~----- 192516- - / --- ~.. - - -- -,' 

~ ---®/!(
1 92546 

3

3o 

7

oo2 lE; -~~~-_ . - - -~ ';'7603,: 
1
:;, 1 • •. , f'l~ "25" 

-- 2191 1567"" ' - • ~~-~---,,, / '-......~ Iff "~~· " '0---- ' ~ -«e~ .. -<::. 61925411 ' 
t C- : ~~· "'--- _ .. .@)" __ .- kP198498 2669~ 

I -- l - I ®192545 - /~\~ 112626--® 

I J9J ~ ~ 
I / 2 150923 '.. 119651 -®323599 . - . ---- 192549 ®81773 

0 ""1~1___ ~-"'"" "'"
9"---rl. "'""\"' \ -~~~~ -"~®98833 

®323595 8-® 1

12626

®84705 ~ - - ~'- ~(!)110743 
- tl~~- - · code bar 

- - - . ts hav i ng suppress I on -Iii)-~ • - - <D Peculiar to _unl hanism (See Fig. 39) ~ ~ ""' shift solenoid mec ·. 
\\ @41732 ®Notusedwithprintsupp~esslon ~ 548 er inch umts @82 ®For 12 space P n 67 Code 

@For use with ASC tact assembly for 
92 Code bar con . 

® 3235 T color printmg. friction feed, wo 

FIGURE 35. CODEBAR MECHANISM 

Page 37 



SECTION 574-220-800TC 

Part Na. 11 A" Dim. Span 

153318 6.077" 28 Slats 
,---------150543 

11o743---- ~~ ... ••!!:l~rm~~~"~ 
153838 1. 062" 5 Slots 
154666 3.237" 15 Slats 

~152127 154667 2.796" 13 Slots 
154668 1. 921" 9 Slots 

I ~.-153322 154669 5.640" 26 Slots 
155071 1.484" 7 Slots 
155072 3.890" 18 Slots 
155073 4.984" 23 Slots 
155074 7.390" 34 Slots 
155075 7.828" 36 Slots 

/ 1155076 2.139" 10 Slots 
155077 5.400" 25 Slots 

119649 

/ ~ 157275-l 

154692 

154691 
176642 ~ ~~ 157274~ ~ ) .) 

151692 -'t 
2191-

~"A~ 
)

153299 (F) 
192313 (S) 
52889 

152547 ; 2191 I 151657 

i· ~ -n _t~ 
, M r-):b no743 

- :···H \. ~- 3606 I 15657 4 
> ~ / 

:- ... '::.._,--- '@~ 
.......... ..... - ..... 

~~ ---:: ''(;,__ ',, __ 

- I~ '., 
2191 -. ~~~ ~- J 2191 1 <:--

15165\ \ - • ~--r ~- ~-~o:::c-- 151739 ---
@Y~ , t!_. A~~-- \ ' 

~ ~ - ,'- .--.-~- - 153581 (F) 
'!Jol ' ..... .... -~ 

\ 
e.;_;-,.',_ ' J 192314 (S) I ' 
~ -~ 153302 ', 

3606 ~ ' . 155061 A ', 
21 j / Baol Blade~ 60573b B~ 90504 153294 153301 ';-,. 

151692 See Chart 160577 0 /:0. / ~ ------
- 192304 119653 /\j F.~-151721-~ ~ 153839 

.---- ~.\ ->c- 110743 u u ~~~ 1 (;----
2191---<!i> _... -~ c..-__; ~ 
8330---3-3 

7 I 
I 1 I 

198218 ~ 1 155099 151637 
151637 \ : 307299 

110743 ~ _\ : _ .~ _ -------=:::::: I rfr !> 
119651 

905J4~ 119~-...::_--~-~-192311 ~~ 0 ~~ 0 ___ 70466 119648 

153294"'-- ~~~(~j ~ ~ 10- 0 I~ ~ \ --,'-, lf __ \ 
c;'fu-~-- 153291\ l I IO a I 192307 ',,~ __ -::-.," f.\\---~ ~ "-J 1 --- , 1 9231 o 

ICJ I ~ \ ~ 151222 151629 \ 153303155060 ?..~---~- 192308 

153301 I 110743\ \ 160576 I 192309 
160572 

155099 
1 51637 

\ 143097 

Corresponding Stripper Shoes And Blades ] 
Stripper Slide 
See Chart 

Stripper Bail A . B. I 
Blade Blade Dimension D1mens1on: 

153303 153302 ,656 ,438 
155060 155061 ,438 ,219 
160572 160573 ,875 ,438 
160576 1605n ,656 .219 
192307 192304 ,875 ,219 

(])Two required to span Guide 

FIGURE 36. BASIC STUNT BOX COMPONENTS 

Page 38 

,,., 

) 

) 

) 

"') 

__ )_ --· ' 

'~ 



155 4, SECTION 574-220-SOOTC 

( ~ ~~ ~172594 A~~ ' .. ~... . . ~~ ~, :--172596 

~-151689 , <:,<::- . ·:cif~Zl~~ r 
·~- 110743 . " ) -151689 

125011-~ i. 125011 

~
~ _---172593~. -----172595 /<;- _---172618 ~ 110743 

' ~~ -:-172619 

~~ ~ '' ' . "" 
_._.---- 172597 . . ' ' : . . 

(~-"'~'" ;_~. 172591 ~172599 
CD 0 0 --;:, . . ~0 

b-157887 

( 

( 
SWITCH CONTACT CONTACT ARM SWITCH CONTACT CONTACT ARM 

ASSEMBLY PLATE POSITION ASSEMBLY PLATE POSITION 
NO. NO. 2 3 4 NO. NO. I 2 3 4 

172500 172593 157887 157887 --;-nw 17259 .. 157899 
172501 172593 157887 172563 172594 157887 157899 157887 157899 
172502 172593 157887 1~ 17 594 157999 157887 1511199 
725( 72594 157887 157899 157899 157887 1:72565 172595 157899 157887 

172504 94 19AA7 172566 172595 157899 
72505 172594 19899 157899 172567 172595 157887 157899 

172506 172594 157887 nw 172595 157887 157887 
172507 172594 157899 172'569 172595 157887 157887 
172508 172594 157887 157899 17R7 172595 157887 
172509 72594 7899 .57899 17 571 172594 157887 1~7AR: 157887 
172510 172594 157899 157899 157887 172572 17259 157899 157899 
172511 172594 157899 157899 157899 157899 172573 172595 157899 157899 157899 157887 
172512 172594 157887 157887 157899 ~ '7595 157899 15: l<7iiif 

'25 157899 17~ in595 157899 1~7899 
172514 172594 157887 157887 157887 157887 172576 172595 157899 157899 157899 157899 
72515 9A 19AA7 ffi8B7 157887 ~ 1595 157899 157899 15: 

172516 172594 157887 157887 172578 ]:2595 157899 157899 
7!51 72594 157899 1578R7 rs7899 7887 172579 172595 157899 157887 

172518 172594 157887 157899 157887 172580 172595 157899 157899 157899 
172519 172594 157899 157887 172581 172595 157899 157899 
172520 172594 157899 157887 157899 7 l7 9 157887 157899 157899 
172521 172593 157899 172583 172595 157887 157899 
172522 172594 157887 157899 157887 172584 72595 157899 157899 157899 
72523 72594 157899 1578R7 157887 157899 172585 172595 157887 157887 157899 

172524 172'i94 157887 157887 172586 172595 157899 157899 
172525 172595 157887 157887 157887 157887 775R7 17259~ 157899-

( 
172526 172596 157887 172588 172595 157887 157899 
172527 ' 172595 157887 172589 172595 157899 
172528 172595 157887 157887 172590 172595 5 5 5 5 
172529 172595 157887 157887 
172530 172595 157887 157887 157887 
172531 172595 1 57AA7 157887 157887 
172532 172595 157887 
172533 172595 157887 157887 
172534 172~94 157899 157RR7 
172535 172594 157899 157887 
172536 172594 157899 157887 157899 
172537 
172538 72595 157887 157887 157887 172600 172618 157887 
172539 172595 157887 157887 172601 172618 157887 
172540 172594 157899 157887 157887 172602 172618 157887 57887 
172541 172594 157899 157887 157887 157t187 172603 172619 157887 
172542 172594 15788: 157899 157887 157887 172604 72619 157887 
172543 172594 157899 157887 172605 172619 157887 157887 
172544 172595 157899 1 788: 172606 172618 I 7899 
172545 ' 172595 157899 157899 172607 172618 157899 57899 
17 546 172595 7899 157887 172608 17269 157899 
172547 172595 157887 157899 157887 

( 
172548 172596 157899 
172549 172595 157887 
172550 172595 157899 157899 
172551 172594 157887 157887 157887 
172552 172594 f57899 157887 157887 
172553 7~ 157887 157899 
172554 172'i94 157899 157899 
172555 ~ illR99 157RR7 157899 157899 
172556 172595 157887 157887 157887 
172557 172'94 1 57AA' 157887 157887 
172558 172595 157899 
172559 172'94 1 57R99 157887 
172560 172595 157899 157899 157887 157887 
172561 172594 157887 157899 ( 

®172591 Contact Arm Spring included in slat 

( FIGURE 37. SWITCH ASSEMBLIES AND COMPONENTS 

Page 39 



SECTION 574-220-SOOTC 

~~ f152298 ~?2522 
• -~~ . 905" • ._ 

152653 ' / ~ W2.0~ ~ 
_/ ... ~ 153598 -' ~ 1.1> ~~~I 

152121_..-/ - ' 
' 153604 

I --152089 

154613 

See Chart 

155737-~· ~~ \" v 
, 

~ 
\ 
~~ 

I 
157207 145301 

~ I 
174484 152659 I 94414 

163271 

I 
! 

~ 
I 

155713 

Sec c; 

"""-~ ;;~ 

~>52M2 

~ 
152660 

162484 

1620:\'i 

193655 

------ 1 53670 

I 19649 

\ 
~,...~ 

\ 
I 98416 

- -T -----------, 

~ ~ 
I I 
1 I 

15~206 

154646 

I 63944 

163943 

I 52357 

I 
,f;P 

19> 
I~ 
I 157205 

FIGURE 38. FUNCTION LEVERS AND PAWLS 

Page 40 

-~ 

') 

') 

__,.). 

i:! 

) 
.. 

:,;u 

.,,) 

,) 



( 

( 

( 

( 

( 

( 

\,, 

ISS 4, SECTION 574-220-SOOTC 

®~151880 (j) 126250--w 

(j)3646--@ 

(j) 125390-- ® 

~ _____92_ 3640 
$ _J!2_ 1250 11 

~,.-----c.:~·. .. ~ ...... ,J :~ :::~Ref. 152823 

CD 198457 -

(j)2191 

' ~ ____92_3 19937 
I 

: ~t 

~®
·· .. '~~:: .... 

- ,-:~yli 
·J~ ~,., 

- " "'---. -CD CD 2191 

"'151630 \(}" _\~ - - -

198492 

(j)5816\ -----

CD 198507\ @- - _ 0 152893 CD5816 ~- ~ - / 

----

1 

CD ',, CD 110743 
- - I 1 -, (j) 1 (i) 7002 \@ --::-- 1 198502 f_/~ ' lf / 

' 219 \ - --> ' '"'' : .. "'106281 ~0854\ \ -€}-' 

4 

- -:>- : "" ~ """: "'198503"'J, @/ 
_@) €} r , , 'T;J' If -~ \}?-@>@, i ~ .;. : ~ (1)198455 ~ / I "" , "' , ~/ 

"' 151658 "'2191 "'198496' n68 <Om~ - - - : i - - ' 
198483 (400 oOmlf ' I ',, I 

I ',_ I ',, 

I 

I 
I 
' ' '· ' ' "'198454 I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

CD I 
312395 I 

CD (j) (j) I I 

151630 2191 
7

002 : 

I 
I I ~ __ .J 

~- _@) €!'---" ""y 
Cll, 

',, 
e --'1(0) 

'1,~/ ','lj ~ ./ 

:~®~152875 
I '" ' CD 8456 ~-19 

~---CD 319936 

/llgf '16t "'158816 
"'82547 ~]GIL((@) ~/ 

/ llg} II@'~', . @ 77039 (9/32" loog) 

CD 8

1726 

CD / W Q! '-~ / CD41732 

82547 / 0 Q:i, / "'110743 

"' 81726 / 'Q) '(cij ', / "'151687 . ' 

@ 82548 ~' @: "'-/ ~ 198500 ModW oo<l~~ ~' loloH oo ~ "<&' 0 ide pront an ~@. To prov 

"' 10480

7

- / """- "''""'''~ 502985 
/ / ~ Specification CD 1107 43 CD 150089 

FIGURE 39. SUPPRESSION SOLENOID MECHANISM 

Page 41 



SECTION 574-220-800TC 

~Port number 8ppeors 

~ ;o '"'' meo. 

~.nction Bar F~nction Bar Function Bar ~Function Bar 
, Bell System Usage p · L" u 

r -----:c---,--------·--------------- t" Ch cter Mnemonic Character . rrvote tne sage · I nc 10n ora Function Character I FunctiOn Bar Description of Function Character ASCII 63 Code ASCII 67 Code ASCTI 67 Code Function Characters,. 
Number , _c..__-+~~~=...:-:c="--+-='--'--=-----

152704 Universal -No Tines 

153440 Uncoded -Two Full Rows of Tines _____ ~= --- __ ---~-----·---11-::-::---=--:c----1 
192459 Carriage Return CR CR ·RETURN 
192460 CD Receiver Off Device Control DC 4 (Stop) DC 4 +Aff-
192461 CD j End of Message End of Text EOM ETX ETX EOM or ETX 1 

192462 I Receiver On Device Control DC 2 (TAPE) I DC 2 'TAPE I DC 2 TAPE) 
1 

192463 Bell BELL BEL I BELL BELL 
192464 Horizontal Tabulation H-TAB H T TAB H-TAB or HT 
192465 Who Are You Enqu·i-;:;_;- '~:IRU ENO ----- \"/RU WRU or ENO 
192466 End of Transmission - EOT EOT EOT EOT 
192467 Transmitter Off Device Control DC 3 {X-OFF) - 'q('J- . x-o'FF- -- DC-3 '(x~OFF) I 
192468 Are You Acknowledge RU ACK ACK ACK or RU 
192469 Transmitter On Device Control DC 1 (X-ON) DC1 ------X-ON DC 1 (X-ON) 
192470 Acknowledge ACK , ACK 
192471 CD Line Feed -- Lf LF LINE FEED LF-ilc-in-e---.:Fe-e-d"·,---1 

192472 Vertical Tabulation ------=V-TAB VT · VT V-TAB orVT 
192473 Form Feed FF FF FF FF 
192474 Escape (For Data Processing) ---ESC I ---+,--'::'Es=-c=---------1 

192475 Horizontal & Vertical Tabulation H&V TAB .

1 

HT&VT. I HT&VT H&VTAB or HT&VT 
192476 CD Blank BLANK I Idle NUL (Blank) I NULL (Blank) 
192477 I Carriage Return-Form Feed CR-FF I CR-FF CR-FF CR-FF 
192478 For Data Processing Function ------:-JREMA TREMA TREMA TREMA 

I 192479 For Data Processing Function CIRCUMFLEX CIRCUMFiEX CIRCUMFLEX CIRCUMFLEX 
I 192480 For Data Processing Function ------c,RAVEAWNT-tcRAVE-ACCE-1'-H QRAVE ACCENT GRAVE ACCENT -; ---·-

198463 Device Control Dato Link Escape DC-;- DLC ! DLE DCo or DLE I 
I 198464 End of Address Start of Te><_t_. EOA STX-~-~~~~ ---~~!;>(__ EOA or STX 

198465 Any Symbol _____ p ____ 

1
GRAPHIC _g_R~HIC __ -------I-GRAPHIC GRAPHIC 

198467 0 Blank NULL NULL I NULL NULL (Blank) 
198468 Space ' SPACE -SPACE ---- I SPACE SPACE 
198469 Start of Message Star-t of Heading , SOM SOH . ------ ----rsoH SOM or SOH J 

198470 E scope (For Data p~;:,-~-;;;;;;g,-- - ---~-= J ESC l ESC ESC I 
~471 0 End of Text . i ETX : ETX I ETX 

1984720 LineFeedorVerticoiTabulotion ___ 
1
!__ LForVT 1LForVT LForVT 

1 
198473 0 Reciever Off Device Control , _ _Q_C_4____ 'DC4 I DC 4 

199224 Line Feed =i I I LF I 
199225 Carriage Return __ ___ CR 

301761 Ahemo•e-MOOe -+ I I I ALT-MODE I 301762 Answer Bock ----------- t V 

301763 Time Stomp -- - TIME 
301764 Upper Case- Time Stamp 1 UCTIME 

306704 For Data Processing Function 
306705 For Data Processing Function 
306706 For Data Processing Function 

315532 Shift Out 
315533 Shift In 
317218 For Data Processing Function 

Page 42 

so so 
51 51 

FIGURE 40. FUNCTION BARS 

SPEC:IAL 
SPECIAL 
SPECIAL 

so so 
51 51 

SPECIAL 
CD Senses suppression bar in space 
:I> Senses in either mark or space condition 
{) Indicates po.sible implementation 

'· '~, 

"') 

,, 

'')·_. 

) 

,) 

") 

;~ 



(' 

( 

( 

( 

( 

( 

(< 

ISS 4, SECTION 574-220-SOOTC 

150078\ 

/~ 

179396 
125011" 

110743........_ __ ~ 

110434y~ 

Typepallet -----­
See Charts below and 
an the following page 
for pallet part numbers. 

Note: 

MURRAY STYLE PALLETS - Used in All Arrangements 

The 151738 identification screw 
has a two letter suffix stamped on its 
head to identify the type box arrangement. 
(Example TD=179814 Type box arrangement) 

PALLET NUMBER PALLET NUMBER PALLET NUMBER PALLET NUMBER PALLET NUMBER PALLET NUMBER PALLET NUMBER 

A 157600 G 157606 M 157612 5 157618 y 157624 5 157630 I 157643 

8 157601 H 157607 N 157613 T 157619 z 157625 6 157631 

c 157602 I 157608 0 157614 u 157620 1 157626 7 157632 

D 157603 J 157609 p 157615 v 157621 2 157627 8 157633 

E 157604 K 157610 0 157616 w 157622 3 157628 9 157634 

F 157605 L 157611 R 157617 X 157623 4 157629 157636 

MURRAY STYLE PALLETS -Arrangement Variablies 

0:.<: :..~~ ~~~~~~~~~~ >- 0 ~r:.. ~I= >j~l~fu UJ ~~>- 0 ~l:..l~ :I> ><>- u~ ~~ ,_ ,_ ,_ ,_ ,_ ,_ 0 ,_ ,_,_,_ ~~~ t"" ~~~~~ 0 !!;:-'0 ~ ~ .._ t-- ,_ ,_ 
r-~ pp 

= = = = = = ;.,,:_ ,_ 
: : : 1: 

~~~ 
UJ = u.J 

~'li!'"" ~~~ 
u.J 

~~ ....J NUMBER '<tN C>- M- ~~~~ g;g!g co ....J NUMBER '<I"NIC>- co ....J NUMBER -.;t-N,O.!M '<t M ~~ ....J -co ~("")~ ~ ...J a;~'b:: Ml~ ~1<8 ~ g? 
0 ....J ;;;8!>:"" C8~ <{ co 0 <>-co 0 ("') o-llr)l'() '<t <{ ~~~ U"') 

~ 
<>-<o 

0.. R:l9 ;g '<ti- = 8 ~~~~~~~ i:l 0.. R:l98 -~~- M '~~ <>-<o;g~ ~ ~ -M ~~ o·- o·- -o-N N ~0 0 o- NN 
-M MMM MMMMMM M - MM MM MMMM M -MMM MM MM MM - 155871 X .. 157665 X I T1 305551 X 

• 155873 X f 157666 X X X X X X T2 305552 X 
¢ 157635 X X XX X + 157671 XXX X X XX X X XX T3 305553 X 

. 157636 XX X X X X X X X X XX = 157678 X X X X X XX X X !xx T4 305554 I X 

• 157637 X X X X X X XX X B 157721 X T5 305555 X ,, 
157638 X X X XX X X X@ 157726 X X X X X XX XX T6 305556 X 

• 157639 X X X XX X X X$ 157765 X SM 305558 I X 

; 157640 X X X X X XX X X X > 157790 X X X X X X X X X XX OM 305559 X 

: 157641 X X X X X XX XX XX < 157791 X X X X X X X X X XX ON 305560 X 

- 157642 X X X XX X X XX XX - 157804 X X X X XX SF 305561 xi 
I 157643 X X X XX XX xx XX [ 163197 XXX X XX X X X sr 305562 X 

? 157644 X X X x.x X X X X XX J 163198 X X X X XX XX CN 305563 X 

) 157645 X X XX XX XX X X X ' 179081 X oc 305564 X 

( 157646 X X X X XX X X XX X \ 179088 X X X XX X X RX 305565 X 

!. 157647 X X X XX X X XX X ® 179091 X XP 305566 X i 

$ 157648 X X X XX X X xxx I 195200 X X ! XX TX 305567 X i 

& 157649 XXX X X X X XX X 1\ 195201 X X X 305568 X I 

¢ 157658 X XX v 195202 X -, 305589 X I 
fl 157659 X X X X X X X XX XX -, 195203 X " 307255 X X 

% 157660 X X X X X X X X XX i 196917 X 
, 

307256 XX i 

* 157662 X X X X X X X XX XX :p 196921 X 
' 307257 XX I 

4- 157663 X X X X X IX oU 196924 X /'... 179082 X I 

_. 157664 X EM 199773 X 0 155446 XX I 

c ,_ 199J?:7' X 
-

,_ 

FIGURE 41. TYPE PALLET BOX AND TYPE PALLET CHART 

Page 43 



SECTION 574-220-SOOTC 

GCTHIC "12-TO-INCH" LONG GOTHIC STYLl 

~~ ~I =in 
... <D ~ "' ..,. o- ..,. o-

PALLET NUMBER ~ ~ PALLET NUMBER 
g: 

A 155432 X X A 155618 X 
8 155433 X X 8 155619 X 
c 155434 X X c 155620 X 
D ' 155435 X X D 155621 X 

~- 155436 X X E 155622 X 
F 155437 X X F 155623 X 
G 155438 X X G 155624 X 
H 155439 X X H 155625 X 
I 155440 X X 1 155626 X 
J 155441 X X J 155627 X 
K 155442 X X K 155628 X 
L 155443 X X L 155629 X 
M 155444 X X M 155630 X 
N 155445 X X N 155631 X 
0 155446 X X 0 155632 X 
p 15~447 X X p 155633 X 
Q 155448 X X Q 155634 X 
R 155449 X X • R 155635 X 

R=t 
155450 X X ' s 155636 X 
155451 X X T 155637 X 
155452 X X u 155638 X 
155453 X X v 155639 X 

w 155454 X X w 155640 X 
X 155455 X X X 155641 X 
y 155456 X X y 155642 X 
z 155457 X X z 155643 X 
1 155458 X X 1 155644 X 
2 155459 X X 2 155645 X 
3 155460 X X 3 155646 X 
4 155461 X X 4 155647 X 

5 155462 X X 5 155648 X 
I 6 155463 X~ - 6 155649 X 

7 155464 x·x 7 155650 X 
8 155465 X X B 155651 X 

f 9 155466 X X 9 155652 X 
157636 X X 155672 X 
157637 XIX 155671 X 

" 157638 X X " 155673 X 
194886 ~·· -x.-

0 155653 X 

- 157642 r-- 155670 X 
? 157644 X X f--- 155654 X 

-
: 

157645 X X - 155655 X 

--l- 157646 X X 155656 X 
157648 XIX ? 155668 X 
155469 X X 155658 X 
199990 X 155657 X 

v 199989 X r 155669 X - 161366 X s 155667 X 

• 161369 X & 157649 X 
+ 155479 X X # 157659 X 
= 194335 X % 157660 X 

> 194208 X X * 157662 X 
< 194209 

X .. r-- + 194037 X 
[ 163197 XI .. 194039 X 

J 163198 X' + 194019 X 
::> 199987 X - 157678 X 

* 194336 X X > 194885 X 

i--! 155871 X < 194884 X 
157647 X X [ 16:3197 X 

: 157641 X X J 163198 X 
; 157640 X X \ 179088 X 

~ 155483 X @ 157726 X 
0 157639 X X 

8 1554~I_ f-- X -

~ 1::>547Q_ -- ~ -

LARGf GOTHIC PALL£ 'I l 
PALL£ T 3 I 0309" TR" 221~05 CB" 

i A 157729 15 "72' 

B 157730 321780 

c 157731 32168 I l 
D 157732 3216;>5 

£ 15 7733 3216~ 

L f 157'34 321682 

G 157735 157735 
' l. H 157736 321683 ' 

i I 57737 15 773..,-----< 

' J 157738 321684 f---- 157"39 K 157739 
l 157740 3216~ 
M 15r41 157-41 

' N 157742 157:"~ 
0 l5774J 321696 . 
p I) 7" 44 321685 

0 157""45 321708 

R 15 7' 46 321686 

s 15~ :"47 157"4-

T 15 77 48 157748 . 
u I 57-49 321699 i 

1)7"jQ 15 775~ l 
/1 157;-'51 157751 

I I 5 7752 157752 
y 15 '!53 321687 ! 
z :.)7/54 157754 
1 157755 157755 

I 15 7 ,~j6 t5 775o 
j 15 7757 15 7757 
4 1)77;)8 IS 7758 

~ 157759 157759 

6 157760 157760 - lo7761 157761 

8 157762 157762 
9 157763 15776] 

157765 15;'765 

157766 157766 

157767 
157768 157768 

157769 157769 
157:"7,) 157770 

- 15 7 771 157771 

I 157772 157772 
? 157773 15777] 
( 157775 
) 157774 

' 0 157776 
' 5 I 57777 157777 

& I 57778 157778 . 157779 

'o 157816 15~ 
310657 321688 

> 310658 321689 
l1C659 

c 3 1C600 I 321694 . 
J 31Co6 I 

@ 3 10o62 310662 

\ 310663 3 21692 

t 310664 321690 ... J 10665 
310666 I 57671 . I 57820 321691 

1 8 163308 
1 '4 163309 
1 '2 163311 
3 4 163313 

718 163314 

3 '8 ~~ 518 : 321703 ' 

~~ 
GOTHIC STY,LE ~OMBINATION ST~~ 

Z i'.._ CL - ...... -:: ~ : 

0 " 0 
~ g: & 

(PALLET NUMBER g PAi:lfr NUMBER ~ ~ 
I A 159752 X A 159752 X X 

8 159753 X ---a- 159753 X X 
( 15975-( [X C 159754 X X 
0 1 597 5.5 X 0 I 597 55 X X 
£ 159756 X -

157642 X r- 9 199463 X X 
157643 X • 157636 X X 
157644 X 157637 X X 
157645 X o 157639 X X 
157646 X - 157642 X X 
157671 X I 157643 X X 
157678 X 
157638 X ? 157644 _X Y 
157640 X, I ) 157645 X, X 

') 

F 159757 X ' £ 159756 X X 
G 159758 X F 159757 X X 
H 159759 X G 159758 X X 
I 159760 X H 159759 X X 
J 159761 X I 159760 X X 
K 159762 X J 15976l-X"j-

[ L 159763 X K 159762 X X 
M 159764 X 
N 159765 X l 159763 X X ') o-- 159766 x ~f- I M 159764 xTx 
p I 597 67 X I N I 597 65 X I )( 
Q 159768 X I 0 159766 X! X 
R 159769 X P 159767 X X 
s 159770 x 1 a 159768 x x 
T 159771 X I R 159769 X X 
U 159772 X 
V 1 59773 , X ~ S 159770 , X X 
W 1$9774 X T 159771 X I X 
X 15977~ , X ~ 159?_~0.~ 
v 159776 x ~- 159773 x-i x 
Z I 59777 X W 15977 • X X 
1 159778 X X 159775 X X 
2 159779 X y 159~t-ri 
3 159780 X r--~ T l 
4 159781 X ~-· 159777 X IX 
5 159782 X f---l-·- .!J_9778 X X 
6 159783 X 2 159779 X X 
7 159784 X f---3· 199457 X~ 
8 159785 X 4 19945_1L~~ 
9 159786 X 5 199-459 X X 

157636 X 6 199460 X X 
,_ 157637 X f--

0 1157639 X 7 199461 X X 
157641 X 8 199462 X X 

~');'; 
•J'" 

? 
r 

157790 'X I ( 1 157646 X X 
157791 X i I S 157648 X X 
157804 X & 157649 X X 

f $-·-157648 X I • 157659 X X , 
fll 159788 X • 157662 X X 
• 157662 X 
I 157647 X - 157664 X X 

. ~·· 179091 X t 157666 X X 
f 7. 179090 X r---;· 157671 X X 

I 1 79089 X 'lo 160779 X X 
II 157717 X •• 195064 X X 
a 157720 , X ' 195065 X X 

195066 I X X 

> 
< 

~) 
• 

195067 I X X 
1---4---1 195069 I X X 

I I 195070 X X 
~~· 15~±?3 X 

f---~-=tt~}~~ ··- X 
X 

-= -!157678 X 
I 195200 X 

305584 X 
-, 305589 X 
cr :365590 X ~,J 

• 

157671 I IX 

195071 I X 'X 
~ 195072 I X X 

* 195205 lXlX 

~ 195206 I X X 
() 195207 I X X 

FIGURE 42. TYPE PALLET CHARTS 

Page 44 



( 

( 

( 

( 

( 

( 

{, 

176221 - 176237 ~ 

_:_~~-

~--------

i'~~-------Ref. 151346 

:~-Ref. 2191 

_:;.;:~\, 

ISS 4, SECTION 574-220-800TC 

:.~,,,', ___ Ref. 154358 

(("\ \ :~~~ \ \ ~~:i.\ ~ \ I 

-~ ~ ... ~·y~- '""'-~·~·· "\ }}},:.~..: 
''-....:':' '-,~oc::;.,• Z·c:,-Ref. 195855 
'-~· 

I 
Ref. !54290 

~;--... 
'.,.~, (' , ':;."" /Ref. 193858 

/" }~ ,_ : ~ ~~ 
:"''.> (.'~ ,. ' :~ 
i \ \ .". '~ (~ 
:. 'v' \. ~ \~ :·~ ' ,._ \.~'. 
'" . .., 

_)' , t;' ,, R ,-.-,- ,(,,, ~) ' '\ ef. 156740 

~~ i ,_.., , :~ .. , I 
~ : ' . >:: : \ 

~
'"' ~ :·r~ ::...i \ 1· r0, ; , ..-· :~ ___ -'£.'.:;-., 

: ,> J'""'>- - ' - - -- \ \ 

,. -----;:::::: ' _. ' -- - -- _. ' " '• 
- -----::-··-:::- ' .,,.---' ' ' ·" ' , ' .;-:,------<·r ~-. :. , .> 'T, .(v ·,; ' 

\ 

I 

1

'\'i" ~--~----- ,, ' O 0 .,, 

0

• ' ,, '•'- 2191 ' ., / - ' ' ,. ' . ----- ,, "' v -- --.,: '' )• ,, ---.--···- '' 

I
~ ----~-~------'----' : \ :\ /-\ "-' ',// ----::.::;:;i' 

304772 I . . .. .. ·" 

~~~ 

- 304775 ' '>' ·' ' ,, ' : ' ; ''\ : }:! 
Ref. 1536

83 
"- ' './ ( 1i i " • ./.. \ ., 1:: ---· \ ~ ~', \ 

' .,,' l 

\ \,\ 
I ~\ t--

~1,..~-::.-} 

Ref. 153794 

,/-----------------
~....: ~· ---~-.. 

Paper Paper 
Modification Kit Paper Handling Parts 

Widths Guide Kit Number Platen Farm Guide 

3 5/8 304772 306686 176237 306670 
4 304773 306687 176236 306671 

4 1/4 304774 306688 176235 306672 

-.':__ :· . ..,..<--

"·-<./ \ 

Ref. Cabinet Bubble 
4 5/16 304775 306689 176234 306672 
4 1/2 304772 306690 176233 306673 

5 304773 306691 176232 306674 
5 1/2 304772 306692 176231 306675 
5 3/4 304774 306693 176230 306676 

6 304773 306694 176229 306677 
6 1/4 304775 306695 176228 306673 
6 3/8 304774 306696 176227 306679 
6 1/2 304772 306697 176226 306680 

7 304773 306698 176225 306681 
7 1/2 304772 306699 176224 306682 

8 304773 306700 176223 306683 

QC]Gj 
\ 306670 - 306685 

8 1/2 
9 

304772 306701 176222 306684 
304773 306702 176221 306685 

Note: For Paper Fingers, See Figure 6. 

Specification 5792S covers all 
paper handling modification kits. 

FIGURE 43. SPROCKET FEED PAPER HANDLING MODIFICATION KITS 

Page 45 



SECTION 574-220-800TC 

5 . (see Chart) 

''"" ~-' 

~ ·~ IJ ~ ' l 
'\J~Goo,(oeeC>.,rt) 

Form Length 
in inches 

8, 4, 2 

8-1/2 

9, 4-1/2 

9-1/2 

10, 5 

11' 5-l/2 
12, 6, 3 

13, 6-1/2 

14, 7, 3-l/2 

15, 7-1/2 

14-2/3, 7-1/3, 3-213 

Ref. 2191 

I 
I .;::..' 

......... , ,•'"""' ~~' 
. ·=~--- ' '-' !~ ,,_-::. • •• ~·"<:·· .··"' ,, .· '·-- ~ 

:' .L\ \--;·-~-~~ --- -:~· ;~·~ \ .. ~-:;.--::: 
- - - - -' : ! ! (' I \~..:.-:::; 

- - • ,,~ ~ I ' ' ' \ I I···--.;;;-' R f 1 /,,~''\( \\\ 
0
• 1\_i' I\ \ I > -..:::.~ e • 5529 

. __ ..... --,:;:i'l.~\·\l•:ll:: \ \ \"' : : : ~ ............. r~ :~,,~):::~:.~:.·· ' "'- ~ : : ~.-::~ 
\.II •• • ~"' ...... \. "' ,, ' ' ' -,-: 

., -:!-······ .. \" ':~..: :'/ \ --~-------- ~ 
R f \ Ref. 153196 

e • 152927 R f 

Mod. Kit Gear 
No. No. 

154760 153198 

154761 153199 

154762 153200 

154763 153201 

154764 153202 

154765 153203 

154766 153204 

154767 153205 

154768 153206 

154769 153207 

192706 161250 

Disc 
No. 

160505 

160506 

160507 

160508 

160509 

160510 

160511 

160512 

160513 

160514 

192704 

e • 153189 

Spring 
No. 

160527 

160528 

160529 

1605~ 

160531 

160532 

160533 

160534 

160535 

160536 

160536 

(DNa longer available, use 194052 

Specification 500045 covers all 
Vertical tabulation modification kits 

FIGURE 44. VERTICAL TABULATION MODIFICATION KITS 

Page 46 

~) 

'') 

c;) 

) 

.} 

) 

;:;J 



( 

( 

( 

( 

( 

( 

(_ 

ISS 4, SECTION 574-220-SOOTC 

w-151152 
...... _3640 

/15008~99 '? ~-179999h 
~-/~-_...-179701 -179677J 119648\ 

110743 ""' 

' 3640' ~ 'i' 
./ ~-179698 n I ®-::::-125011 : /119649 . 

152893 , , • ~t 55669 · r·-:-, 
, _, .... --Ref. 152525 

119649--6& ~ ~~ I tl.:_ ___ 243M '\.,~ 197996-

~ ~ a I /165027 t ~ ' ~ ~ ~ 179681-
179699 ° '' ~- -· 153538 
179700/ '' ~ I 7002 2191 I I ", 

179702' II .. I : I I ~ : 42661 ""' : ' ' ' ' : 

I ~fi\·~ I ~~'~ ~ I I' 
I ... 1 

(t I 179687- I 

----..___ 179708 I I 
I 

I 

I 
I 
I 

3640-· 
152893-& 

Ref. 151637-~ 156558"-.. 1 
45024 ~~Ref. 110743 ~ 1 119649 

~ G;-Ref. 150336 ~r-: ~ 

~ /} ~·.;\i-" : ~-
I -- ~ I I ,...~ 

179678 1 1 8330 Iii 
I I I " 179684 ~ 

I 
I 
I Ref. 2191 I 

121245 I I Ref. 151658 161346 I ,y I 

Ref. 125015 

179703 r--,·_,vJil • J '.- (J : ~ -·1~~~ 1 
119652, ~ 

I : 93899~ 

I 

...J 

156558 

A 
~ 

179694/ 

93117-: 
112627-

~/ ··_.--- ~, <UJ61 :• I 

- - - -,--- 151631 A A j -~ 2191 179704 ~ 
I \ --~)} I -I Ref. 152647 --

', \~ .. 3"' 
~

179693 
~ -- -

r-, -c-
91 

I 

1 

~"\~ ~ '~"-Rof. 151 l>l>-"l ', ... Ref. 21 

1 

':: '=" .t:~---·\ 0 _.J ', ~-Xn~~ 
\. L ; \~_[•'1 ·' /® '~t·(J \. ~ ; .:- (" ~ Rof. 2191 179686 • 2 

- .... §- ! V \ ~~ \ 152629- ~ 
1
52529 ·. Ref. 11965 .-,. • .)--... Rof. \. ~-- i g; ·-'·-. / 

\ ' ' Rof. 150344 r .l, ':l 
Rof. 151630 Rof. 150932 l' . . . . . .. .7 

Ref. 179686 ·---. ''"!'"'·' I 3-------s:~J~? ""' Ref. 15252 ~-~ 

' '-q. 
',, •-119649 

I ' 
•-93117 ',, 
e-112627 

~-126815 
'- I 
'-, I 

'-J 

Ref. 42661 

Ref. 82463 ------- ~ 
,-

'•' ' 
• ft - _, ...._._ ~ " '· 'o p --11 L _'i, ( .,.., ~ ,__ ... "' 2o-2834 

''·> .. -o 'ir Rof. 1525 :.n. Rof. 15 I·~ -- . 

' ~-. n 
'.. • / 119653-- ; . 

WJ> •. .,._. ~' • • • KH lo P'~•do ~"0,._ ~~Rof. 152524 h l79?24 Mod,f,~l~~"9 ,~;,., ~- '~~ ......___R f 152819 119651----..:., NolO< TT e Color ribbon pnn tn and on -. ~ • • .. wo h' "''~ 
........ '-..... of oil '"" soo.:.~""'" 501505 
~- 152826 "''~ 46. p 

.~) 
~J 

Ref. 150387 

119649 

.FIGURE 45. RIGHT SIDE-RIBBON FEED FOR TWO COLOR RIBBON PRINTING 

Page 47 



SECTION 574-220-SOOTC 

119648 

I 
ft 

I 

ij 

~
"197996 
-179681,. 

/-' I 
179676 

I I __. 
/ 

I 
I 

I 156558 

119649 :~ 
\ I~ 
- 3~1-':'.t 

I 

.-93117 I 

e-112627; 
""". __./ 931 17 

e 

Ref. 

152528 

,.~,L 

I~-

Ref. 42661 

,.---151152 

• ../" 3640 

~ 179695 

/----173940 

~-173941 

192997 

~ 
---- I 
150040 ' --.--~®--__ ~ ~'i" 

t't67 I - -~ )- tJ -~~:~ 

-~-@cv~_// 
/I; 

2191 7002 

J J 2191 ~ ......,_] 

I -0 : 
179692 

~--:·:::. 

r- ~ 
I 
I 

/ . ~ .... ,__ .... ~ 

I :::~-~---··-:::::L-'}_)·' - - - - :- $ \.,~~.;:;)' ~ ~~ . 1 J i!) 

\ 

;@r.'l I F 
t5163t I ~\ _J ·r 

R f 2191 
e • 152820 7002 

Note: 

179689 

I 
I 

The 179724 Modification Kit to provide two color 
ribbon printing consists of all ports on this figure 

and on figure 45. 
Specification 501505 

F I G U R E 46. lEFT S I D E-R I B B 0 N FEED MECHANISM F 0 R T W 0 C 0 l 0 R 
RIBBON PRINTING 

Page 48 

-'"~··. ~-, 

') 

) 

~) 

;) 

)) 

,,J 











































































































































ISS 3, SECTION 574-222-SOOTC 

( NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

{ 
' 185296 Keytop 25 192555 Guide Plate, Keytop 8,23 198227 Guidepost 4 

185297 Keytop 25 192556 Frame 8 198228 Lever, Intermediate 4 
185298 Keytop 25 192557 Grommet, Rubber 8 198229 Follower, Eccentric 14 
185299 Keytop 25 192558 Codebar, CR 9,10 198230 Post, Lower Spring 4 
185300 Keytop 25 192559 Codebar, Counter 9,10,11 198231 Post Upper Spring 4 
185301 Keytop 25 192579 Bushing, Shoulder 9,10 198232 Link 4,14 
185302 Keytop 25 192588 Bracket 11 198235 Camsleeve 14 
185303 Keytop 25 192589 Post, Stop 16 198236 Post 16,17 

( 185304 Keytop 26 192596 Follower, Cam 16 198237 Follower, Cam 16 
185305 Keytop 26 192597 Bracket 17 198238 Plate, Nut 2 
185306 Keytop 26 192629 Shaft 19 198240 Contact Assembly, Code 

.185307 Keytop 26 192630 Bracket 2 Reading 1,4 
185308 Keytop 26 193565 Coupling, Flexible 19 198241 Keytop 28 
185391 Keytop 27 194048 Screw, 4-40 Spl 18 198243 Contact Assembly 4 
185392 Keytop 26 194226 Keytop 28 198263 Bracket 3 
185393 Keytop 26 194227 Keytop 25 198267 Pin 3 
185394 Keytop 25 194901 Screw, 4-40 Spl 18 198269 Solenoid Assembly 3 
185395 Keytop 25 194982 Clip, Connector 22 198270 Bracket 3 
185396 Keytop 26 195050 Bracket 9,10 198271 Lever 3 
192007 Terminal, Tab Type 21 195051 Plate 17 198272 Solenoid 3 
192013 Connector, 50 Pt Plug 195052 Plate, Nut 17 198297 Guide, Code bar 4 

( Type 22 195053 Cover, Insulating 17 198439 Cable Assembly 21 
192176 Terminal, Plug Type 22 195186 Screw, 4-40 x 7/8 Hex 18 198458 Switch Assembly, Low Tape 
192224 Panel, Tape Container 21 195187 Screw, 4-40 x 1-1/2 Hex 21 
192299 Keytop 28 18 198460 Arm, Tape 21 
192318 Jumper, 2-3/4" Black 22 195432 Spring, Contact 17 198461 Plate, Mounting 21 
192497 Bracket 2 195433 Spring, Contact 17 198501 Spring, Lock 2 
192510 Keytop 28 195651 Box, Contact 18 198530 Plate, Spring 10 
192511 Bar, Space 8,12 195652 Cover, Contact Box 18 198531 Plate, Blocking 10 
192521 Codebar, No. 1 9,11 195716 Plate, Identification 2 198533 Plate, Blocking 10 
192522 Codebar, No. 2 9 195717 Plate, Identification 2 198534 Arm w/Roller 10 
192523 Codebar No.3 9,10,11 197005 Lever, Function 10 198535 Post 10 
192524 Codebar, No.4 9,10,11 197013 Lever, Transfer 15 198536 Lockbar, Shift ll 
193525 Codebar, No, 5 9,10,11 197015 Bracket, Mounting 5 198537 Lockbar, Control l 0, ll 

( 
192526 Codebar, No.6 9,10,11 197016 Insulator, .020" Thk 2 198538 Codebar, No. 51 10,11 
192527 Codebar, No.7 9,10,11 197017 Latch, Lock 10 198539 Bail, Locking 10 
192529 Codebar, Shift 9 197018 Lever, Keyboard Lock 5 198540 Bail, Locking 10 
192530 Bar, Shift Lock 9 197019 Box Assembly, Contact 1, 198541 Screw, 6-40 Shoulder 10 
192531 Lever, Transfer 15 18 198542 Codebar, No. 81 10,11 
192533 Plate, Rear 16,17 197027 Jumper, 9" Black 22 198543 Code bar, No. 8 10,11 
192534 Post, Locking Bail 15 197040 Keytop 28 198544 Guide, Left Codebar 10 
192535 Bail w/Post 9 197056 Clip 15 198545 Guide, Right Codebar 10 
192537 Plate, Adjustment 9 198219 Plate, Front 4 198547 Codebar, No. 1A 10,11 

( 192538 Plug, Button 8 198220 Plate, Rear 4 198548 Codebar, No. 2A 10,11 
192550 Bar Assembly, Call Lock 198221 Plate, Mounting 4 199070 Box Assembly, Contact 1, 

12 198222 Bail, Reset 4 18,22 
192552 Channel, Ball12 198223 Latch 4 199193 Bushing, Insulating 18 
192553 Bracket, Left Mounting 8 198224 Bracket 4 199196 Link 18 

( 192554 Bracket, Right Mounting 198225 Shaft, Drive 4 199329 Arm, Tape 21 
8,12 198226 Lever 4 199330 Modification Kit 1, 21 

Page 37 



SECTION S74-222-800TC 

Part 
Number 

199332 

199333 
199334 
30S064 
30S632 
30S633 
30S634 

30S63S 
306991 
306992 
306993 
30699S 
308429 
308430 
308431 
309S07 
309S08 
309S09 
311201 
311202 
311203 
311204 
31120S 
311206 
311208 
311209 
311211 
3ll28S 

Page 38 
38 Pages 

Description and 
Page Number 

Switch Assembly, Low Tape 
21 
Cable Assembly 21 
Cable wtrerminals 21 
Keytop 28 
Pinion, 22T 19 
Gear, SST 19 
Bracket Assembly, Bearing 
1,19 
Shaft w /Bearings 19 
Bracket 7 
Clamp 7 
Plate 7 
Spacer 7 
Codebar, No. 3A 11 
Codebar, No. 6A 11 
Codebar, No. 7A 11 
Contact 12 
Bracket, Left 12 
Bracket, Right 12 
Codebar 11 
Codebar 11 
Codebar 11 
Codebar 11 
Codebar 11 
Codebar 11 
Codebar 11 
Codebar 11 
Lockbar, Shift 11 
Screw, 6-40 Shoulder 10 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

311488 Gearset, 67 WPM 6 
311490 Pinion 20T 6 
311491 Gear, 126T 6 
311S31 Codebar 11 
311S33 Codebar 11 
311741 Bracket, Spacebar 8 
312486 Spring, Contact 10 
312994 Modification Kit 12 
31299S Bar, Retainer 12 
31S860 Gear, 117T 6 
31S861 Pinion, 19T 6 
31S86S Gearset, 100 WPM 6 
319394 Setscrew, 10-24 19 
320410 Terminal, Spade Type 22 
320416 Terminal, Ring Type 22 
320418 Terminal, Ring Type 22 
320471 Codebar 11 
320472 Codebar 11 
320473 Codebar 11 
320474 Codebar 11 
32047S Codebar 11 
320476 Codebar 11 
320477 Codebar 11 
320478 Codebar 11 
320479 Codebar 11 
320480 Lockbar, Shift 11 
321727 Guide 12 
321918 Gasket 17 
321919 Cover 17 
321920 Spring, Contact 17 

Part Description and 
') 

Number Page Number 

321921 Spring, Contact 17 ) 
321922 Plunger 17 
323064 Keytop 28 
323067 Contact Assembly 10,11 
32308S Stiffner 10 
323097 Bar, Control Lock 11 
324009 Bracket 17 
324010 Contact Assembly 17 
324011 Follower, Cam 17 ) 324012 Stud 17 
324013 Post 17 
3240S9 Shaft 7 
324129 Spring 10 
324488 Camsleeve 14 
324S32 Screw, 4-40 x 3/16 Hex 

10,12 
324S80 Codebar 11 
326729 Gear Assembly, 

Intermediate 1,7 
3274SO Label18 
329089 Spring 9,10 
329089 Spring 9,10 

) 3292S1 Keytop 28 
330963 Keylever 12,23 
330964 Keylever 12,23 
33096S Keylever 23 
330966 Keylever 23 
333S18 Bail, Space Bar 8,12 
336989 Spring, Torsion S 

)
,, 

,<;;·-

'\) 

\vJ 



f 

(' 

( 

( 

( 

(, 

( 

TELETYPE CORPORATION 
Skokie, Illinois 

SECTION 574-224-800TC 
Issue 3, August 1971 

35 NON-TYPING REPERFORATOR (LRPE) 

PARTS 

FIGURE CONTENTS PAGE 

1 Main Plate -One Punch Unit 2 
2 Main Plate - Duo Punch Unit 3 
3 Frame Mechanism 4 
4 Main Shaft - l Cycle 5 
5 Punch Front Plate Mechanism 6 
6 Punch Rear Plate Mechanism 7 
7 Punch Blocks and Chad Chutes 8 
8 Punch Bail Mechanism 9 
9 Rocker Bail Mechanism 10 
10 Selector Mechanism 11 
11 Selector Mechanism (Continued) 12 
12 Selector Magnet Mechanism 13 
13 170196 Modification Kit to add Power Drive to Backspace 14 
14 170196 Modification Kit to add Power Drive to Backspace(Continued) 15 
15 Slack Tape Mechanism 16 
16 198760 Timing Contact Assembly 17 
17 Code Reading Contacts 18 
18 159381 Modification Kit to Provide Auxiliary Timing Contacts 18 
19 Components for Quick Disconnect Feature 19 

Numerical Index 20 

© 1958 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. Page 1 



>ECTION 574-224-800TC 

/' 153839 : I 2191--@1 

8330 ~~ 87401-

~------~ 
/" 

(/ 

I 
I 

~~ 93356 
~-............151629 

I ~ 150355 
--153839 

2191 
~-162862 

I I 

I 

~~~ . .-/;•/ . 
/

:"~~:-:---' . 
' ' !~ I /'( ·:~ \--(Ref. 170240) 

I • I ~ ~ 

/

151657 
2191 

~-'----

Page 2 

,__153839 
I 2191 
~- 8330 

·--150356 
.. ------ 7 6081 r- / 

-®~-----------, • 
cf!) 156165 

~151629 

EARLY DESIGN 

.... __ _ 

~--------156472 ' ' '' ~-~:®~-~-
151631/~ 

2191 ~ ~ 

FIGURE 1. MAIN PLATE-ONE PUNCH UNIT 

') 

~) 

135716-~ 
159544 ~ 

~ ((; 

') 

..., 

<@-@ 

I I 
3598 

""'2191 ')··. 
>'·, 

If 156388 
176266~ 

2191 

) 

.) 

,J 



( 

( 

( 

( 

( 

( 

( 

<Dl98918 

<D 198927 

... 
/ 

... 
"'· ... , 

.::::_ -­ -----
, 

<-- -- ----------

®--._®- -triL /I ~ 

ISS 3, SECTION 57.o4-224-&00TC 

I 359S 2191 

·-~/7002 8-119652 

@-._®-~ 

--,. 
"' 

198782/ -~ 
19878.o4~ 

, .,.' 159427'-... 125011 

.,,.. :--------g~--c/.IIIS-l5to73 
/ I --·~ \" 

-----------, --- : 110743~ / \11

0743 _. I J5lJ52 

I 91 

"' 

~ /
21 

170264 :~----.r.o.~ I I ,_ 

•f-l i ' 
i--.. _L 

1562<8~1-"..... --~---

~ 
""-.,, / 

a---~ / ,.- 170203 .. - • , L 
• -, ' • - 152893 • : ~ \70202 ·- _,_~(1@ ... -tJ 

0 i \1
9652 

'I ~~ 1107<3 
., ' I 12.5011 I 11 

... _rc- ~--- 150241 ~/1590 ..... l -- ~ 

~'*---=~~;~·---- ----- -':;,___. 
7002 / "' ~139752 c / 2191 2539 !10743 - @ / 198838 -------- (1 -t[)j· / 78103 63
9- .((:!.-.. / 151 ~ - ... : -

73175 ,!" ' ~ 1987114 L____ ""-®-,..] t ---~--~/ 
__,...., / /' • c 2

/ 2191 198783 ~ 9821 ' 

1!9652-(j) 

151657 ~ 

I 2191 "'119652 

I 
f 

... lf~ 
' 

""" / ~ 170202 ---.--©--.sai __ ~---
3599' I I 

110743 893 Iii 
158 

5I .......... 80945 

/

151630 
/2191 

~~~7002 
··-- ~

-198794 

~-- 11 
\86774- -----. 

®·--~-~ I - ... I "'- -a ~ 

'--...1987~-
1 3599-• a 
I ~~ ~~3646 

151734--11. 81731 

.g 170203-=-~-; -----® 
~ ~@ .. 

'-., 76295 I 2.1011 _.-//-~ 
110743 

152893 

~ 
I /---9-lf'.:l 
I '4!1 
® 2191 ; 

3598 <D 198835 Contact Assembly 

A--121551 

FIGURE 2. MAIN PLATE-DUO PUNCH UNIT 

Page 3 



SECTION 574-224-800TC 

,/151442 

®/2191 
I 

---

h
151658 
2191 

~- ~158745 
@--ut 

151721-1 
I 

8330-~ 
I 
I 
I 
L_ 

®---

/OJc ___ _ 
155995 

170240 

----... __ 
/41543 --- ~.., (1-/ - ~ ---- ------- -------- ~ / --- / -- / 

76461 

i@~ 
: I I 
I 2191 3598 

----// / 

/ / 
/ / 

/ / 

/ / 

/ / 

/ / 
/ / 

e---
1 

-- /93108 

---~ -- --- ~:( i' 
,,(/filii!@ ©---~ 
151658 \f:l 

<D 163025 Gear Set, 100 WPM 
<1) 315866 Gear Set, 114 WPM 

FIGURE 3. FRAME MECHANISM 

Page 4 

) 

) 

,) 

,,J 



( 

( 

( 

( 

(
. 

' 

( 

(. 

ISS 3, SECTION 574-224-800TC 

J309365 (Duo Punch) 

/ ._170201 
f-151632 

~~~;~j40 //~s:a37 
i 4J"" 

--<10----~396 
:-4" 
: 150029 
I 
I 1500~1 

~--® 

I---150040 
2191 ----= 150000 I 

\Ill~--® 
~ J!C/ ~ -~---""~ \ V"'. '""' Rof. 170240.0/ •• "-- -;>_ _ _ _ \59341 150044 151246 

""/ ,./ •• ,~ ... , '--- -- - / ~ 156465 56403 ® 
/ >il! /l ~-~~ ~------- ~------ 151246 \19>54 ___.-I 3640 J 

-lfr', 1 I : I _./--/---- _ ___.-fa_......- / 15289 ~ ~·/ ~~:fl ,_ ., --,, ~ @~@ /--. G- - --@ """/ 
.... ,~~ <1\ l 0 - ~ fJ 'U ' ' ' ·' . . --- ~ 

. . ---
. - -© 

I: 151737 
~110743 

©----~ 

~--&"\ \ lljff----®- / 
1517372/e. "' 
110743 
42823 

~ ~42823 150029 ~---~ -d r-- .41--
11111' IL,o/- l I ~ ~',-,_ I I 

I ---- I 
... -.... .., 

150013/ 

150241 

FIGURE 4. MAIN SHAFT-! CYCLE 

150040----

2\91~ 

11;: 
---- t ---

/, 

PageS 



SECTION 574-224-800TC 

Page 6 

170217 110743 I 152893 ;I 

5363 Ref. 156024~@[?1.:;---: .... - • -1):1.~ 
-

/ --119652 ~ c \.:y 

_., ~ -, ~--~ . 

/ / 1196{\52 /:.;;. 1:- ' I ... . ~ ~ / , __ _ (!,/ : __ _ 
--0 156061\ ~ ~ : 

-----~ ~¥/ : 

~~-.:.:__ ~ / -. 
156047 /'--cq,+--156062 

156052----- ~" I 

--- I 119648 I 

I <D
1
56055L ~ -----11!1 I 

170244j ~~ ,t;!JJI----~ I 

/ /~--, 
93356 170219 

156019 119647 

I 
I 

A(i)156090 
170241 

I 

t?:il 
~i 1~0217 

! { 
I /l, 

,_ - - J 
: ---- 2191 /151630 
I --- / 

: --~-«@ 

,..._ 2191 

I - I : ------ /1036 
I -@. _../ -(§ 

7002 

\ 

2191 ,__ I 151416 
' -- - -,1,;\ .a\ / 
: 'i.'7w-® 

2191 

I -156577 /156054 _ , 

1

1o21B , fi-~---,-/ :---- ---i ------~ /"...........-11965 
1

19649 --11'------ 1 --, "------ ~ 
---- I I ----

r. ~--J 170216-- 0 : --~ 

-:----__ , / 3598 

-(§ 

1 

', \ ~0 ~ I / C 

i ~~ 156050 --~ i .,-"'-- 90791 
154698 ---0 -'<) :' -------- 16094ll 

\ -91120 I I 11 
8 I 1::: 7002 151630 4138

2

---, Rol, 156024 : : L l~---/ \ 
I . ~ : : --p;,--~1 -----@-@-9e.j_@._____ \~<&_:·,~w /156042 i ! l@t>\ ~ \-®--161139 

---\!:1-------~- : : /~ 151722 2191 

__ I '-----r __ ~24177 1 151630 
2191 ----J 170199 ------ / 

--@--~ 

(j) Peculiar to Delete Punch Mechanism 

FIGURE 5. PUNCH FRONT PLATE MECHANISM 

'') 

'') 

,) 

.) 

,J 
,, 

·~~~ 



( 

( 

( 

( 

( 

I. 

' 
( 

ISS 3, SECTION 574-224-800TC 

151637 110743 

164300 

I 
®----

7002 

I 2191 

.-- ·(/§)' /151442 

3598 ~ 
r:;-.,/- 2191 161108 
\:!1@-/ / 

' /~-c:(f) 

\~!c. OJ ~ @. _____ ./". 
~ P(J}._ , ~ ----- ~' __________ qJ_.-~ !--- . ,-:. Y---""" I I : .,__ -~ 
110743 I x l :---·-(Ref, Punch81ock 

l. J q._ r;: ; y See Fig. 7! 

I ---JI'}, -
I ,..-.... 

3598 2191 " ' 

I 7002 

\ ; 164300 . 

®®®® .. _Ja. 
'I 
: i: 

170247 

125011 ~ .................. 
110743\ )~ 

156173 \ /if"" 
\ .{i.... --/ / 

~ __,--' 
,'!lfll / -- --/ / ," / --..._ _,. 

125011 ,\tl)~ ~- ..-/'156069 ---- ,-' "' ' 

110743 r;)t' lY -~X:!I 

3599- ®,".::!J 

a 

7002 
/ 2191 --@ / /153538 

@c:t: 
Ll---(lnsulotor Supplied 
C/ with 170246) 

170242 

FIGURE 6. PUNCH REAR PLATE MECHANISM 

Page 7 



SECTION 574-224-800TC 

@------

Page 8 

164279 I 

I I 0743" 

I 52893"' @f 
ref? 

195787 --------~ 

/ 

172993 @CD 151073 !. 
®®1107~ ~ / 

_@ ~ 
@~<D151152 

®<Dll0743 
_/~ J:] --<.: ____ @(i)l72984 ®152893 

/ ~170215//' efij 
' / tR\ 

/ / /"'\ 

/ -~>~ \ 

/ ,/ ®194993~ .. ®110743 <_ ---------.._// ~- 110743 ------------- r-r/ I 152893 ---t· "' / l W--~- ..... 

:# -----®~ 

Ref. 170216 

<D 170210 (Delete) Punch Block Assembly 
® 194992 Modification Kit to provide a Tape Guide 

Specification 501885 
@198781 (Delete) Punch Block Assembly 

FIGURE 7. PUNCH BLOCKS AND CHAD CHUTES 

,,, 

1 

) 

) 

,, 
) 

;i,) 

,J 



. (
. 

( 

( 

( 

( 

( 

I 

':" 

ISS 3, SECTION 574-224-800TC 

~--156015 
~-156067 

~~172893 

119652 

®---~156099 

~
~--- 170206 

- 156016 

r----J)IA ___ ~1119652 EARLY DESIGN : ~ --- ?,;?Lli f ~-
: '~ -!~-~~·--~ ~ 

110743.............. : !'l.l \ 156009 ............ ~-. 
152893........ ............... :~ ~ 156095/ : 

' ,~: ~ 156103 : (6Y ! 305638 : 

' ' 

: ' 156094 
, 194162 I 156093 128357 ~---- 156060 /125015 

0 / 2191 

156162 c--- - , 

359

, 

//156093 i ~ '!" ~-- ·---ce:-L. --~,' ------~--~:)_ / / / I : ·---,_,_,_ -, ~- -- \'ti' l!l ~~ e~@·~--~ i ·~@(f ·@ ;l~~ 
----------- --- : I V , 1002 \ 1 \ 

j, f34'Al ... ~~15(, \ , : 219\ 179573 
11, I \:7 .Uf v ---- 15604 , &ll 

11965~/ " / --, : -~@~~ 
""7 / 156058/ , : 1 \ \ 
150923 156017 : 

8330 
2191""" 

153839 "'""" ,~~-

3598 : ' 156093 152634 151416 
/2191 : • 

@ d : • 156077 151073 \~i~~i"- --.,.- __________ r) ___ 
0 

: • \ 
110

;

43 

I 15/6165 

I -~ -Q-@.~ 
,. ' ' - -- cv & 
\ ~· ~ ' ' -----: (}(! --: II\ ~---- ... _____________ ' 

~' II) ~ ~' - '- --~----- --- ~ .,. ~ 164513 

---- •. {t'\ t: ~~ -- rtf{,Le, _______ . --~ ' 154215 

"""'• lei-- f • / 
156051 

743 /~; ~; ~ '/ /::~13 •·'- 156024 156169/ ---- Wll~---~-.&> I 
156070 • . • """ '"""' '"'""""ell 

ij·.............__90361 

FIGURE 8. PUNCH BAIL MECHANISM 

Page 9 



SECTION 574-224-BOOTC 

~--- ~156995 r--- Ref. 156576 
/' ---- .,-.. 

-Ar, . ~ ,, "'f <""' )-1.56412 
.../,../" "' 

I v --.J 

156994 

-~~~~~ r~~$?) 

Page 10 

158941 EARLY DESIGN 

/~@-, 
151631 I : 

2191 

®--~~@ ~ 
/ U~W-- c -

3598 ----/ --
159411 

:,...;. ;.,;··~·· .. ~·...-.:. . ,...._~,. 

·, ~-:::··:_ ---
156994 

~--.1 193976 

-- 119648 
--- ~153239 

c __ ({}/ 

tk_~_ Yf l ,.... __ ~ 124177 
-If-- I &;;\- 154242 :--: ___ .., -~/ 

--~-----(€)/ 159411 ~ 124177 

I c ---~ 154242 

156987 --~ 
-0 

______ , 
151632 i 

Ref. 170240 r-~:::::1 
/f ~ t Jl 

2191--~ 
7002 ;--_,...b.. 
159625\~~ 

\l 
~ (fij 

: \{_/ ~ 
: :? -·~ v ----·~~ --(/ e i~: 

l~: 
~~~ ,-' 

._.,/ . _, ,.,. ...... 
.... ;tt-.;' i I 

/ 

~ ,~·:~' ,--' 
~~ ... - I I . • i. t( Jlf 01 /-~; ~ 156921 (- : 2669 :$;- ----~ //5231 

/ ~ ct-@@ 

) 

FIGURE 9. ROCKER BAIL MECHANISM 

<D Peculiar to Delete Punch Mechanism 

) 

~ 

) 

,) 

· .. )·_·" 
' 

J 



( 

( 

( 

( 

( 

( 

( 

ISS 3, SECTION 574-224-BOOTC 

IZ:\ __....--____ ~21242 
\i9 @./?,;\ ~~ ~ - - --/?:;,\.~ l_l 121243 151631 

3598 /' ~ - : "'- -- r--f 
2191~ .... m. ' -~~ 
7002 @- ..JZi.\ I 

/ JIIJ'--
3599 / 
110743 

152400 ........ 

·--ci-
1516,( I ({0 c 
I )'91 

@i,._ti-@- ·tr~J­
/ 7002 

~---AM_ 
I 'W --

I I 
151442 2191 

j 

I 
I 

I 
I 

I 
I 

~
92493 I 

Copper Plated : 

51103 1-

;,; 

-_.. 
;.-_ 

" 

r---~-----
1~ 

i ~170233-
I i52412 I 

-, --~ 
: \l\:1-96717 

-J -... -
~ L _ ~--------==7002 tl ~ .../Mi\------2191 

--- '!11'--~---'"630 
~ ~110743 

., 
I 

I 

I 
I 

L. 

~(~-::~10434 
152406 

170234 
~110743 
~ //536 
--~-~ 

---(j)159181 

/y 
152411 

-152409 

--------~ 170235 170238 ___ --~~~-151701~ 
2034 '()v ~110743 /~ ~~ 152893 

------@-~--4 

170236 

\ 

" 111) j 159880 // 
154349' 

@ 
-~170232 

152407 

/15171., 

j/152891 

FIGURE l 0. S ELECT 0 R ME C H A N·l S M 

2191 

- / - --------ii>--® 
\ 

3598 

Page 11 



SECTION 574-224-SOOTC 

r-- .152445 
1 ---- 17o23o 

: "' I --1 ----

1 
I 
I 
I 

I 
~...__ ~ I ~ I 

- I 

R
ef. \'~ 

0 

---- I --....J ~-, 
~---}! _.......-2191 

---(i~ )-51657 

-------~ ----

---fi\_ &'\ 
\L!'J \WI--~ 

\}
151(57 

\_ 124177 
8330 

---------

r---_, 
I 
I 
I 
I 
I 
I 
I L ____ _ 

----------

152429 
152441 

~
74283 

~
:~~~~ 

;----®-/?:;\ ti 
I ~- (J_ I 
I 
I ----J 

-----1 
I 
I 
I 
I 
I ------- I ------..J 

............. , 
.,."" I 

,"""'"" I 

c?--41382 

.,..""'.,. I , I,...." 

---- ~ 125011 
--®~ ----- 110743 

-- -~.::---- 151152 
-- w- / --~ ~ 

I 
157261 

FIGURE 11. SELECTOR MECHANISM (Continued) 

Page 12 

'') 

") 

') 

«) 

) 

.,\ 
:;,;;# 

,;) 



(' 

( 

( 

( 

( 

( 

"" 

125241-/ 

' I ,, ,, ,...._ 

160100~ 

Single Anit-Freeze 
Button 

®---·-
3599/ / --

110743/ 
15242o---lflltre 

~z:~~ 
~ 

I 
I 
I 

320408~ 

156880~ 

l ______ .., 

320408 ~ 

\~:P 
156887 

~-·- 110. 
!{f) '\ 

1
: l I f.-1' __ _ 

rn: / -----IJ' v_. { 
Ref. 152400 p' ,_,I 

"-li t 

---- --- --- -,. --- ---<~_ 
\ -~----151686 

110743 

-- \ 195240 

---::-~ -~-.--~ 
-~150089 

ISS 3, SECTION 574-224-800TC 

~524~ 

® 
I 
I 
I 

--
~1~ 

152421 
-----157237 

f$J ~ 
7 I --152425 ! I ~152426 

I 151603 
1,~ CD 195251 I* 

®10482~ i ,' 271M 
254M 
Part Number Stamped 
on magnet 

//

125015 
2191 

-~ /151631 

~-.,~ 
~ """"' - 152423 

I 
I "'- .. ~ 

li ·~ 152412 
II \ I 

II I U/:;:,.~160 186 

~---160184 
~ 110743 
1:::!1" 151686 1-----, II c:· s~--- I ! ~ 160182 

II I) 
7 6081 

7 6099 
,{'/ ""-- •. f) "' - -~-- ~/ _..---/79012 /2191 

fi0. ·~~ ?·--- cl ~ : - OJ _ --.&i'i_u / /"0"' 
IJ TJJI __ .---·--> .. @ ~ 1(.11;1 1@--@®-~1 164386 / 125015 

<."/ ~2191 
------@}-~~ 

I 
151631 

CD 195634 Modification Kit to Provide Quick 
Release Armature, Specification 50165S. 

FIGURE 12. SELECTOR MAGNET MECHANISM 

Page 13 



SECTION 574-224-800TC 

159975 

f-151737 

~-3640 
' 

EARLY DESIGN 

0 
~159976 

0 119649 

152893 J ~159978 
( /~ 
I ,. I~ 11 -~ IS'I'm 9648 

3640 
i v --A~ J, f-<DI51152 

• ......--<D3640 
®-<D2034 
I 2034 ,~ ,./ Ji> II--~ v~fj 159973 

70878/ - ,..,."'\.... ~ ' ,.' <L> 

/~-~159%5 ) t-2191 

I 
I 

1
-- I 

~-~1 

/ 15997 ~ 
46

"' @( v 9 159974 151442 

,@~ " ,.&If\ 2034 
\T \ 110743 

159980 

I .,. 
I I I I -<D193804 

I I 

I 

' 

I ~-......,._...<D159976 

<D151152 • I ~ _, <D55063 ' ' .• 1>·<Dil ""' 

~., ' / 
/ - - - _ (j) 193822 -- I if' 

-v,stD @. - - () <D 3650 
<D3640 ~--f-~j ,',.,.,. -~~~~~6j5 

(j)15~760 \ - (]) - (j) ~ ,/ -- ~ -I 193821 \!>', 

,.._ ~ (j) 3640 / ,. ~ ~ 

Ref. 1A70216 r /"--- ___ ,/' / ,' ,' ~~~ // ..-
,.-" / / ~ / . -' / / __, - -,-'- "-0 : ~ / / ._<D2191 -- - : 

_/ ( ·., ___ ·-:::::,IJ '"'11 ,"' ,"' w 159957 0) <D 151632 - - ' 

' "' ~ : v / / / -· 2191,-.,~-~' ·<.>U ./ //' ;;;;. 

\ 

, ~-../ / : XY 

~ ·---/' / ~~ . . ,. // / I ,. 
. . fi' ~-- ~ / @;.._ I <l 

~\) \~; cii/ 90 119649 I/ / ta.i n 790 .. 7 r 159956 

_,.~, n 2 1 / / 

1 

-·. f:"-, !i 191 /,. I / 

~,..~-::'0.. •/ j 1567<0 ':»~ ~J:~ // 159954 

--7oo2 1599
58 

~~,.., )G 159955 
I " 

151630 ~ 119651 / ~ 
/ ~ / ,.."'" 119649 ,'. 

2034 ' • ,., ,/ ....... " ~-..... ~ v' 
0 

176647 

~@ 159959 i #- --110743 r-84575 

-151737 
EARLY DESIGN 

/ --
/ 

/ 

170200 

159962 

151721-f 

2191-~~ 
8330-~ 

I 
I 

<D 193825 Backspace Magnet Assembly 
Specification 5534S 

FIGURE 13. 170196 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE 

Page 14 

'~ 

"~ 

') 

.. , .•. 

.. 

) 

'") 
.... ,. 

'':fi:l 



( 

( 

( 

( 

{ 

{ 

( 

ISS 3, SECTION 574-22+-SOOTC 

jt) 

-----

~:~! •: ~ ~ • <" ---~~·;o' ;>.;:~- ·:_,· *~ ••• _ ~-
b '\..9 .-.. .... .JL ~ 

.~-' : ·~- .i -- ... _,.,.... :· 
·~ ,, I 11 _,-"' ''. 1: 

""":. .. _, ·~ ~ ...... , ' 
,"',.- '"• ~~~":...._.,..; ;i.,............ 

t '... ,, '· ''\ 
•.: I 

•j"" .. ' -.::: .. 
•t"-~., 

.:, :1 
,... •';:: .. -..~ ,. 

\ ·~ ~ !: 
'5.-J----- ... __ J' 

159~987 ----
-..... _ ---

125011 ' / Ito ;:,-; .;;:::---
@) _!..~ 119648 _/~ 110743 --,@ @' ~ 

® ..b -110743 k.-
CO'-... , 

153817 r 

if<
/// .. / 

90560 

'"® 
151073-....&@~ 9911 

qy 110743 

.,"' 
//// 

119651 

I 

I 

159913 

Ref. 170216 

Specification 55345 

FIGURE 14. 170196 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE (Continued) 

Page 15 



SECTION 574-224-800TC 

........... 
-·~---·····:.,..:.-l·~ -~~:~~~~~:-. 

.... -....... ~·· ..... ,1 @ -- fj':..-;.~-.-..-;.-_~-.:_ .. .:f(,;.'l~- (Ref. 19397 4 
I;(~~ ~~,-;.-;.-;.-;/1 i ;! Below) 

.-'11 1 '~~~!1 ~ I• r.-.. •. v t!.•p~~ 1J /I i -..'.l ~~. 

H·t 
{{···{ 

PI 
I
I{ ('fl I 
I till 
lt'V ... 

®--

._.........--195231 

~--193970 

EARLY DESIGN 

153537 

/ 2T 
~---(@- __ 

/ 

< 

/-,. 

151880 -ot!b 

110743 '9' 
327120 -----· ~4118 

~-~1 ;_,/-~ I< -I ... -.-... - ._, 

---A'\ I ,.""'"" ,~_ .,"'" 
~2. ..... " ,.,·- -./ 
·-'JOb < I)-

'~ "'194117 
~ 194123 
~--153537 

' _......,.2191 

~
I . ~193987 

/:;: Ill 193969 

--/ IQ"~ I 
:::- / -;.:/ lb-.'l _.: ..... ~ 

'@~ 

- ----- ~-- --- /' -::> - -® / / 
--- --~<.// --- - _ ~51«2--=:v --~ -- /195233 -?-~?®'-~ " ~~19r /'!Y "l!1-u;:e 193968 '@) 

7002 1 1 
-c:tJ- -w---/ /"151722 

\2);'7 --~-J 
159467 ; - . 

151618 ~ 
159189 

FIGURE 15. SLACK TAPE MECHANISM 

Page 16 

., 
-~ 

.. ) 

) 

.. ) 

j) 

J 



( 

( 

( 

( 

I ,, 

( 

ISS 3, SECTION 574-224-800~C 

/---r-". ~:...~ 
II/ '• 1\ ,,, 
f I!J .,,...~ ',\ 
! .-- ~--~ ~''\ 

198738 : :1 r: ·-•• , '-:) ,, 

90951 .

0 
_____ ---, ~~~~:-J !f\ \ 

"----- v;:\l- :~} ~-@ 1 (i\/5~ 'I 

"~ --rtJ·· . \ 

T ~~~ 
172632 Ref • 154694 

153267 

® 
/ ' 

\ 
a 
2481 .... \•\ 

198926 _ - - - - - -> I .1.0 

~ ®--- 198/7)1___ --

-- . 174447 9079z. - ~-- I 2191 1 

~@--® 
3598 198923 

'-i" ..::'!\ ® - I I Ill I \?i> 

(''~ / 0 

\~'\ 100994 ... ~ 
' ' 1.:\-
\\ @)0 

\~\ ~ ""'"125011 
'"""') \1 152893 110743 /~ ~ } 

, ~I 164743 - ~ ~ 

~- ~::,.:J~......._ Ref. 152438 

0 

FIGURE 16. 198760 TIMING CONTACT ASSEMBLY 

198918 

--~ 
--198940 

___ -@ 

Page 17 



SECTION 574-224-800TC 

f-152893 

3640-~ 

125011~/~ /_,.,.--

125011-

152893~~ 
3640 ~I 198793 

198792--
151630 _ f!Si··-~« ~f[j)r -_-:<;~\): ~'L-- Ref. 192828 

/ ---._ I ,.,""' -~,:"~ ~ j 

2191 ---.1..--" ' .. \\;::;;.- ( 
7002 ··--... ' : 

" ' (~.•T,..,..,.,""..' 

• FIGURE 17 CODE READING CONTACTS 

82548 

159570 ~~ --159571 Q Q ,, . --- -

82548 Q () - - -8254/4727-~~, ~m -74727 />> 
8254:4727-~~~~1"1 / , 

41732 ~Q Q ~ II 80755~~1!;i)J 0 ,_ 

151688 ----~ c tl-l61102 
-..... _--c:- 3640 ~ ----- 161100 

160185 .>·:.,. 
192793 ..:..~ 

151073 "- ,@ 
' ,@' 'fl "'-

lt0743 ............ t]~ 
~ !§' 

/119649 _,;:-':/ 

11;'-:!f 73611 "'"' / / 
160944 5"'- @" 160997 """<.? , , ; ; ; / -'""" 7002 

151737__p,@ _-, <'!":;
0

, , < / 1£~191 3640Y:fJ-~:::' . /~9084 ,.,;:.~"'--/ 151632 

125011::; ,d . . -;::/ 
160998 - --- ~ _·.:. / " 159579 

159578 ••• ~.~----~159580 
_/

I ,(!J • ~ 
156572 •. , --- J 

119649 

,-152893 

~-3640 (!)153819 

)}-

\ (!)158807 
;-@ / 

159601 ' ""0 L... 
__ J ., 

159568 

•'k--. I~ -\ Q;;_d --. I 

-159565 --- -...J I CD 
---- J 71555 @r-: ----- __ (!)198786 ® ,, 

2481 
I 
I 
I 
I 
I 
I 

I 
I 
I 

/ 
/ 

/ 

' / 

"l 
I 
I 

I • 

: ~( Ref. 170240 

I 
I I) 

: .- (J) 
I , 

" 'CD Not Port of 159381 
® 198797 Coble Assembly(!) 

Spec:lflc:otlon 58865 

FIGURE 18. 159381 MODIFICATION KIT TO PROVIDE AUXILIARY TIMING CONTACTS 

Page 18 

., 

') 

') 

.)··. 
'd 

'*JJ 



(' 

( 

( 

( 

( 

( 

( 

195628 

99/158807 
:/153819 

I 

ac. /151631 
v2191 

151610 • ---~ ®-_ . 
I _....> 

' ~ 153839 

~r:~~ Ref. 162862 

I.;..~-~- / ' -- --

ISS 3, SECTION 574-224-8v0TC 

............... ~ 
155752.......... ~ 

<D320418-~ 

®320410~· 

/151630 

r/12191 

--@ 

) •- ....... _-------:~---
/ I ............ • -~---- ... -.,.. ~ 1&.1..----2191 ~-------7 "'--

151658 

161240 

I / •• .._, ---.::::-...r--?.1 
"~ / / . ---.J.~ 
r·" 1 

-1 I I 
I I~ I 

1
/ I /t'

1 
~--Ref. 170240 

I ( J I I I t/ J I 

Jl~ 
---~ 

/

151630 
2191 

®:>/_ 

317395 

I'J~ ~ .. ~) Y /;r;V/r...L 

.f' _4,. ·"" 1/: './(~,, I 
,, tJ rr. /\ 

}' I u / 
Ref. 192828----'f .,(', f V' 1

1 
r 11 1 ,, r ,, /..~ 

ft I w 
l[i}j 

<D162207 Cable w/ Termina1s 
®162064 Cable w/ Terminals 

FIGURE 19, COMPONENTS FOR QUICK DISCONNECT FEATURE 

Page 19 



SECTION 574-224-800TC 

NUMERICAL INDEX 

Part Description and Part Description and Part Description and 
'") 

Number Page Number Number Page Number Number Page Number 

224M Coil, Magnet 14 87401 Spring 2 150048 Spring 2,3 ') 
254M Coil, Magnet 13 90361 Washer, Felt 9 250089 Screw, 4-40 x 1/2 Fil13 
271M Coil, Magnet 13 90560 Washer, Flat 8,15 150241 Spring 2,3, 5 

1036 Nut, 6-40 Hex 6 90573 Spring 10 150355 Lever, Latch 2 
2034 Washer, Flat 2,11,14 90790 Washer, Flat 14 150356 Lever, Trip 2 
2191 Lockwasher 2 to 7,9 to 19 90791 Lockwasher 3,6,17 150923 Washer, Felt 9 
2438 Washer, Flat 13 90951 Lockwasher 17 150978 Screw, 6-40 x 1-1/8 Fil 
2481 Washer, Flat 17,18 91120 Spring 6 13 
2539 Nut, 3/8-32 Hex 3 93108 Lockwasher 4 151073 Screw, 4-40 x 5/32 Fil 

) 2669 Lockwasher 10,12 93356 Washer, Felt 2,6 2,3,8,9,15,18 
3598 Nut, 6-40 Hex 2,3,4,6,7, 96717 Screw, 4-40 Shoulder 11 151103 Spring 11 

9,10,11,14,16,17 98212 Post, Spring 3 151152 Screw, 4-40 x 3/16 Hex 
3599 Nut, 4-40 Hex 3,7,11,13, 100994 Nut, 2-56 Hex 17 2,3,8,12,14,18 

14 104807 Washer, Flat 8 151222 Washer, Felt 9 
3603 Nut, 1/4-32 Hex 4 104824 Spring 13 151246 Washer, Flat 5 
3640 Lockwasher 2,5,8,14,18 110434 Screw, 4-40 x 3/16 Fil 11 151362 Wick, Felt 10 
3646 Lockwasher 3 110446 Nut, 2-56 Hex 3 151416 Nut, 6-40 Hex 6, 9 
3650 Washer, Flat 14 110743 Lockwasher 2,3,5,6,7,8,9, 151442 Screw, 6-40 x 1/2 Hex 
5363 Spring Compression 6 11 to 18 4,7,11,14,16 
7002 Washer, Flat 2,3,6,7,9, 112626 Nut, 10-32 Hex 12 151603 Spacer 13 

10,11,14,16,18 119647 Ring, Retaining 6 151610 Washer, Flat 19 
8330 Washer, Flat 2,4,9,12,14, 119648 Ring, Retaining 6,10,12, 151618 Screw, 6-40 x 7/16 Fi116 

15 14,15 151629 Nut, 6-40 Lug 2, 9 ~) 41382 Spring 6,12 119649 Ring, Retaining 6,14,18 151630 Screw, 6-40 x 1/4 Hex 2, 
41543 Bearing, Ball 4 119650 Ring, Retaining 9,16 3,6,11,14,18,19 
41732 Plate, Clamp 18 119651 Ring, Retaining 2,14,15 151631 Screw, 6-40 x 5/16 Hex 2, 
42823 Washer, Flat 5 119652 Ring, Retaining 2,3,6,9, 3,4,10,11,13,15,19 
49084 Spring 18 12,16 151632 Screw, 6-40 x 3/8 Hex 5, 
55063 Spring 14,15 119654 Ring, Retaining 5 10,14,18 
70878 Spring 14 121242 Clamp, 1/8 ID Cable 11 151637 Screw, 4-40 x 1/4 Fil 7 
71437 Washer, Flat 9 121243 Clamp, 3/16 ID Cable 11 151639 Washer, Flat 3 
73175 Lockwasher 3 121551 Screw, 8-32 x 1/4 Hex 3 151657 Screw, 6-40 x 1/4 Fil 2, 
73611 Wick, Felt 18 124177 Lockwasher 6,10,12 3,12 
74283 Washer, Spring 12 125011 Washer, Flat 2,3,7,12,15, 151658 Screw, 6-40 x 5/16 Fi14, 
74727 Terminal, Contact 18 17,18 19 
76081 Washer, Flat 2,13 125015 Washer, Flat 3,9,13,14 151686 Screw, 4-40 x 3/8 Fil13 ) 76099 Washer, Flat 13 125231 Nut, 10-32 Hex 10 151688 Screw, 4-40 x 5/8 Fil 18 
76295 Spring 3 125241 Spring 13 151694 Screw, 6-40 x 11/32 Fil 
76461 Washer, Flat 4 128357 Ring, Retaining 9 18 
78103 Screw, 6-40 x 1-3/16 Hex 135716 Spring 2 151701 Spring, Torsion 11 

3 139752 Screw, 4-40 x 11/64 Fil 151714 Spring 11 
79012 Insula tor 13 2,3 151721 Screw, 6-40 x 3/4 Hex 
80755 Bushing, Insulating 18 150000 Drum, Clutch 5 4,14 
80945 Spring 3 150001 Drum, Clutch 5 151722 Screw, 6-40 x 3/16 Hex 
81731 Spring 3 150013 Disk, Adjusting 5 6,16 

"4) 81778 Screw, 4-40 x 3/16 Fil 13 150026 Lever, Shoe Release 5 151728 Spring 5 
82548 Insulator, .062" Thk 18 150029 Wick, Felt 5 151734 Screw, 4-40 x 3/8 Hex 3 
84575 Spring 14 150040 Screw, 6-40 x 5/8 FilS 151737 Screw, 4-40 x 11/64 Hex 
86304 Spring 15 150043 Shoe, Secondary Clutch 5 5,14,18 
86774 Screw, 6-40 Shoulder 3 150044 Shoe, Primary Clutch 5 151880 Nut, 4-40 Hex 16 \j 

Page 20 



ISS 3, SECTION 574-224-BOOTC 

NUMERICAL INDEX (Continued) 

( Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

( 152400 Plate, Selector Mounting 156017 Shaft, Ecc~ntric 9 156995 Post 10 
11,13,16 156019 Washer, Felt 6 157194 Retainer, Spring 13 

152406 Bracket, Spring 11 156024 Plate, Rear 6,7,9 157237 Shield, Terminal 13 
152407 Lever, Spacing Lock 11 156042 Post, Spacing 6 157261 Shaft, Stop Arm 12 
152409 Lever, Selecting 11 156043 Bushing9 158171 Shaft w/Bearing 4 
152411 Lever, Push 11 156047 Spring, Torsion 6 158745 Clamp, Bearing 4 
152412 Link 11,13 156050 Stud, Eccentric 6 158760 Post, Spring 14 
152415 Stud, Adjusting 4 156051 Bushing, Eccentric 9 158807 Screw, 3-48 x 11/64 Fil 
152420 Larrdnation,Magnet13 156052 Shoe, Tape 6 18,19 

( 152421 Bracket, Shield Mounting 156054 Lever, Detent 6 158881 Nut, 6-40 Shoulder 4 
13 156055 Wheel, Die 6 158893 Post, Spring 3 

152423 Bracket, Armature Stop 156058 Link, Rear 9 158941 Bail, Rocker 10 
Mounting13 156060 Shaft, Eccentric 9 159011 Bracket, Spring 3 

152427 Latch w/Hub 12 156061 Arm, Tape Shoe 6 159181 Lubricator 11 
152425 Post, Spring 13 156062 Post, Pivot 6 159184 Wick, Lubricating 11 
152426 Nut, 6-40 Self-Locking 13 156067 Guide, Slide Post 9 159185 Retainer, Wick 11 
152429 Rack, Sector 12 156069 Plate 7 159189 Wick, Felt 16 
152438 Bail, Stop Arm 12, 17 156070 Bail, Toggle 9 159341 Bearing, Ball 5 
152441 Washer, Flat 12 156077 Plate w/Post 9 159381 Modification Kit 1,18 
152445 Spring Compression 12 156090 Screw, 6-40 Adjusting 6 159411 Bearing Assembly 10 
152458 Shield, Terrrdnal13 156093 Washer, Felt 9 159427 Bracket, Stop 2,3 
152634 Washer, Flat 9 156094 Link, Front 9 159431 Lever, Main Trip 2,3 

( 152891 Spring 11 156095 Bushing 9 159467 Holder, Wick 16 
152893 Screw, 4-40 x 1/4 Hex 2, 156099 Link, Rear Drag 9 159544 Release, Clutch 2 

3,5,6,7,8,9,11,14,17,18 156103 Strip, Felt 9 159560 Spring 7 
153239 Roller 10 156162 Washer, Flat 9 159565 Bracket w/Post 18 
153267 Washer, Felt 17 156165 Washer, Felt 2,9 159568 Bracket, Contact 18 
153489 Detent 12 156169 Washer, Felt 9 159570 Spring, Contact 18 
153537 Screw, 6-40 x 9/32 Hex 16 156173 Stud 7 159571 Stiffener 18 
153538 Screw, 6-40 x 7/16 Hex 7 156248 Latch 2,3 159575 Bracket, Stop 18 
153817 Screw, 4-40 x 3/8 Hex 15 156257 Bracket 2 159578 Bail, Front Contact 18 
153819 Lockwasher 18,19 156267 Lever, Trip 3 159579 Bail, Rear Contact 18 
153839 Screw, 6-40 x 5/8 Hex 156318 Lever, Reset 2 159580 Shaft, Actuating Bail18 

2,9,18,19 156366 Shaft, Rocker Bail10 159601 Bracket, Spring 18 
154215 Spring 9 156387 Lever, Trip 2 159625 Bracket, Bail Guide 10 

( 
154242 Screw, 6-40 x 5/16 Hex 10 156388 Lever, Adjusting 2 159880 Slide 11 
154349 Spring 11 156403 Disk, Bearing 5 159901 Plate w/Post 15 
154396 Cam w/Pin 5 156412 Link, Drive 10 159903 Bellcrank 15 
154398 Bearing, Needle 5 156465 Washer, Spring 5 159909 Pawl, Feed 15 
154694 Disk, Clutch Cam 5,17 156472 Post, Spring 2 159911 Plate 15 
154698 Wick, Felt 6 156536 Screw, 4-40 x 1/8 Fil 11 159913 Screw, 6-40 Eccentric 15 
155096 Plate, Range Finder 156572 Washer, Felt 18 159954 Link, Adjusting 14 

Mounting 12 156576 Washer, Felt 10 159955 Link, Drive 14 
155752 Sleeve, 5/64 ID x 1/2" 156577 Roller, Detent Lever 6 159956 Post 14 

( 
Lg Insulating 19 156880 Jumper, 2-3/8" Black 13 159957 Link 14 

155995 Screw, 6-40 Shoulder 4 156881 Jumper, 1-1/2" Black 13 159958 Latch 14 
156009 Post, Slide 9 156740 Screw, 6-40 x 7/32 Hex 14 159959 Extension 14 
156013 Screw, 4-40 Spl 9 156921 Guide, Adjusting Lever 10 159960 Eccentric 14 
156015 Plate, Spring 9 156987 Screw, 6-40 Spl10 159962 Ring, Retaining 14 

( 156016 Link, Front Drag 9 156994 Strip, Felt 10 159963 Arm, Adjusting 14 

Page 21 



SECTION 574-224-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
'~) 

Number Page Number Number Page Number Number Page Number 

159965 Arm, Adjusting 10 170199 Bracket, Anchor 6 192793 Guard 18 /') 
159973 Bracket w/Bushing 14 170200 Arm, Eccentric 14 192828 Plate w/Bushing 2,18,19 
159974 Eccentric 14 170201 Shaft w /Bearing 5 193804 Armature 14 
159975 Bail, Armature 14 170202 Post, Guide 2,3 193821 Bracket w/Post 14 
159976 Armature 14 170203 Lever, Slide Trip 2,3 193822 Clamp14 
159977 Hinge 14 170204 Bracket, Spring 2 193824 Latch w/Hub 14 
159978 Shaft 14 170206 Post, Guide 9 193825 Magnet Assembly 14 
159979 Arm, Non-Repeat 14 170210 Block Assembly, Punch 8 193966 Bracket w/Stud 16 
159980 Post, Spring 14 170211 Arm, Rocker 9 193968 Post 16 
159987 Bracket, Guide 15 170215 Spring, Punch Block 8 193969 Post 16 ) 
160180 Armature w/Extension 13 170216 Plate, Front 6,8,14,15 193970 Plate, Clamp 16 
160182 Bracket w/Button 13 170217 Post 6 193974 Depressor, Tape 16 
160184 Plate, Stop 13 170218 Shaft, Feed Wheel 6 193976 Bail, Rocker 10 
160185 Post 18 170219 Stud, Die Wheel 6 193987 Bracket, Roller 16 
160186 Bushing, Shoulder 13 170220 Guide, Tape 6 194117 Plate, Clamp 16 
160672 Stud15 170225 Block, Tape Guide 7 194118 Spring, Torsion 16 
160674 Nut, 6-40 Shoulder 15 170230 Knob 12 194122 Platform, Tape 16 
160J44 Washer, Felt 18 170231 Guide, Upper 11 194123 Screw, 4-40 Spl16 
160948 Screw, 2-56 Spl6 170232 Guide, Lower 11 194162 Bail, Reset 9 
160997 Roller 18 170233 Stud 11,12 194992 Modification Kit 8 
160998 Pad, Base 18 170234 Bracket, Guide 11 194993 Guide, Tape 8 
161100 Spring, Contact 18 170235 Bracket, Spring 11 195231 Spring, Compression 16 
161102 Spring, Contact 18 170236 Lever 11 195233 Roller 16 ) 161107 Stud6 170237 Lever, Start 11 195240 Post 13 ,, 
161108 Stud 7 170238 Bail, Reset 11 195251 Armature, Selector 13 
161139 Nut, 6-40 Hex 6 170240 Frame 2,4,5,10,18,19 195628 Guide, Tape 19 
161238 Connector, 36 Pt 170241 Screw, 6-40 Adjusting 6 195634 Modification Kit 13 

Receptacle 19 170242 Slide, Feed Hole Punch 7 195787 Retainer, Chad Chute 8 
161240 Bracket, Connector 19 170244 Wheel, Die 6 198738 Cam, Timing 17 
161493 Post, Supporting 15 170246 Slide w/Insulator 7 198739 Plate 3 
162064 Cable w/Terminals 19 170247 Guide 7 198760 Contact Assembly, Timing 
162207 Cable w/Terminals 19 170264 Post, Guide 2,3 1,17 
162834 Solenoid, Feed-Out 3 171555 Connector, 50 Pt 198778 WheeJ, Feed 6 
162850 Handle 19 Receptacle 18 198781 Block Assembly, Punch -a 
162862 Bar, Mounting 2,18,19 172632 Screw, 4-40 x 3/16 Hex 17 198782 Post, Roller 3 
163015 Pinion, 28T 4 172893 Plate Assembly, Front 9 198783 Post, Roller 3 ,) 163018 Gear, 49T 4 172984 Cover, Gear 8 198784 Roller, Tape 3 
163025 Gear Set, 100 WPM 4 172993 Spring 8 198786 Bracket, Connector 18 
164279 Chute, Chad 8 173340 Collar 5 198787 Bracket, Mounting 3 
164300 Spacer, .100" Thk 7 174447 Post 17 198788 Lever, Trip 3 
164386 Bracket, Magnet Mounting 176266 Spring, Torsion 2 198789 Bail, Latch 3 

13 176490 Bracket w/Hub 2 198791 Contact Assembly 18 
164513 Pawl, Feed 9 176647 Latch w/Hub 14 198792 Bracket, Guide 18 
164743 Shaft 17 179573 Nut, 6-40 Hex 9 198793 Bracket, Contact 18 
164851 Wheel, Feed 6 182909 Spring 11 198794 Bail, Solenoid 3 ,) 170124 Lubricator Assembly 11 192246 Extension, Chad Chute 8 198796 Link w/Hub 10 

'" 
170125 Lever, Shoe Release 5 192493 Spring 11 198797 Cable Assembly 18 
170193 Guard, Back Space 15 192499 Cam, Selector 5 198798 Chute, Chad 8 
170196 Modification Kit 1,14,15 192661 Post 10 198835 Contact Assembly 3 
170198 Arm, Stop 12 192709 Link w/Hub 10 198836 Bushing3 ,,J 

Page 22 



( 
Part Description and 

Number Page Number 

( 
198837 Bushing 3 
198838 Arm3 
198839 Arm, Actuator 3 
198844 Bracket, Switch Mounting 

3 
198917 Switch, Feed 3 
198918 Screw, 2-56 x 5/8 Fil 3, 

17 

(' 198921 Rack, Sector 1 7 

( 

( 

(, 

(, 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

198923 Lever w/Bushing 17 
198925 Spring, Torsion 17 
198926 Bracket, Switch Mounting 

17 
198927 Magnet 3,17 
198940 Switch, Feed 17 
199506 Gasket 8 
305638 Bracket, Guide 9 
309365 Shaft w/Bearing 5 

ISS 3, SECTION 574-224-SOOTC 

Part 
Number 

315862 
315863 
315866 
317395 
317396 
320408 
320410 
320418 
327120 

Description and 
Page Number 

Gear, 59T4 
Pinion, 23T 4 
Gear Set, 114 WPM 4 
Plate 19 
Bracket, Stop 19 
Terminal, Spade Type 13 
Terminal, Spade Type 19 
Terminal, Ring Type 19 
Post 16 

Page 23 
23 Pages 



'"------------------~----------------~~--~--~----------~ 


